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TEST REPORT

Test Report No. : HK2404081609-2ER Zgjti/?)?/il;ue

Product Name : Wireless Access Point

Product Model ; XT-5400AX

Serial Model : N/A

Applicant : XonTel Technology Trd. Co. W.L.L

Address : Kuwait City, Qibla, Aladel Tower, F21, state of Kuwait

Manufacturer : XonTel Technology Trd. Co. W.L.L

Address - Kuwait City, Qibla, Aladel Tower, F21, state of Kuwait ?
H
S

\
Test Result: PASS

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.

results shown in this test r t refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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1. TEST STANDARDS

The tests were performed according to following standards:

ETSI EN 300 328 V2.2.2 (2019-07) —Wideband transmission systems;Data transmission equipment operating
in the 2,4 GHz ISM band and using wide band modulation techniques; Harmonised Standard covering the
essential requirements of article 3.2 of Directive 2014/53/EU
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Spet
2. SUMMARY

2.1. General Remarks

Date of receipt of test sample . 12024/04/08
Testing commenced on . 12024/04/08
Testing concluded on . 12024/04/11
2.2. Product Description
Name of EUT Wireless Access Point
Model(s) Number XT-5400AX
List Models N/A
Difference descrption N/A
Hardware version V2.0
Software version V2.0
Antenna Type Internal Antenna
Antenna gain 4.0dBi
The results shown in this test report refer only to the sar sted unless ot he sar are retained for 30 day he “ument is issuec

this document cannont be or written permission. The more details and the aut

henticity of the report will be confirmed at http:/
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING Page 7 of 178 Report No.: HK2404081609-2ER

2.3. Equipment Under Test
Power supply system utilised

Power supply voltage : | O]230V /50 Hz O 120V / 60Hz
0|12V DC O |24V DC

@| Other (specified in blank below)

DC 48V From POE Power or DC 12V From DC Power

Description of the test mode

IEEE 802.11b/g/n: Thirteen channels are provided to the EUT.

Channel Frequency(MHz) Channel Frequency(MHz)

1 2412 8 2447
2 2417 9 2452
3 2422 10 2457
4 2427 11 2462
5 2432 12 2467
6 2437 13 2472
7 2442

The results shown in this test report refer only to the sample(

tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issuec

this document cannont be r

roduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com
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Test Frequency List

Test Frequency

Modulation Type LOVIzrequency Mlddllirequency & hFrequency
Channel (MH2) Channel (MH2) Channel (MH2)
802.11b 1 2412 7 2442 13 2472
802.11g 1 2412 7 2442 13 2472
802.11n HT20 1 2412 7 2442 13 2472
802.11n HT40 3 2422 7 2442 11 2462
802.11AX HE20 1 2412 7 2442 13 2472
802.11AX HE40 3 2422 7 2442 11 2462

2.4. Description of the Equipment under Test (EUT)

Reference documents: 802.11™ WLAN

Special test descriptions: None

TX tests: performed at the lowest, the middle, and the highest channel

{prniguration dgecriptions: RX/Standby tests: WLAN test mode enabled, scan enabled, TX Idle

Test mode: X] Special software is used. EUT is transmitting pseudo random data by itself

X1 802.11b:13; [X] 802.11g:13; [X] 802.11n HT20:13;
channel numbers: X 802.11n HT40:11;[X] 802.11AX HE20:13;

802.11™ WLAN standard [X] 802.11AX HE40:11

channel separation: | 5SMHz

capabilities:

used freq. range: X]2412-2472MHz; [X|2422-2462MHz
modulation types: DSSS,0FDM
Used Bandwidth: X]20MHz; X]40MHz

2.5. EUT Classification:

X stand alone equipment
Type of equipment: | [ ] plug in radio equipment
[ ] combined equipment
. : X Wide Band Modulation (None Hopping — e.g. DSSS, OFDM)
Modulation types: [ ] Frequency Hopping Spread Spectrum (FHSS)
|_| Frame Based Equipment
> Yes, LBT-based X]Load Based Equipment
[ ] Yes, non-LBT-based
Adaptive equipment: |-= \'\G(e)s (but can be disabled)
X q value N/A
[ ] COT value
X CCA value 18us
Operating mode 1 (single antenna)
Equipment with 1 antenna,
[ Equipment with 2 diversity antennas operating in switched diversity mode by
which at any moment in time only 1 antenna is used,
Smart antenna system with 2 or more transmit/receive chains, but operating in
a mode where only 1 transmit/receive chain is used)
Antennas and . - -
transmit operating Ope.ratlng mode 2_ (mgltlpl_e antennas, no beamforming) .
modes: X Equipment ope_ratlng in this r_node_ contains a smart a_ntenna system using two
or more transmit/receive chains simultaneously but without beamforming.
Operating mode 3 (multiple antennas, with beamforming)
Equipment operating in this mode contains a smart antenna system using two
L] or more transmit/receive chains simultaneously with beamforming. In addition
to the antenna assembly gain (G), the beamforming gain (Y) may have to be
taken into account when performing the measurements.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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2.6. EUT configuration

The following peripheral devices and interface cables were connected during the measurement:

@ - supplied by the manufacturer

O - supplied by the lab

O| Power Cable Length (m) : /
Shield : /
Detachable : /

OAdapter information
N/A

The results shown in this test re

ed unless otherwise stated and the sam ) are retained for 30

only. The document is is

this document cannont be re

prior written permission. The more details an ithenticity of the report will be confirmed at ht

er-mark.com
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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3. TEST ENVIRONMENT

3.1. Information of the Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District,
Shenzhen, Guangdong, China

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.
FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

3.2. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature/NT: 25 °C
High Temperature/HT: 40°C
Low Temperature/LT: -10°C
Normal Voltage: DC 48V

High Voltage/HV: DC 52.8V
Low Voltage/LV: DC 43.2V
Relative Humidity: 55 %

Air Pressure: 989 hPa

3.3. Test Description

3.4.1 Main Terms

Verdict Verdict of each test cases.

Test Case Test cases identification number description in ETSI specification.
3.4.2 Terms used in Condition column

NTV Normal voltage, Normal Temperature

HTHV High voltage, High Temperature

LTHV High voltage, Low Temperature

HTLV Low voltage, High Temperature

LTLV Low voltage, Low Temperature

3.4.3 Terms used in Verdict column

Pass This test cases has been tested, and EUT is conformant to the applied standards in
the given frequency band.

Fail This test cases has been tested, but EUT is not conformant to the applied standards
in the given frequency band.

N/A This test case is either not required/not applicable in the specified band or is not
applicable according to the specific PICS/PIXIT for the EUT.

Inc Test case result is ambiguous in the given frequency band.

Decl Declaration is received from the client to demonstrate the conformity to the relevant
specification in the given frequency band.

BR This test cases is not tested in the given frequency band, but this testcases was

tested with pass result for the initial model in the given frequency band.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.4.4 Sumarry of measurement results

Page 11 of 178

Report No.: HK2404081609-2ER

X No deviations from the technical specifications were ascertained
[] There were deviations from the technical specifications ascertained
s Test
Specification | Test Case C I Mode Pass Fail N/A NP Remark
ondition
Clause
NTV 802.11b [ ] L[] ]
802.11¢g X [] ] []
542 RFouput | TNV | 802 11nHT20 [[x n AR
o power 802.11n HT40 X [ ] [ ] [ ]
HTNV 802.11AX HE20
802.11AX HE40 | X O 0 o
802.11b
Power 8028(1)%'1 1HgTzo
A11n
R %‘L‘i‘g@' NTV 802 11nHTa0 | X [ O | O
802.11AX HE20
802.11AX HE40
802.11b
Duty Cycle, 802.11g
Tx- 802.11n HT20
542 sequence, NTV 802.11n HT40 O O = O
Tx-gap 802.11AX HE20
802.11AX HE40
802.11b
. 802.11g
Medium
5.4.2 Utilisation NTV ggg'] ]” :E,g ] ] X | O Q\Q
(MU) factor i\
802.11AX HE20 "
802.11AX HE40 S
’(“:;;;'t‘i’\'/tg 802.11b }
. 802.11g v
S 6 equipment NTV 802.11n HT20 | o7 L ol o
- mol:isullna%ion 802.11n HT40
s other than 802.11AX HE20
FHSS) 802.11AX HE40
802.11b
. 802.11g
Occupied
5.4.7 Channel NTV ggg'] ]” HT20 1 = ] O | O
Bandwidth 11n HT40
802.11AX HE20
802.11AX HE40
Transmitter 802.11b
unwanted NTV 802.11g = U U U
emissions LTNV 802.11n HT20 | L] [ X | O
5.3.8 ) — — —
in the out- 802.11n HT40 [ ] [ ] X [ ]
of-band HTNV 802.11AX HE20 ; ; X ;
domain 802.11AX HE40 [ ] [ ] X [ ]

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Test
Specification Test Case c Tegt. Mode Pass Fail N/A NP Remark
ondition
Clause
et
emissions in 8028(1)%,\1 1ng20
5.3.9 th%?r)nu;;gus NTV 802.11n HT40 X ] ] ]
(conducted & 802.11AX HE20
: 802.11AX HE40
radiated)
Receiver 802.11b
spurious 8028(1)?1 :19T20
5.3.10 emissions NTV 802.11n HT40 X L] L] L]
(conducted & > A
radiated) 802.11AX HE20
802.11AX HE40
802.11b
802.11g
Receiver 802.11n HT20
5.3.11 Blocking NV | go2tinHTa0 | X [ 0o
802.11AX HE20
802.11AX HE40

Remark: The measurement uncertainty is not included in the test result.

Preliminary tests were performed in different data rate to find the worst radiated emission. The data rate
shown in the table below is the worst-case rate with respect to the specific test item. Investigation has been
done on all the possible configurations for searching the worst cases. The following table is a list of the test
modes shown in this test report.

Mode Data Rate
11b/CCK 1 Mbps
11g/OFDM 6 Mbps

11n HT20/OFDM 6.5 Mbps

11n HT40/OFDM 13.5 Mbps

11AX HT20/OFDM 6.5 Mbps

11AX HT40/OFDM 13.5 Mbps

ults sl n in this test t ref nly to tl mpl lu 1 ted and tf | re ret, for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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3.4. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to TR-100028-01” Electromagnetic compatibility
and Radio spectrum Matters (ERM);Uncertainties in the measurement of mobile radio equipment
characteristics;Part 1”7 and TR-100028-02 “Electromagnetic compatibility and Radio spectrum Matters
(ERM);Uncertainties in the measurement of mobile radio equipment characteristics;Part 2 “ and is
documented in the Shenzhen HUAK Testing Technology Co., Ltd. quality system acc. to DIN EN ISO/IEC
17025. Furthermore, component and process variability of devices similar to that tested may result in
additional deviation. The manufacturer has the sole responsibility of continued compliance of the device.

Hereafter the best measurement capability for Shenzhen HUAK Testing Technology Co., Ltd. is reported:

No. ltem Uncertainty
1 Occupied Channel Bandwidth +3.6dB
2 RF power, conducted +0.16dB
3 Power Spectral Density, conducted +1.3dB
4 Unwanted Emissions, conducted +1.3dB
5 All emissions, radiated +4.7dB
6 Temperature +0.5°C
7 Humidity +2%,
8 DC and low frequency voltages +1.5%
9 Time +1.0%
10 Duty Cycle +3.0%

ot in full with our pric 1 permission. The mo
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.5. Equipments Used during the Test

Page 14 of 178
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RF output power & PSD & OOB & OBW & Hoping & Duty Cycle, Tx-sequence, Tx-gap & Adaptively&Blocking
Item Test Equipment Manufacturer | Model No. Serial No. Calg);'?;ion %adt)rsggen
1 Spectrum analyzer Agilent N9020A HKE-048 2024/02/20 2025/02/19
2 Signal generator Agilent 83630A HKE-028 2024/02/20 2025/02/19
3 Signal generator Agilent N5182A HKE-029 2024/02/20 2025/02/19
4 | R adtomatic Tonscend | JS0806-2 | HKE-060 | 2024/02/20 | 2025/02/19
Transmitter spurious emissions & Receiver spurious emissions
ltem | Test Equipment Manufacturer | Model No. Serial No. Calg);?etion %adiebrgg?en
1| Broadband Schwarzbeck | VULBO163 | e 012 | 2024/02121 | 20260220
2.+ Hom antenna Schwarzbeck g 91200 HKE-013 | 2024/02/21 | 2026/02/20
3 | Receiver R&S ESR~7 HKE-010 2024/02/20 | 2025/02/19
4 Position controller Taiwan MF MF7802 HKE-011 2024/02/20 2025/02/19
5 | Preamplifier BMC Emgg? 841 HKE-015 | 2024/02/20 | 2025/02/19
g | Rreamplifier Agilent B3051A HKE-016 2024/02/20 | 2025/02/19
7 | High pass filter unit | Tonscend | JS0806-F HKE-055 2024/02/20 | 2025/02/19
8 Spectrum analyzer Agilent N9020A HKE-048 2024/02/20 2025/02/19

/M T R\
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4. TEST CONDITIONS AND RESULTS
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4.1. ETSI EN 300 328 REQUIREMENTS

4.1.1. RF Output Power

LIMIT

According to ETSI EN 300 328 V2.2.2 §4.3.2.2.3,
For adaptive equipment using wide band modulations other than FHSS, the maximum RF output power shall

be 20 dBm.

The maximum RF output power for non-adaptive equipment shall be declared by the supplier and shall not
exceed 20 dBm. See clause 5.4.1 m). For non-adaptive equipment using wide band modulations other than

FHSS, the maximum RF output power shall be equal to or less than the value declared by the supplier.

This limit shall apply for any combination of power level and intended antenna assembly.

TEST CONFIGURATION

Power Test Set

1.5m codxial cablg

H & T Chamber

EUT

1.2m p§>wer cable

e
|
DC Power Supply ER
-
TEST PROCEDURE
According to ETSI EN 300 328 V2.2.2(2019-07) §5.4.2.2.1.1, conducted method.
EUT DESCRIPTION:
: [X1802.11n [X1802.11n [X1802.11AX | [X]802.11AX
Mode: X1802.11b [X1802.11g HT20 HT40 HT20 HT40
X2412MHz | [XI2412MHz | [X]2412MHz | [X|]2412MHz | [X]2412MHz | [X]2422MHz
Test Channel X2442MHz | [X|]2442MHz | [X|2442MHz | [X]2442MHz | [X]2442MHz | [X]2442MHz
X2472MHz | [XI2472MHz | [XI2472MHz | [X]2472MHz | [X|2472MHz | [X]2462MHz
Bandwidth DJ20MHz >XJ20MHz DJ20MHz DJ20MHz >XJ20MHz [ ]20MHz
[ J40MHz [ J40MHz [ ]40MHz [ ]40MHz [ J40MHz X]40MHz
Modulation Tvpe XIDSSS [ IDSSS [ IDSSS [ IDSSS [ IDSSS [ IDSSS
yp [ JOFDM XIOFDM XIOFDM XIOFDM XIOFDM XIJOFDM
Channel Separation XI5MHz XJ5MHz XI5MHz XI5MHz XI5MHz XI5MHz

MEASUREMENT DESCRIPTION

Instrument:

Power Meter measuring burst Power(RMS) of a least 10 packets

Performed:

=

Conducted

Radiated (only if no conducted sample is provided)

Add: 1-2F,,

TEL : +86-755 2302 9901
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TEST RESULTS

802.11b (IMbps) Mode

Channel Co-r:zisttion Bursts A A g Mimo Limit (dBm) Test Result
. NTV. . 15 . 1353 . 1352 / 20 . Compliant

low : LTNV : 15 © 1332 : 13.11 / 20 . Compliant
. HTNV ¢ 15 1358 : 13.25 / 20 . Compliant

. NTV. ¢ 15 1 1293 1324 / 20 . Compliant
Midde : LTNV . 15 . 1288 . 1345 / 20 . Compliant
COHTNV ¢ 15 ¢ 1421 ¢ 1318 / 20 ' Compliant

. NTV.  : 15 : 1402 : 1315 / 20 . Compliant

High @ LTANV 15 © 1412 @ 1273 / 20 . Compliant
HT/NV 15 13.25 13.88 / 20 | Compliant

802.11g (6Mbps) Mode

Channel Co:;gisttion . Bursts Al A 2 Mimo Limit (dBm) Test Result
. ONTV. ¢ 15 i 1407 1274 / 20 . Compliant

Llow : LTNV : 15 : 1377 : 13.32 / 20 . Compliant
. HTNV 15 1283 @ 13.74 / 20 © Compliant

. NTV 15 : 1374 : 1305 / 20  : Compliant
Midde : LTNV i 15 : 1403 : 1358 / 20 . Compliant
. HTNV  : 15 i 1375 : 1337 / 20 . Compliant

- ONTV ¢ 15 1291 1361 / 20 ~ Compliant

High @ LTV © 15 © 1331 @ 13.35 / 20 . Compliant
HT/NV 15 14.43 13.15 / 20 Compliant

802.11n HT-20 (6.5Mbps) Mode

Channel Co-rI;ZiSttion Bursts Ant 1 Ant 2 Mimo Limit (dBm) Test Result
© ONTV. ¢ 15 ¢ 1417 ¢ 1442 1731 20 © Compliant

low : LT/NV : 15 : 1405 : 1378 : 1693 20 . Compliant
. HTNV  © 15 1267 : 1304 @ 1587 20 . Compliant

. NTV ¢ 15§ 1222 © 1365 | 16.00 20 . Compliant
Midde : LTNV : 15 @ 1323 @ 1405 :@ 1667 20 - Compliant
. HTNV  © 15 : 1308 : 1347 : 1629 : 20 . Compliant

. NTV ¢ 15 1281 i 1307 : 1595 20 . Compliant

High : LTNV : 15 : 1257 @ 1374 1620 20 . Compliant
HT/NV 15 12.65 12.82 15.75 20 | Compliant

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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802.11n HT-40 (13.5Mbps) Mode

Channel © . 16St = pyrsts @ AML o ANL2 o im0 C Limit (dBm) ¢ Test Result
- Condition : : : : : :

. NTV. . 15 . 1171 . 1242 . 1509 . 20 . Compliant
low @ LTNV : 15 : 1147 : 1195 & 1473 20 . Compliant
. HTNV ¢ 15 1148 : 1211 1482 20 . Compliant
. ONTV. © 15 © 1132 © 1232 . 1486 20 . Compliant
Middle : LTNV . 15 - 1214 . 1233 . 1525 20 . Compliant
. HTNV ¢ 15 i 1241 ¢ 1174 ¢ 1494 20 . Compliant
NV . 15 12,08 1178 | 1494 20 . Compliant
High = LTNV 15 © 1171 © 1181 @ 1477 20 . Compliant
HT/NV 15 1142 | 10.88 14.17 20 | Compliant

802.11AX HE-20 (6.5Mbps) Mode

Test . Antl  Ant2

Channel : o Bursts : Mimo - Limit (dBm) ©  Test Result
: Condition : : : : :

. ONTV ¢ 15 i 1271 ¢ 1313 1594 20 . Compliant
low =~ LTNV . 15 . 1392 . 1344 . 1670 20 . Compliant
. HTNV  © 15 1322 : 1321 : 1623 20 . Compliant
. NTV ¢ 15 1325 : 1382 @ 1655 20 . Compliant
Midde : LTNV : 15 i 1291 : 1411 : 1656 20 . Compliant
. HTNV  : 15 : 1291 : 1367 : 1632 20 . Compliant
©  NTV ¢ 15 1291 : 1357 : 1626 20 . Compliant
High @ LTANV : 15 : 1255 @ 1341 . 1601 20 . Compliant
HT/NV 15 12,94 | 13.31 16.14 20 Compliant

\ LY/

802.11AX HE-40 (13.5Mbps) Mode

Test ! . Antl : Ant2

Channel : o Bursts : Mimo © Limit (dBm) ! Test Result
: Condition

. NTV. ¢ 15 © 1135 : 1141 : 1439 : 20 . Compliant
Low @ LTNV : 15 : 1145 @ 1108 = 1428 @ 20 . Compliant
. HTNV ¢ 15 ¢ 1171 ¢ 1238 ¢ 1507 20 . Compliant
. NTV. ¢ 15 i 1133 : 1162 : 1449 20 . Compliant
Middle : LTNV : 15 : 1282 : 1214 : 1550 : 20 . Compliant
. HTNV  © 15 : 1095 : 1171 : 1436 : 20  : Compliant
. NTV ¢ 15 © 1174 i 1234 | 1506 20 . Compliant
High : LTNV : 15 : 1195 : 1156 & 1477 20 . Compliant
HT/NV 15 11.01 11.31 14.17 20 Compliant

Note: 1. Cable loss and antenna gain was combined in the calculated result.
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4.1.2. Duty Cycle, TX-sequence, TX-gap
LIMIT

ETSI EN 300 328 (V2.2.2) Sub-clause 4.3.2.4.3

The Duty Cycle shall be equal to or less than the maximum value declared by the manufacturer.

The Tx-sequence time shall be equal to or less than 10 ms. The minimum Tx-gap time following a Tx-
sequence shall be equal to the duration of that proceeding Tx-sequence with a minimum of 3,5 ms.

TEST PROCEDURE

Please refer to ETSI EN 300 328 (V2.2.2) Sub-clause 5.4.2.2.1.3

For systems using wide band modulations other than FHSS, the measurement shall be performed at the
lowest, the middle, and the highest channel on which the equipment can operate. These frequencies shall be
recorded.

The test procedure, which shall only be performed for non-adaptive systems and only to be performed at
normal environmental conditions, shall be as follows:

Step 1:

» Use the same stored measurement samples from the procedure described in clause 5.4.2.2.1.2.

* The start and stop times are defined as the points where the power is at least 30 dB below the highest value
of the stored samples. In case of insufficient dynamic range, the value of 30 dB may need to be reduced
appropriately.

Step 2:

» Between the saved start and stop times of each individual burst, calculate the TxOn time. Save these TxOn
values.

Step 3:

* Duty Cycle (DC) is the sum of all TxOn times between the end of the first gap (which is the start of the first
burst within the observation period) and the start of the last burst (within this observation period) divided by
the observation period. The observation period is defined in clause 4.3.1.3.2 or clause 4.3.2.4.2.

Step 4:

* For equipment using blacklisting, the TxOn time measured for a single (and active) hopping frequency shall
be multiplied by the number of blacklisted frequencies. This value shall be added to the sum calculated in step
3 above. If the number of blacklisted frequencies cannot be determined, the minimum number of hopping
frequencies (N) as defined in clause 4.3.1.4.3 shall be assumed.

* The calculated value for Duty Cycle (DC) shall be recorded in the test report. This value shall be equal to or
less than the maximum value declared by the manufacturer.

Step 5:

» Use the same stored measurement samples from the procedure described in clause 5.4.2.2.1.2.

+ Identify any TxOff time that is equal to or greater than the minimum Tx-gap time as defined in clause
4.3.1.3.3 or clause 4.3.2.4.3. These are the potential valid gap times to be further considered in this procedure.
« Starting from the second identified gap, calculate the time from the start of this gap to the end of the
preceding gap. This time is the Tx-sequence time for this transmission. Repeat this procedure until the last
identified gap within the observation period is reached.

» A combination of consecutive Tx-sequence times and Tx-gap times followed by a Tx-gap time, which is at
least as long as the duration of this combination, may be considered as a single Tx-sequence time and in
which case it shall comply with the limits defined in clause 4.3.1.3.3 or clause 4.3.2.4.3.

« It shall be noted in the test report whether the UUT complies with the limits for the maximum Tx-sequence
time and minimum Tx-gap time as defined in clause 4.3.1.3.3 or clause 4.3.2.4.3.

EUT DESCRIPTION:

. [X1802.11n [X1802.11n [X1802.11AX | [X]802.11AX
Mode: [X|802.11b |Z|802.11g HT20 HT40 HT20 HT40

X|2412MHz [X|2412MHz X|2412MHz XI2412MHz X|2412MHz [X|2422MHz
Test Channel X|2442MHz [X|2442MHz X|2442MHz X|2442MHz X|2442MHz [X|2442MHz
X]2472MHz X]2472MHz X]2472MHz X]2472MHz X]2472MHz X]2462MHz

Bandwidth X]20MHz X]20MHz X|20MHz X|20MHz X]20MHz []20MHz

[ J40MHz [ J40MHz [ J40MHz [ J40MHz [ J40MHz X]40MHz

Modulation Type X|DSSS [ IDSSS [ IDSSS [ |DSSS [ IDSSS [ IDSSS

[ |JOFDM XIOFDM XIOFDM XIOFDM XIOFDM XIOFDM

..Channel Separation,, | .. . X]5MHz XI5MHz XI5MHz | XI5MHz

XI5MHz

I5MHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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el

MEASUREMENT DESCRIPTION

Instrument: Power Meter measuring average burst Power of a least 10 packets
Performed: < Conducted
) || Radiated (only if no conducted sample is provided)

TEST RESULTS

Not Applicable
ults shown in this test re unless otherwise stated and the sam e retained for 30 only. The document is is UAK,
ument cannont be re tten permission. The more details an ithenticity of the ort will be confirmed at ht er-mark.com
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4.1.3. Medium Utilisation (MU) factor

LIMIT

Page 20 of 178

ETSI EN 300 328 V2.2.2(2019-07) Sub-clause 4.3.2.5.3
For non-adaptive equipment using wide band modulations other than FHSS, the maximum Medium Utilization

factor shall be 10 %.

Report No.: HK2404081609-2ER

This requirement does not apply to adaptive equipment unless operating in a non-adaptive mode. In addition,
this requirement does not apply for equipment with a maximum declared RF Output power level of less than
10 dBm e.i.r.p. or for equipment when operating in a mode where the RF Output power is less than 10 dBm

e.i.r.p.

TEST PROCEDURE

Please refer to ETSI EN 300 328 V2.2.2(2019-07) Sub-clause 5.4.2.2.1.4

Step 1:

» Use the same stored measurement samples from the procedure described in clause 5.4.2.2.1.2.

Step 2:

* For each burst calculate the product of (Pburst / 100 mW) and the TxOn time. Pburst is expressed in mW.
TxOn time is expressed in ms.

Step 3:

* Medium Utilization is the sum of all these products divided by the observation period (expressed in ms)

which is defined in clause 4.3.1.3.2 or clause 4.3.2.4.2. This value, which shall comply with the limit given in

clause 4.3.1.6.3 or clause 4.3.2.5.3, shall be recorded in the test report.

If operation without blacklisted frequencies is not possible, the power of the bursts on blacklisted hopping
frequencies (for the calculation of the Medium Utilization) is assumed to be equal to the average value of the
RMS power of the bursts on all active hopping frequencies.

EUT DESCRIPTION:

.

_ [<802.11n | [X/802.11n | [XI802.11AX | [</802.11AX, 7"
Mode: [<802.11b | [X1802.11g o o e o XQ
K2412MHz | [K2412MHz | K2412MHz | KI2412MHz | XI2412MHz | XI2422MHz
Test Channel K2442MHz | [X|2442MHz | (X[2442MHz | (KI2442MHz | XI2442MHz | XI2442MHz
X2472MHz | [X[2472MHz | [XI2472MHz | (XI2472MHz | XI2472MHz | [XI2462MHz
oo X20MHz | DJ20MHz | [X20MHz | X20MHz | XI20MHz | LJ20MHz
[J4oMHz | [J4oMHz | [J4oMHz | [J4omMHz | [J4oMHz | [<I40MHz
woGuiation Type XIDSSS [IDSSS [IDSSS [IDSSS [IDsss [IDSSS
[JOFDM [XOFDM [<XIOFDM XIOFDM XIOFDM XIOFDM
Channel Separation XI5MHz XI5MHz XI5MHz XI5MHz XI5MHz XI5MHz

MEASUREMENT DESCRIPTION

Instrument: Power Meter measuring average burst Power of a least 10 packets
Performed: < Conducted
) | Radiated (only if no conducted sample is provided)

TEST RESULTS

Not Applicable

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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4.1.4. Power Spectral Density

LIMIT

According to ETSI EN 300 328 V2.2.2(2019-07) §84.3.2.3.3,

For equipment using wide band modulations other than FHSS, the maximum Power Spectral Density is limited
to 10dBm/MHz.

These measurements shall only be performed at normal test conditions.

TEST CONFIGURATION

0.2m coaxial cable
SPECTRUM

EUT ANALYZER

TEST PROCEDURE

According to ETSI EN 300 328 V2.2.2(2019-07) §5.4.3.2.1, conducted method.

The test procedure shall be as follows:

Step 1:

Connect the UUT to the spectrum analyzer and use the following settings:

« Start Frequency: 2 400 MHz

« Stop Frequency: 2 483.5 MHz

* Resolution BW: 10 kHz

* Video BW: 30 kHz

* Sweep Points: > 8 350

NOTE: For spectrum analyzers not supporting this number of sweep points, the frequency band may be
segmented.

* Detector: RMS

* Trace Mode: Max Hold

» Sweep time: 10 s; the sweep time may be increased further until a value where the sweep time

has no impact on the RMS value of the signal

For non-continuous signals, wait for the trace to be completed. Save the (trace) data set to a file.

Step 2:

For conducted measurements on smart antenna systems using either operating mode 2 or operating mode 3
(see clause 5.1.3.2), repeat the measurement for each of the transmit ports. For each sampling point
(frequency domain), add up the coincident power values (in mW) for the different transmit chains and use this
as the new data set.

Step 3:

Add up the values for power for all the samples in the file using the formula below.

P]‘un.l = E P:.zrr.;.'p (”}

n=l

with k' being the total number of samples and 'n' the actual sample number

Step 4:
Normalize the individual values for power (in dBm) so that the sum is equal to the RF Output Power (e.i.r.p.)
measured in clause 5.3.2 and save the corrected data. The following formulas can be used:

Cfan' = PEJtm_ Ps.r'.:l'.p.
PE»ampIsmr?'-r”J = PE»a:lrrpIs"(""l - CC ory

with "n' being the actual sample number

Step 5:
Starting from the first sample PSamplecorr(n) (lowest frequency), add up the power (in mW) of the following
samples representing a 1 MHz segment and record the results for power and position (i.e. sample #1 to
sample #100). This is the Power Spectral Density (e.i.r.p.) for the first 1 MHz segment which shall be recorded.
Step 6:
Shift the start point of the samples added up |n step 5 by 1 sample and repeat the procedure in step 5 (| e.

It shrgample #2 to #101) :

meStep' 7

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Repeat step 6 until the end of the data set and record the Power Spectral Density values for each of the 1
MHz segments. From all the recorded results, the highest value is the maximum Power Spectral Density for
the UUT. This value, which shall comply with the limit given in clause 4.3.2.3.3, shall be recorded in the test

report.

EUT DESCRIPTION:

Page 22 of 178

Report No.: HK2404081609-2ER

. [X1802.11n [X1802.11n [X1802.11AX | [X]802.11AX
Mode: [X1802.11b X]802.11g HT20 HT40 HT20 HT40
D2412MHz | [X]2412MHz | [XI2412MHz | X[2412MHz | [X]2412MHz | [X]2422MHz
Test Channel X2442MHz | [X2442MHz | [XI2442MHz | [X]2442MHz | [X|2442MHz | [X]2442MHz
X2472MHz | [XI2472MHz | [XI2472MHz | [X]2472MHz | [X]2472MHz | [X]2462MHz
Bandwidth >XJ20MHz XI20MHz XI20MHz >X]20MHz >XJ20MHz [ ]20MHz
[ J40MHz [ J40MHz [ ]40MHz [ ]40MHz [ J40MHz <140MHz
Modulation Type XIDSSS [ IDSSS [ IDSSS [ IDSSS [ IDSSS [ IDSSS
[ |OFDM XIOFDM [XIOFDM XIOFDM XIOFDM XIOFDM
Channel Separation XI5MHz XI5MHz XI5MHz XI5MHz XI5MHz XI5MHz
MEASUREMENT DESCRIPTION
Instrument: Spectrum Analyzer
Detector: RMS
Sweep time: 10S
Video bandwidth: 30KHz
Resolution bandwidth: | 10KHz
Span: 83.5MHz
Frequency range 2400-2483.5MHz —
Sweep Points 15000 o
. X Conducted
Performgg; [ ] Radiated (only if no conducted sample is provided) T\
-

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TEST RESULTS

. - ! Power Density s
tia anne imit
Test mode pa (dBm/MHZz)
streams frequency(MHz) Ant1 | Ant2 | Mimo (dBm/MHZz)
1 Low 3.35 3.83 / 10
802.11b .
1Mbps 1 Middle 5.51 3.85 / 10
1 High 4.66 3.00 / 10
1 Low 1.76 2.47 / 10
802.11g .
6Mbps 1 Middle 2.82 2.34 / 10
1 High 3.41 1.75 / 10
1 Low 2.53 1.87 5.22 10
802.11n
HT-20 1 Middle 2.29 1.72 5.02 10
6.5Mbps
1 High 2.73 1.16 5.03 10
1 Low -1.46 -0.79 1.90 10
802.11n
HT-40 1 Middle -1.49 -0.59 1.99 10
13.5Mbps
1 High -1.00 -0.93 2.05 10 X
1 Low 1.00 1.66 4.35 10 i%
802.11AX I
HT-20 1 Middle 1.06 1.76 443 10 Sl
6.5Mbps
1 High 2.68 0.95 4.91 10
>
1 Low -0.36 -1.15 2.27 10
802.11AX
HT-40 1 Middle -0.87 -1.16 2.00 10
13.5Mbps
1 High -0.03 -1.50 2.31 10

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Power Spectral Density
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4.1.5. Adaptivity (Adaptive equipment using modulations other than FHSS)

LIMIT
Operational Mode
LBT based Detect and Avoid
Requirement Non-LBT Load Based Load Based Equipment
based Detect Frame Based Equipment (CCA | (CCA not using any of
and Avoid Equipment using ‘energy the mechanisms
detect’) referenced as note 2)
Minimum Clear Channel
Assessment (CCA) Time NA 18 us (see note 1) | 18 us (see note 2) 18 us (see note 2)
Maximum Channel
Occupancy (COT) Time 40 ms 1ms to 10 ms 13ms (see note 2) 13ms
At least 5% of
Minimum Idle Period |COT and 100 5% of COT (see note 2) (see note 2)
LS
Extended CCA check NA NA (seenote 2)  |Petween 18 usand at
least 160 p's
Short Control Signaling Maximum duty cycle of 10% within an observation period of 50 ms
Transmissions (see note 3)
Note 1: The CCA time used by the equipment shall be declared by the supplier.
Note 2: Load Based Equipment may implement an LBT based spectrum sharing mechanism based on the
Clear Channel Assessment (CCA) mode using energy detect, as described in IEEE Std.
802.11TM-2007 clauses 9,15,18 or 19, in IEEE Std. 802.11n TM -2009 clauses 9,11 and 20 or in
IEEE Std. 802.15.4 TM -2011, clauses 4 and 5.
Note 3: Adaptive equipment may or may not have Short Control Signaling Transmissions.
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Wanted signal mean power from companion device:
TL =-70 dBm/MHz + 10 x log10 (100 mW / P,y) (Poutin mW e.i.r.p.)

Unwanted Signal parameters

Wanted signal mean power Maximum transmit power (PH)
from companion device EIRP mW uiesiuele Ll ()
sufficient to maintain the link 2395 0r 2488,5 -35
(see note 2) (see note 1) (see note 3)

NOTE 1: The highest frequency shall be used for testing operating channels within the range 2 400 MHz to 2 442
MHz, while the lowest frequency shall be used for testing operating channels within the range 2 442 MHz to 2
483,5 MHz. See clause 5.4.6.1.

NOTE 2: A typical value which can be used in most cases is -50 dBm/MHz.

NOTE 3: The level specified is the level in front of the UUT antenna. In case of conducted measurements, this
level has to be corrected by the actual antenna assembly gain.

TEST CONFIGURATION

Spectrum
1.5m Analyzer
0.2m
UUT | Spiitter/ 0-3m 1.0m | Companion
| Combiner Direct. Coupler = Device
«-—>» T.
1.0m L .
1.0m Signal
Generator
1.0m
(Interferer)
Splitter/ all
Combiner —
Signal
Generator
Note: all cable is coaxial cable in this test 1.0m (Blocker)
u ] [ ]

MEASUREMENT DESCRIPTION

According to ETSI EN 300 328 V2.2.2(2019-07) §5.4.6.2.1.4, Conducted measurements

Step 1:

The UUT may connect to a companion device during the test. The interference signal generator, the blocking

signal generator, the spectrum analyzer, the UUT and the companion device are connected using a set-up

equivalent to the example given by figure 5 although the interference and blocking signal generator do not

generate any signals at this point in time. The spectrum analyzer is used to monitor the transmissions of the

UUT in response to the interfering and the blocking signals.

« Adjust the received signal level (wanted signal from the companion device) at the UUT to the value defined

in table 6 (clause 4).

NOTE 1: Testing of Unidirectional equipment does not require a link to be established with a companion

device.

* The analyzer shall be set as follows:

- RBW: =20MHz for 802 .11b/g/n(20);

= 40MHz for 802.11n(40)

[= Occupied Channel Bandwidth (if the analyzer does not support this setting, the

highest available setting shall be used)]

- VBW: =30MHz

[3 x RBW (if the analyzer does not support this setting, the highest available setting

shall be used)]

- Detector Mode: RMS
sults simGentre:Rrequencey s kEqual-torthe-centre . frequency: of the-operating channel-d for 20 days ony. The
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- Sweep time: > maximum Channel Occupancy Time

- Trace Mode: Clear Write

- Trigger Mode: Video

Step 2:

+ Configure the UUT for normal transmissions with a sufficiently high payload resulting in a minimum
transmitter activity ratio (TxOn / (TxOn + TxOff)) of 0,3. Where this is not possible, the UUT shall be
configured to the maximum payload possible.

 For Frame Based Equipment, using the procedure defined in clause 5.4.6.2.1.5, it shall be verified that the
UUT complies with the maximum Channel Occupancy Time and minimum Idle Period defined in

clause 4.3.2.6.3.2.2 step 3).

* For Load Based equipment, using the procedure defined in clause 5.4.6.2.1.5

, it shall be verified that the UUT complies with the maximum Channel Occupancy Time and minimum Idle
Period defined in clause 4.3.2.6.3.2.3 , step 2 and step 3. When measuring the Idle Period of the UUT, it shall
not include the transmission time of the companion device.

NOTE 2: For the purpose of testing Load Based Equipment referred to in the first paragraph of clause
4.3.2.6.3.2.3(IEEE 802.11™ [i.3] or IEEE 802.15.4™ [i.4] equipment), the limits to be applied for the minimum
Idle Period and the maximum Channel Occupancy Time are the same as defined for other types of Load
Based Equipment (see clause 4.3.2.6.3.2.3 step 2) and step 3). The Idle Period is considered to be equal to
the CCA or Extended CCA time defined in clause 4.3.2.6.3.2.3 step 1) and step 2).

Step 3: Adding the interference signal

An interference signal as defined in clause B.6 is injected on the current operating channel of the UUT. The
power spectral density level (at the input of the UUT) of this interference signal shall be equal to the detection
threshold defined in clause 4.3.2.6.3.2.2 step 5) (frame based equipment) or clause 4.3.2.6.3.2.3 step 5)
(load based equipment).

Step 4: Verification of reaction to the interference signal

The spectrum analyser shall be used to monitor the transmissions of the UUT on the selected operating
channel with the interfering signal injected. This may require the spectrum analyser sweep to be triggered by
the start of the interfering signal.

* Using the procedure defined in clause 5.4.6.2.1.5, it shall be verified that:

i) The UUT shall stop transmissions on the current operating channel.

The UUT is assumed to stop transmissions within a period equal to the maximum Channel Occupancy Time
defined in clause 4.3.2.6.3.2.2 (frame based equipment) or clause 4.3.2.6.3.2.3 (load based

equipment).

ii) Apart from Short Control Signalling Transmissions, there shall be no subsequent transmissions while the
interfering signal is present.

To verify that the UUT is not resuming normal transmissions as long as the interference signal is present, the
monitoring time may need to be 60 s or more.

iii) The UUT may continue to have Short Control Signalling Transmissions on the operating channel while
the interfering signal is present. These transmissions shall comply with the limits defined in

clause 4.3.2.6.4.2.

The verification of the Short Control Signalling transmissions may require the analyser settings to be
changed (e.g. sweep time).

iv) Alternatively, the equipment may switch to a non-adaptive mode.

Step 5: Adding the blocking signal

 With the interfering signal present, a 100 % duty cycle CW signal is inserted as the blocking signal. The
frequency and the level are provided in table 10 (clause 4.3.2.6.3.2.2) for Frame Based Equipment or in
table 11 (clause 4.3.2.6.3.2.3) for Load Based Equipment.

* The spectrum analyser shall be used to monitor the transmissions of the UUT on the selected operating
channel. This may require the spectrum analyser sweep to be triggered by the start of the blocking signal.

* Using the procedure defined in clause 5.4.6.2.1.5, it shall be verified that:

i) The UUT shall not resume normal transmissions on the current operating channel as long as both the
interference and blocking signals remain present.

To verify that the UUT is not resuming normal transmissions as long as the interference and blocking
signals are present, the monitoring time may need to be 60 s or more.

i) The UUT may continue to have Short Control Signalling Transmissions on the operating channel while
the interfering and blocking signals are present. These transmissions shall comply with the limits defined

in clause 4.3.2.6.4.2.

The verification of the Short Control Signalling transmissions may require the analyser settings to be
changed (e.g. sweep time).

Step 6: Removing the interference and blocking signal

» On removal of the interference and blocking signal the UUT is allowed to start transmissions again on this
channel however this is not a requirement and therefore does not require testing.
Step 7. : ; _ . _ :

+ The steps 2.t0.6 shall be repeated for.each, of the frequencies, to. be tested,

/M T R\
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TEST RESULTS
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Mode Channel cot Sl VS Interferer = Limit | Verdict
values(ms ms CW values
(tms) L] values [%]
802.11b LCH 2.249 1.556 0 0 10 PASS
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coT | Idle values =i Ceriirl ()
Mode Channel Interferer Limit | Verdict
values(ms) [ms] values CW values [%]
802.11g LCH 1.492 1.634 0 0 10 PASS
802.11g HCH 2.535 2.829 0 0 10 PASS
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Short Control (% .
Mode Channel coT ldle values Interferer o) Limit verdic
values(ms ms CW values t
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Test Plot
04 Adaptivity and Receiver Blocking
S .- ., i -
] R e T e et
E
[
% 204 B R e R el T R e B e T
[
3
-
A0 B R e R el T R e B e T
o |- B I T ST -
B0 —Interf:?rerufffBIUclker off Interferer on/Blocker off === Interferer on/Blocker on
1 0600 20600 30600 40600 50600 BD&DD ?0600 80600 90600 1 DDIDDD ikl DIDDD 1 2DIDDD
Time [ms]
04 Adaptivity and Receiver Blocking
S Bt At %
0 B O S S S A S S S S -
g AL
= o S S A S S SN AU SRR S J
E
-
-40 o Bk e et R e e R e e e /
so{Pm (SR — S E— A — .- A —
A0 —Interf:?rerofffBIoclker off Inte:'lerer On,-'BI;cker off —In;:erferer on,-'Bllocker on
10600 20600 30600 40600 50600 BD&DD ?0600 80600 90600 I 1DDIDDD I ‘I‘IDIDDD I 12DIDDD I
Time [ms]
Note: Only the worst plots were recorded in this report.
The s) are retained for 30 d . The document is issue U
this enticity of the repo e confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901

Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com



HUAK TESTING Page 42 of 178 Report No.: HK2404081609-2ER

Short Control (%
Mode Channel cot Idle values Interferer oo Limit | Verdict
values(ms ms CW values
(i) lms] values [%0]
802.11n HT40 LCH 2.928 2.726 0 0 10 PASS
802.11n HT40 HCH 3.395 3.776 0 0 10 PASS
Test Plot
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Note: Only the worst plots were recorded in this report.
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Short Control (%
Mode Channel coT el Ve Interferer - Limit | Verdict
values(ms) [ms] CW values ®
values [%0]
802.11AX HE20 LCH 2.918 2.835 0 0 10 PASS
802.11AX HE20 HCH 3.455 3.252 0 0 10 PASS
Test Plot
Adaptivity and Receiver Blocking
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Short Control (%
Mode Channel cor ldle values Interferer oo Limit | Verdict
values(ms ms CW values
() ] values [%0]
802.11AX HE40 LCH 3.356 2.853 0 0 10 PASS
802.11AX HE40 HCH 2.714 3.435 0 0 10 PASS
Test Plot
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Ant 2
Short Control (%
Mode Channel cor Idle values Interferer . Limit | Verdict
values(ms ms CW values
(tms) L] values [%0]
802.11b LCH 1.515 2.078 0 0 10 PASS
802.11b HCH 2.364 1.926 0 0 10 PASS
Test Plot
04 Adaptivity and Receiver Blocking
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coT | Idle values =i Ceriirl ()
Mode Channel Interferer Limit | Verdict
values(ms) [ms] values CW values [%]
802.11g LCH 1.662 1.833 0 0 10 PASS
802.11g HCH 2.336 2.129 0 0 10 PASS
Test Plot
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Note: Only the worst plots were recorded in this report.
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CoT Short Control (% .
Idle values (%) — Verdic
Mode Channel | values(ms Interferer Limit
[ms] CW values 0 t
) values [%0]
802.11n HT20 LCH 3.369 2.904 0 0 10 PASS
802.11n HT20 HCH 3.233 3.422 0 0 10 PASS
Test Plot
Adaptivity and Receiver Blocking
E
g
- e
3
-
B0~ — Interf:?rer UﬂfB|UCIkEF off Interferer on/Blocker off === Interferer on/Blocker on
1 0600 20600 30600 40600 50600 BD&DD ?0600 80600 90600 1 DDIDDD 1 DIDDD 1 2DIDDD
Time [ms]
0 Adaptivity and Receiver Blocking
Sl | RSN VRN SUUN USROS VNN SOPUNUUN SUNPUNUIN SO SUSUSONE AP NS SN S %
04 O S S A S S SO S S A -
g AL
= B L S S S S U SO AR S S J
E
-
-40 - B e i e e et e /
,BD_ ____________________________________________________________________________________________________________________________________
A0 — Interf:?rer off,-‘BIocIker off Inte:'ferer on,-'BI;cker off — In;:erferer Dn,-'Bllocker on
10600 20600 30600 40600 50600 BD&DD ?0600 80600 90600 I 1DDIDDD I 11DIDDD I T2DIDDD I
Time [ms]
Note: Only the worst plots were recorded in this report.
The s) are retained for 30 d . The document is issue U
this enticity of the repo e confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901
Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com



HUAK TESTING Page 48 of 178 Report No.: HK2404081609-2ER

Short Control (%
Mode Channel cot Idle values Interferer oo Limit | Verdict
values(ms ms CW values
(i) lms] values [%0]
802.11n HT40 LCH 3.848 3.115 0 0 10 PASS
802.11n HT40 HCH 2.936 2.655 0 0 10 PASS
Test Plot
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COT Short Control (%)
Idle values = .
Mode Channel | values(ms Interferer Limit | Verdict
[ms] CW values i
) values [%]
802.11AX HE20 LCH 2.215 2.858 0 0 10 PASS
802.11AX HE20 HCH 3.049 2.826 0 0 10 PASS
Test Plot
Adaptivity and Receiver Blocking
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Short Control (%
Mode Channel cor ldle values Interferer o Limit | Verdict
values(ms ms CW values
() ] values [%0]
802.11AX HE40 LCH 3.463 3.249 0 0 10 PASS
802.11AX HE40 HCH 2.076 2.646 0 0 10 PASS
Test Plot
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HUAK TESTING

4.1.6. Occupied Channel Bandwidth

LIMIT

According to ETSI EN 300 328 V2.2.2(2019-07) 4.3.2.7.3,
The Occupied Channel Bandwidth shall fall completely within the band given in table 1.

Table 1: Service frequency bands

Service frequency bands
2 400 MHz to 2 483,5 MHz
2 400 MHz to 2 483,5 MHz

Transmit
Receive

In addition, for non-adaptive systems using wide band modulations other than FHSS and with e.i.r.p greater
than 10 dBm, the occupied channel bandwidth shall be less than 20 MHz.
These measurements shall only be performed at normal test conditions.

TEST CONFIGURATION

SPA 0.2m coaxial cable EUT
TEST PROCEDURE @
According to ETSI EN 300 328 V2.2.2(2019-07) 8§5.4.7.2.1, conducted method. ”_

Step 1:
Connect the UUT to the spectrum analyser and use the following settings:
* Centre Frequency: The centre frequency of the channel under test

* Resolution BW: ~ 1 % of the span without going below 1 % !
* Video BW: 3 x RBW
» Frequency Span for frequency hopping equipment: Lowest frequency separation that is used within the
hopping sequence
* Frequency Span for other types of equipment: 2 x Nominal Channel Bandwidth (e.g. 40 MHz for a
20 MHz channel)
* Detector Mode: RMS
* Trace Mode: Max Hold
* Sweep time: 1s
Step 2:
Wait for the trace to stabilize.
Find the peak value of the trace and place the analyser marker on this peak.
Step 3:
Use the 99 % bandwidth function of the spectrum analyser to measure the Occupied Channel Bandwidth of
the UUT. This value shall be recorded.
Make sure that the power envelope is sufficiently above the noise floor of the analyser to avoid the noise
signals left and right from the power envelope being taken into account by this measurement.
EUT DESCRIPTION:
. [X1802.11n [X1802.11n [X1802.11AX | [X]802.11AX
Mode: X]802.11b X]802.11g HT20 HT40 HT20 HT40
D2412MHz | [X]2412MHz | [XI2412MHz | X[2412MHz | [X]2412MHz | [X]2422MHz
Test Channel DX2442MHz | [X|]2442MHz | [X]2442MHz | [X]2442MHz | [X]2442MHz | [X]2442MHz
X2472MHz | [X|I2472MHz | [XI2472MHz | [X]2472MHz | [X]2472MHz | [X]2462MHz
Bandwidth >XJ20MHz X|20MHz >X20MHz >X20MHz >X20MHz [ 120MHz
[ 140MHz [ 140MHz [ 140MHz [ 140MHz [ 140MHz Xl40MHz
Modulation Tvpe XIDSSS [ IDSSS [ IDSSS [ IDSSS [ IDSSS [ IDSSS
h this test rep YBE onifto [ JOFDM::: XIOFDM DAOFDM) =+ et IOFDM - ofy {DXIOFDM i | XIOFDM
‘Channel 'Separationri| " v DISMHz o wiitten DASMMHZI e rjore DEMHzZ = auifent PAGMHzoo 1 beDABMHZ it/ DX BMEHZ o
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MEASUREMENT DESCRIPTION

Instrument: Spectrum Analyzer
Detector: RMS
Sweep time: auto
Video bandwidth: X120 MHz(Bandwith):1.5MHz X140 MHz(Bandwith):3MHz
Resolution bandwidth: X120 MHz(Bandwith):410KHz <140 MHz(Bandwith):820KHz
Span: [X]20 MHz(Bandwith):40MHz <140 MHz(Bandwith):80MHz
Center: Transmit channel
Trace: Max hold

] X | Conducted
Performed: [ | | Radiated (only if no conducted sample is provided)

TEST RESULTS

Ant 1
Test Test Test Ant OBW FL OBW FH OBW Verdict
Condition Mode Channel [MHZz] [MHZz] [MHZ]

TNVN 11B 2412 Ant 1 13.110 2405.445 PASS
TNVN 11B 2472 Ant 1 13.111 - 2478.511 PASS
TNVN 11G 2412 Ant 1 16.374 2403.805 PASS
TNVN 11G 2472 Ant 1 16.380 - 2480.167 PASS
TNVN 11N20 2412 Ant 1 17.592 2403.195 PASS
TNVN 11N20 2472 Ant 1 17.596 - 2480.775 PASS
TNVN 11N40 2422 Ant 1 35.931 2404.022 PASS
TNVN 11N40 2462 Ant 1 35.929 - 2479.924 PASS
TNVN 11AX20 2412 Ant 1 18.860 2402.562 PASS
TNVN 11AX20 2472 Ant 1 18.861 - 2481.406 PASS
TNVN 11AX40 2422 Ant 1 37.512 2403.230 PASS
TNVN 11AX40 2462 Ant 1 37.507 - 2480.710 PASS
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Ant 2
Condion | Mode | cramel | A" | i | e | g | Verde
TNVN 11B 2412 Ant 2 13.121 2405.448 PASS
TNVN 11B 2472 Ant 2 13.139 - 2478.525 PASS
TNVN 11G 2412 Ant 2 16.376 2403.808 PASS
TNVN 11G 2472 Ant 2 16.380 - 2480.168 PASS
TNVN 11N20 2412 Ant 2 17.592 2403.199 PASS
TNVN 11N20 2472 Ant 2 17.598 - 2480.775 PASS
TNVN 11N40 2422 Ant 2 35.931 2404.027 PASS
TNVN 11N40 2462 Ant 2 35.933 - 2479.927 PASS
TNVN 11AX20 2412 Ant 2 18.866 2402.562 PASS
TNVN 11AX20 2472 Ant 2 18.867 - 2481.410 PASS
TNVN 11AX40 2422 Ant 2 37.504 2403.244 PASS
TNVN 11AX40 2462 Ant 2 37.505 - 2480.710 PASS

\ LY/
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802.11b 2412

Agilent Spectrum Anshyzer - Docupied BW
T

Center Fre 2.«11200000 GHz

FIFGain:L ow BATtenN:

Center 2412 GHz
Res BW 430 kHz
Occupied Bandwidth
13.110 MHz
140 Hz
17.28 MHz

Transmit Freq Error
x dB Bandwidth
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Canter Fraq: 2412000000 GHz

#VBW 1.2 MHz
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C4:32:31 PM g (), 204
Radie Std: Nons Frequeney
AvgiHold: 1010

Radio Device: BTS

Total Power 11.2 dBm

OBW Power 99.00 %
x dB -26.00 dB

sTATUE

802.11b 2472
Agilent Spectrum Anshyzer - Decupied BW
i RL RF g
Center Freq 2.472000000 GHz
FIFGain:L ow

Fef Offset .43 dB
Ref 20.00 dBm

Center 2472 GHz
#Res BW 430 kHz
Occupied Bandwidth
13.111 MHz
-44,301 kHz
17.31 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

£ SOURGE OFF | bl
; ZATZ000000 GHz Frequeney
‘AvglHold: 10110

Radio Device: 8BTS

Total Power

OBW Power 99.00 %
x dB -26.00 dB

sTATUE

802.11g 2412

Agilent Spectrum Anshyzer - Docupied BW
i AL R

Center Fre 2.«11200000 GHz

FIFGain:L ow

Fef Offset 851 dB
Ref 20.00 dBm

(Center 2412 GHz
#Res BW 430 kHz

Occupied Bandwidth

16.374 MHz
-8.105 kHz
18.41 MHz

Transmit Freq Error
x dB Bandwidth

Cantar Frag: 2412000000 GHz
Trig: Fras Run
BAmten: 30 B

{28 1GH OFF [CH:51:25 PM s 09, 2004
Radie Std: Nons Frequeney
AvglHeold: 1010

Radio Device: BTS

Span 40 MHz

#VBW 1.2 MHz

Total Power

OBW Power 99.00 %
x dB -26.00 dB

sTATUE
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802.11g 2472

Agilent Spectrum Anshyzer - Docupied BW
T

Center Fre 2.«1?200000 GHz

FIFGain:L ow

Fef Offset .43 dB
Ref 20.00 dBm

(Center 2472 GHz
Res BW 430 kHz

Occupied Bandwidth
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Cantar Frag: 2472000000 GHz
i AvglHeold: 1010
BATtenN:

#VBW 1.2 MHz

Total Power
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Transmit Freq Error
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802.11n HT20 2472

Agilent Spectrum Anshyzer - Docupied BW
i AL R

Center Fre 2.«1?200000 GHz

FIFGain:L ow

Fef Offset .43 dB
Ref 20.00 dBm

(Center 2472 GHz
#Res BW 430 kHz
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Cantar Frag: 2472000000 GHz
Trig:Free Run AvglHold: 1010
#Atten: 30 4B

#VBW 1.2 MHz

Total Power
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Transmit Freq Error
x dB Bandwidth
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OBW Power
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02243 M Apr 09, 2024

Radie Std: Nons Frequeney

Radio Device: BTS

Span 40 MHz

12.2 dBm

99.00 %
-26.00 dB

sTATUE

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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802.11n HT40 2422

Agilent Spectrum Anshyzer - Docupied BW
T

Center Freq 2.422000000 GHz EMEE A2 LA i

(Center 2422 GHz
Res BW 430 kHz
Occupied Bandwidth
35.931 MHz
Transmit Freq Error -12.986 kHz
x dB Bandwidth 38.35 MHz

Page 56 of 178

Report No.: HK2404081609-2ER

C5:26:26 PM Apr 09, 2004
Radie Std: Nens

AvglHeld: 10010

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Radio Device: BTS

11.4 dBm

99.00 %
-26.00 dB

sTATUE

Frequency

802.11n HT40 2462
.‘hg'l‘.'g!e\‘lmmﬂ Decupied BW

Center Fre 2.«15200000 GHz

Ref Offset 543 dB
Ref 20.00 dBm

(Center 2462 GHz
#Res BW 430 kHz
Occupied Bandwidth
35.929 MHz
Transmit Freq Error -40.114 kHz
x dB Bandwidth 38.30 MHz

oHz
‘AvgHold: 10110

#VBW 1.2 MHz

Total Power

OBW Power
x dB

053445 M agr 9, 2024
Radie Std: Nens

Radio Device: BTS

Span 80 MHz
#Sweep 18

11.3 dBm

99.00 %
-26.00 dB

sTATUE

Frequency

802.11AX HE20 2412

Agilent Spectrum Anshyzer - Docupied BW
M AL R

RF a £ E BilE OF e
Center Freq 2.412000000 GHz CANEARE P24 E200000 GHE

—+- Trig:Free Run
FIFGain:L ow BArten: 30 dB

Reef Offse
Ref 20.

(Center 2412 GHz
#Res BW 430 kHz

Occupied Bandwidth

18.860 MHz
Transmit Freq Error -8.415 kHz
x dB Bandwidth 20.19 MHz

#VBW 1.2 MHz

Total Power

OBW Power
x dB

C5:36506 PM agr 9, 2024
Radie Std: Nens

AvglHeld: 10010

Radio Device: BTS

Span 40 MHz
#Sweep 18

11.4 dBm

99.00 %
-26.00 dB

sTATUE

Frequency

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com

/M T R\
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802.11AX HE20 2472

Agilent Spectrum Anshyzer - Docupied BW
T

Center Fre 2.«1?200000 GHz

FIFGain:L ow

Fef Offset .43 dB
Ref 20.00 dBm

(Center 2472 GHz
Res BW 430 kHz

Occupied Bandwidth

Page 57 of 178

Cantar Frag: 2472000000 GHz

= Trig:Fras Run HgiHal

BAften: 30 0B

#VBW 1.2 MHz

Total Power

18.861 MHz

Transmit Freq Error
x dB Bandwidth

-24.504 kHz
20.19 MHz x dB

OBW Power

Report No.: HK2404081609-2ER

heLIGH OFF ot 14 PM Ay 06, 2084
dio Std: Non Freguency
ld: 10010
Radio Device: BTS

Span 40 MHz
#Sweep 18

12.4 dBm

99.00 %
-26.00 dB

sTATUE

802.11AX HE40 2422
.‘hg'l‘.'g!e\‘lmmﬂ Decupied BW

Center Fre 2.«12200000 GHz

(Center 2422 GHz
#Res BW 430 kHz

Occupied Bandwidth

HAvglHol

#VBW 1.2 MHz

Total Power

37.512 MHz

Transmit Freq Error
x dB Bandwidth

-14.088 kHz
38.24 MHz x dB

OBW Power

r 5504 PM g (), 204
Radie Std: Nons Frequeney

ld: 10010

Radio Device: BTS

12.4 dBm

99.00 %
-26.00 dB

sTATUE

802.11AX HE40 2462

Agilent Spectrum Anshyzer - Docupied BW
i AL R

Center Fre 2.«15200000 GHz

FIFGain:L ow

Fef Offset .43 dB
Ref 20.00 dBm

(Center 2462 GHz
#Res BW 430 kHz

Occupied Bandwidth

GHz
HAvglHol

#VBW 1.2 MHz

Total Power

37.507 MHz

Transmit Freq Error
x dB Bandwidth

-43.774 kHz
38.23 MHz x dB

OBW Power

[C5:55:2% M Apr (9, 2004

Radie Std: Nons Frequeney

ld: 10010
Radio Device: BTS

Span 80 MHz

12.4 dBm

99.00 %
-26.00 dB

sTATUE

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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Ant 2
802.11b 2412

Agilent Spectrum Anshyzer - Docupied BW
T

Center Fre 2.«11200000 GHz

Center 2412 GHz
Res BW 430 kHz
Occupied Bandwidth
13.121 MHz
8.566 kHz
17.28 MHz

Transmit Freq Error
x dB Bandwidth

Page 58 of 178

rag: ZA12000000 GHz

Report No

[CR3:26 M g 09, 2024

Radie Std: Nons Frequeney

AvglHeld: 10010

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Radio Device: BTS

Span 40 MHz
#Sweep 18

11.8 dBm

99.00 %
-26.00 dB

sTATUE

.. HK2404081609-2ER

802.11b 2472
.‘hg'l‘.'g!e\‘lmmﬂ Decupied BW

Center Fre 2.«1?200000 GHz

Center 2472 GHz
#Res BW 430 kHz
Occupied Bandwidth
13.139 MHz
-44.079 kHz
17.33 MHz

Transmit Freq Error
x dB Bandwidth

2
HAvglHol

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Id: 10010

Frequency

Span 40 MHz
#Sweep 18

10.3 dBm

99.00 %
-26.00 dB

sTATUE

802.11g 2412

Agilent Spectrum Anshyzer - Docupied BW
i AL R

Center Fre 2.«11200000 GHz

FIFGain:L ow

Fef Offset 851 dB
Ref 20.00 dBm

(Center 2412 GHz
#Res BW 430 kHz

Occupied Bandwidth

16.376 MHz
-3.890 kHz
18.38 MHz

Transmit Freq Error
x dB Bandwidth

£ 3 FiLE OF &
Cantar Frag: 2412000000 GHz
Trig:Free Run
BArten: 30 dB

#VBW 1.2 MHz

Total Power

OBW Power
x dB

[0:22:13PM 2pr 09, 2004

Radie Std: Nons Frequeney

AvglHeld: 10010

Radio Device: BTS

Span 40 MHz

12.3 dBm

99.00 %
-26.00 dB

sTATUE

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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802.11g 2472

Agilent Spectrum Anshyzer - Docupied BW
T

Center Fre 2.«1?200000 GHz
FIFGain:L ow BAEN:

Fef Offset .43 dB
Ref 20.00 dBm

(Center 2472 GHz
Res BW 430 kHz

Occupied Bandwidth

16.380 MHz
Transmit Freq Error -22.069 kHz
x dB Bandwidth 18.40 MHz

Page 59 of 178

: £ SOAECE OF 2L I CFF
Cantar Frag: 2472000000 GHz
i AvglHeold: 1010

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Report No.: HK2404081609-2ER

(053252 PM g (), 204
Radie Std: Nons Frequeney

Radio Device: BTS

10.9 dBm

99.00 %
-26.00 dB

sTATUE

802.11n HT20 2412

Agilent Spectrum Anshyzer - Docupied BW
T

Center Fre 2.«11200000 GHz

(Center 2412 GHz
#Res BW 430 kHz

Occupied Bandwidth

17.592 MHz

Transmit Freq Error -4.585 kHz
x dB Bandwidth 18.61 MHz

E| SOURCE OF &
: 2412000000 GHz
AvglHeld: 10010

#VBW 1.2 MHz

Total Power

OBW Power
x dB

IGNOFF | 0200 PM Apr 09, 2034
Frequency

Radio Device: BTS

99.00 %
-26.00 dB

sTATUE

802.11n HT20 2472
Ag':-:,mnmn Decupied BW

Center Fre 2.«1?200000 GHz

FIFGain:L ow

Fef Offset .43 dB
Ref 20.00 dBm

(Center 2472 GHz
#Res BW 430 kHz

Occupied Bandwidth

£ 3 FiLE OF e
Cantar Frag: 2472000000 GHz
Trig:Free Run
BArten: 30 dB

#VBW 1.2 MHz

Total Power

17.598 MHz

Transmit Freq Error -24.062 kHz
x dB Bandwidth 18.67 MHz

x dB

OBW Power

Frequency

AvglHeld: 10010

Span 40 MHz

10.6 dBm

99.00 %
-26.00 dB

sTATUE

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901 E-mail : service@cer-mark.com

\ L

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11n HT40 2422

Agilent Spectrum Anshyzer - Docupied BW
T

Center Fre 2.«12200000 GHz

Center 2422 GHz
Res BW 430 kHz
Occupied Bandwidth
35.931 MHz
-7.583 kHz
38.32 MHz

Transmit Freq Error
x dB Bandwidth

Page 60 of 178

£ 3 FiLE OF L ENET)
Canter Fraq: 2422000000 GHz

Report No.: HK2404081609-2ER

[OF:51:37 PM 2pr 09, 2004

Radie Std: Nons Frequeney

AvglHeld: 10010

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Radio Device: BTS

12.0 dBm

99.00 %
-26.00 dB

sTATUE

802.11n HT40 2462
.‘hg'l‘.'g!e\‘lmmﬂ Decupied BW

Center Fre 2.«15200000 GHz

Fef Offset .43 dB
Ref 20.00 dBm

Center 2462 GHz
#Res BW 430 kHz
Occupied Bandwidth
35.933 MHz
-39.414 kHz
38.34 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1.2 MHz

Total Power

OBW Power
x dB

(O 55:48 M 2 09, 2004

Radie Std: Nons Frequeney

Radio Device: BTS

11.2 dBm

99.00 %
-26.00 dB

sTATUE

802.11AX HE20 2412

Agilent Spectrum Anshyzer - Docupied BW
M AL R

Center Fre 2.«11200000 GHz

FIFGain:L ow

Fef Offset 851 dB
Ref 20.00 dBm

(Center 2412 GHz
#Res BW 430 kHz

Occupied Bandwidth

18.866 MHz
-4.778 kHz
20.17 MHz

Transmit Freq Error
x dB Bandwidth

£ 3 FiLE OF e
Cantar Frag: 2412000000 GHz
Trig:Free Run
BArten: 30 dB

#VBW 1.2 MHz

Total Power

OBW Power
x dB

[C7:02:17 PM g (), 2024

Radie Std: Nons Frequeney

AvglHeld: 10010

Radio Device: BTS

Span 40 MHz

12.1 dBm

99.00 %
-26.00 dB

sTATUE

TEL : +86-755 2302 9901 FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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802.11AX HE20 2472

Agilent Spectrum Anshyzer - Docupied BW
T

Center Fre 2.«1?200000 GHz

FIFGain:L ow

=+ Trig:Frae Run
BArten: 30 dB

Fef Offset .43 dB
Ref 20.00 dBm

Center 2472 GHz
Res BW 430 kHz
Occupied Bandwidth
18.867 MHz
-23.599 kHz
20.18 MHz

Transmit Freq Error
x dB Bandwidth

Page 61 of 178

£ 3 FiLE OF L ENET)
Cantar Frag: 2472000000 GHz
AvglHeold: 1010

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Report No.: HK2404081609-2ER

17206395 PM g 09, 2024

Radie Std: Nons Frequeney

Radio Device: BTS

Span 40 MHz
#Sweep 18

10.6 dBm

99.00 %
-26.00 dB

sTATUE

802.11AX HE40 2422
.‘hg'l‘.'g!e\‘lmmﬂ Decupied BW

Center Fre 2.«12200000 GHz

Ref Offsetd

Center 2422 GHz
#Res BW 430 kHz
Occupied Bandwidth
37.504 MHz
-4.516 kHz
38.25 MHz

Transmit Freq Error
x dB Bandwidth

17: 12-28 M g 09, 2024

Radie Std: Nons Frequeney

AvglHeld: 10010

#VBW 1.2 MHz

Total Power

OBW Power
x dB

Radio Device: BTS

Span 80 MHz
#Sweep 18

11.6 dBm

99.00 %
-26.00 dB

sTATUE

802.11AX HE40 2462

Agilent Spectrum Anshyzer - Docupied BW
i AL R

Center Fre 2.«15200000 GHz

FIFGain:L ow

Fef Offset .43 dB
Ref 20.00 dBm

(Center 2462 GHz
#Res BW 430 kHz

Occupied Bandwidth
37.505 MHz
-42.071 kHz
38.25 MHz

Transmit Freq Error
x dB Bandwidth

Cantar Frag: 2462000000 GHz
Trig: Fras Run
BAmten: 30 B

#VBW 1.2 MHz

Total Power

OBW Power
x dB

AvglHeld: 10010

17 17:22 PM 2gr 09, 2004

Radie Std: Nons Frequeney

Radio Device: BTS

Span 80 MHz

10.9 dBm

99.00 %
-26.00 dB

sTATUE

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901

E-mail : service@cer-mark.com
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4.1.7. Transmitter unwanted emissions in the out-of-band domain

LIMIT

ETSI EN 300 328 (V2.2.2) Sub-clause 4.3.2.8.3

The transmitter unwanted emissions in the out-of-band domain but outside the allocated band, shall not
exceed the values provided by the mask in figure 3.

NOTE: Within the 2 400 MHz to 2 483,5 MHz band, the Out-of-band emissions are fulfilled by compliance with
the Occupied Channel Bandwidth requirement in clause 4.3.2.7.

~r

| 5 ]‘_ _,l.

Sourious Domain Qut Of Band Damain (00B) . Aocated Band QOut Of Band Domain (00B) Spurious Domain
B ‘—‘ —‘

2400 MHz - 2BW 2 400 MHz - BW 2400 MHz 24835MHz 2483, 5MHz + BW 2 483,5 MHz + 2BW

A -10 dBm/MHz e.irp.

B: -20 dBm/MHz e.irp. BW = Occupied Channel Bandwidih in MHz or 1 MHz whichever is grealer

C: Spurious Domain limits

Figure 3: Transmit mask

Transmitter unwanted emissions in the out-of-band domain are emissions when the equipment is in Transmit
mode, on frequencies immediately outside the necessary bandwidth which results from the modulation
process, but excluding spurious.
These measurements shall only be performed at normal test conditions.
For systems using FHSS modulation, the measurements shall be performed during normal operation
(hopping).
For systems using wide band modulations other than FHSS, the measurement shall be performed at the
lowest and the highest channel on which the equipment can operate. These operating channels shall be
recorded.
The equipment shall be configured to operate under its worst case situation with respect to output power.
If the equipment can operate with different Occupied Channel Bandwidths (e.g. 20 MHz and 40 MHz), than
each channel bandwidth shall be tested separately.

TEST CONFIGURATION

1.5m coaxial cable
Power Test Set EUT

1.2m power cable

DC Power Supply

results shown in this test r er only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be rep

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

i except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor

/M T R\



wUA4

@ HUAK TESTING Page 63 of 178 Report No.: HK2404081609-2ER

TEST PROCEDURE

According to ETSI EN 300 328 V2.2.2(2019-07) §5.4.8.2.1, conducted method.
Connect the UUT to the spectrum analyser and use the following settings:

- Centre Frequency: evaluated frequency

- Span: 0 Hz

- Resolution BW: 1 MHz

- Filter mode: Channel filter

- Video BW: 3 MHz

- Detector Mode: RMS

- Trace Mode: Max Hold

- Sweep Mode: Continuous

- Sweep Points: Sweep Time [s] / (1 ps) or 5 000 whichever is greater

- Trigger Mode: Video trigger

NOTE 1: In case video triggering is not possible, an external trigger source may be used.
- Sweep Time: > 120 % of the duration of the longest burst detected during the measurement of the RF
Output Power

Step 2: (segment 2 483,5 MHz to 2 483,5 MHz + BW)

e Adjust the trigger level to select the transmissions with the highest power level.

e For frequency hopping equipment operating in a normal hopping mode, the different hops will result in signal
bursts with different power levels. In this case the burst with the highest power level shall be selected.

e Set a window (start and stop lines) to match with the start and end of the burst and in which the RMS power
shall be measured using the Time Domain Power function.

e Select RMS power to be measured within the selected window and note the result which is the RMS power
within this 1 MHz segment (2 483,5 MHz to 2 484,5 MHz). Compare this value with the applicable limit
provided by the mask.

e Increase the centre frequency in steps of 1 MHz and repeat this measurement for every 1 MHz segment
within the range 2 483,5 MHz to 2 483,5 MHz + BW. The centre frequency of the last 1 MHz segment shall be
set to 2 483,5 MHz + BW - 0,5 MHz (which means this may partly overlap with the previous 1 MHz segment).

Step 3: (segment 2 483,5 MHz + BW to 2 483,5 MHz + 2BW)

e Change the centre frequency of the analyser to 2 484 MHz + BW and perform the measurement for the first
1 MHz segment within range 2 483,5 MHz + BW to 2 483,5 MHz + 2BW. Increase the centre frequency in 1
MHz steps and repeat the measurements to cover this whole range. The centre frequency of the last 1 MHz
segment shall be set to 2 483,5 MHz + 2 BW - 0,5 MHz.

Step 4: (segment 2 400 MHz - BW to 2 400 MHz)

e Change the centre frequency of the analyser to 2 399,5 MHz and perform the measurement for the first 1
MHz segment within range 2 400 MHz - BW to 2 400 MHz Reduce the centre frequency in 1 MHz steps and
repeat the measurements to cover this whole range. The centre frequency of the last 1 MHz segment shall be
set to 2 400 MHz - BW + 0,5 MHz.

Step 5: (segment 2 400 MHz - 2BW to 2 400 MHz - BW)

e Change the centre frequency of the analyser to 2 399,5 MHz - BW and perform the measurement for the
first 1 MHz segment within range 2 400 MHz - 2BW to 2 400 MHz - BW. Reduce the centre frequency in 1
MHz steps and repeat the measurements to cover this whole range. The centre frequency of the last 1 MHz
segment shall be set to 2 400 MHz - 2BW + 0,5 MHz.

Step 6:

e In case of conducted measurements on equipment with a single transmit chain, the declared antenna
assembly gain "G" in dBi shall be added to the results for each of the 1 MHz segments and compared with the
limits provided by the mask given in figures 1 or 3. If more than one antenna assembly is intended for this
power setting, the antenna with the highest gain shall be considered.

e In case of conducted measurements on smart antenna systems (equipment with multiple transmit chains),
the measurements need to be repeated for each of the active transmit chains. The declared antenna
assembly gain "G" in dBi for a single antenna shall be added to these results. If more than one antenna
assembly is intended for this power setting, the antenna with the highest gain shall be considered.
Comparison with the applicable limits shall be done using any of the options given below:

Option 1: the results for each of the transmit chains for the corresponding 1 MHz segments shall be added.
The additional beamforming gain "Y" in dB shall be added as well and the resulting values compared with the
limits provided by the mask given in figures 1 or 3.

Option 2: the limits provided by the mask given in figures 1 or 3 shall be reduced by 10 x log10(Ach) and the
,additional beamforming gain "Y" in dB. The results for each of the transmit chains shall be individually
compared.with these reduced limits : ; 5
NOTE: Ach refers to the number of active transmit chains.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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It shall be recorded whether the equipment complies with the mask provided in figure 1 or figure 3.

EUT DESCRIPTION:

g X1802.11n [X1802.11n [X1802.11AX | [X]802.11AX
Mode: X1802.11b [X1802.11g HT20 HT40 HT20 HT40
X2412MHz | XI2412MHz | [X]2412MHz | [X|]2412MHz | [X]2412MHz | [X]2422MHz
Test Channel X2442MHz | [X|2442MHz | [X|2442MHz | [X]2442MHz | [X|2442MHz | [X]2442MHz
XI2472MHz | [XI2472MHz | [XI2472MHz | [X]2472MHz | [X]2472MHz | [X]2462MHz
Bandwidth X]20MHz X]20MHz X]20MHz X]20MHz X]20MHz [ ]20MHz
[ J40MHz [ J40MHz [ ]40MHz [ ]40MHz [ J40MHz XJ40MHz
Modulation Type XIDSSS [ IDSSS [ IDSSS [ IDSSS [ IDSSS [ IDSSS
[ JOFDM XIOFDM XIOFDM XIOFDM XIOFDM XJOFDM
Channel Separation XI5MHz XI5MHz XI5MHz XI5MHz XI5MHz XI5MHz
MEASUREMENT DESCRIPTION
Instrument: Spectrum Analyzer
Detector: RMS
Sweep time: depending on packet length
Video bandwidth: 3MHz
Resolution bandwidth: | 1MHz
Span: OHz
Trace: Trigger to burst
Sweep points: Sweep Time [s]/ (1 ys) or 5 000 whichever is greater
Performed: = Con.ducted - " .
|| Radiated (only if no conducted sample is provided)
TEST RESULTS R
Note: Cable loss and antenna gain was combined in the calculated result. T
|
-

results shown in this test report refer only to the sample(s) tested unless otherwise st ple(s) are retained for 30 days only. The document is issued by HUAK

this document or written permission. The more details and the authenticity of the report will be

cannont be reproduced « xcept in full with our p confirmed at http://www.cer-mark.com

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

E-mail : service@cer-mark.com
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Report No.:

Note: Cable loss and antenna gain was combined in the calculated result.

HK2404081609-2ER

Ant 1

Co-:;?iition Jﬁé’te CJ::I:eI gt [Il\:/lrl?lg] Eess:ql]t [blénnlqt] VERE!
TNVN 118 2412 | Ant1 | 2371634 | -53.72 <=-20 PASS
TNVN 118 2412 | Ant1 | 2372067 | -52.78 <=-20 PASS
TNVN 118 2412 | Ant1 | 2373067 | -56.07 <=20 PASS
TNVN 118 2412 | Ant1 | 2374067 | -57.57 <=-20 PASS
TNVN 118 2412 | Ant1 | 2375067 | -50.84 <=20 PASS
TNVN 118 2412 | Ant1 | 2376067 | -48.32 <=20 PASS
TNVN 118 2412 | Ant1 | 2377.067 | -54.02 <=-20 PASS
TNVN 118 2412 | Ant1 | 2378067 | -50.31 <=20 PASS
TNVN 118 2412 | Ant1 | 2379067 | -53.66 <=-20 PASS
TNVN 118 2412 | Ant1 | 2380067 | -52.08 <=-20 PASS
TNVN 118 2412 | Ant1 | 2381067 | -52.56 <=20 PASS
TNVN 118 2412 | Ant1 | 2382067 | -53.47 <=-20 PASS
TNVN 118 2412 | Ant1 | 2383.067 | -5151 <=-20 PASS
TNVN 118 2412 | Ant1 | 2384067 | -52.58 <=20 PASS S
TNVN 118 2412 | Ant1 | 2385067 | -46.37 <=-20 PASS ?ﬁ
TNVN 118 2412 | Ant1 | 2386.067 | -45.91 <=-10 PASS =
TNVN 118 2412 | Ant1 | 2386500 | -46.41 <=-10 PASS }
TNVN 118 2412 | Ant1 | 2387.500 | -46.49 <=10 PASS -
TNVN 118 2412 | Ant1 | 2388500 | -54.49 <=-10 PASS
TNVN 118 2412 | Ant1 | 2389500 | -52.18 <=-10 PASS
TNVN 118 2412 | Ant1 | 2390500 | -45.21 <=-10 PASS
TNVN 118 2412 | Ant1 | 2391500 | -49.52 <=-10 PASS
TNVN 118 2412 | Ant1 | 2392500 | -44.87 <=-10 PASS
TNVN 118 2412 | Ant1 | 2393500 | -34.28 <=-10 PASS
TNVN 118 2412 | Ant1 | 2394500 | -33.18 <=-10 PASS
TNVN 118 2412 | Ant1 | 2395500 | -33.11 <=-10 PASS
TNVN 118 2412 | Ant1 | 2396500 | -38.68 <=-10 PASS
TNVN 118 2412 | Ant1 | 2397500 | -34.06 <=-10 PASS
TNVN 118 2412 | Ant1 | 2398500 | -33.21 <=-10 PASS
TNVN 118 2412 | Ant1 | 2399500 | -45.48 <=-10 PASS
TNVN 118 2412 | Ant1 | 2484000 | -57.15 <=-10 PASS
TNVN 118 2412 | Ant1 | 2485000 | -53.74 <=-10 PASS
TNVN 118 2412 | Ant1 | 2486000 | -52.78 <=-10 PASS

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11B 2412 Ant 1 2487.000 -53.78 <=-10 PASS
TNVN 11B 2412 Ant 1 2488.000 -65.77 <=-10 PASS
TNVN 11B 2412 Ant 1 2489.000 -565.59 <=-10 PASS
TNVN 11B 2412 Ant 1 2490.000 -50.79 <=-10 PASS
TNVN 11B 2412 Ant 1 2491.000 -63.47 <=-10 PASS
TNVN 11B 2412 Ant 1 2492.000 -51.89 <=-10 PASS
TNVN 11B 2412 Ant 1 2493.000 -51.79 <=-10 PASS
TNVN 11B 2412 Ant 1 2494.000 -57.28 <=-10 PASS
TNVN 11B 2412 Ant 1 2495.000 -50.97 <=-10 PASS
TNVN 11B 2412 Ant 1 2496.000 -49.82 <=-10 PASS
TNVN 11B 2412 Ant 1 2497.000 -54.91 <=-10 PASS
TNVN 11B 2412 Ant 1 2497.433 -54.46 <=-10 PASS
TNVN 11B 2412 Ant 1 2498.433 -54.98 <=-20 PASS
TNVN 11B 2412 Ant 1 2499.433 -57.18 <=-20 PASS
TNVN 11B 2412 Ant 1 2500.433 -54.26 <=-20 PASS
TNVN 11B 2412 Ant 1 2501.433 -53.28 <=-20 PASS
TNVN 11B 2412 Ant 1 2502.433 -51.25 <=-20 PASS
TNVN 11B 2412 Ant 1 2503.433 -59.59 <=-20 PASS
TNVN 11B 2412 Ant 1 2504.433 -50.19 <=-20 PASS
TNVN 11B 2412 Ant 1 2505.433 -56.32 <=-20 PASS
TNVN 11B 2412 Ant 1 2506.433 -52.96 <=-20 PASS
TNVN 11B 2412 Ant 1 2507.433 -55.61 <=-20 PASS
TNVN 11B 2412 Ant 1 2508.433 -63.32 <=-20 PASS
TNVN 11B 2412 Ant 1 2509.433 -56.01 <=-20 PASS
TNVN 11B 2412 Ant 1 2510.433 -55.48 <=-20 PASS
TNVN 11B 2412 Ant 1 2511.433 -56.18 <=-20 PASS
TNVN 11B 2412 Ant 1 2511.866 -563.29 <=-20 PASS
TNVN 11B 2472 Ant 1 2371.730 -55.91 <=-20 PASS
TNVN 11B 2472 Ant 1 2372.115 -56.88 <=-20 PASS
TNVN 11B 2472 Ant 1 2373.115 -565.22 <=-20 PASS
TNVN 11B 2472 Ant 1 2374115 -55.37 <=-20 PASS
TNVN 11B 2472 Ant 1 2375.115 -50.79 <=-20 PASS
TNVN 11B 2472 Ant 1 2376.115 -53.56 <=-20 PASS
TNVN 11B 2472 Ant 1 2377.115 -56.79 <=-20 PASS
TNVN 11B 2472 Ant 1 2378.115 -54.76 <=-20 PASS
TNVN ¢ 1B le(24 12 Antdse 121 2879:MA80 e (<) 2254674 for - 55-20: docuhenPASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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TNVN 11B 2472 Ant 1 2380.115 -54.25 <=-20 PASS
TNVN 11B 2472 Ant 1 2381.115 -47.79 <=-20 PASS
TNVN 11B 2472 Ant 1 2382.115 -48.72 <=-20 PASS
TNVN 11B 2472 Ant 1 2383.115 -48.31 <=-20 PASS
TNVN 11B 2472 Ant 1 2384.115 -47.24 <=-20 PASS
TNVN 11B 2472 Ant 1 2385.115 -50.82 <=-20 PASS
TNVN 11B 2472 Ant 1 2386.115 -52.24 <=-10 PASS
TNVN 11B 2472 Ant 1 2386.500 -48.25 <=-10 PASS
TNVN 11B 2472 Ant 1 2387.500 -48.19 <=-10 PASS
TNVN 11B 2472 Ant 1 2388.500 -50.14 <=-10 PASS
TNVN 11B 2472 Ant 1 2389.500 -49.61 <=-10 PASS
TNVN 11B 2472 Ant 1 2390.500 -48.55 <=-10 PASS
TNVN 11B 2472 Ant 1 2391.500 -49.89 <=-10 PASS
TNVN 11B 2472 Ant 1 2392.500 -49.62 <=-10 PASS
TNVN 11B 2472 Ant 1 2393.500 -44 .55 <=-10 PASS
TNVN 11B 2472 Ant 1 2394.500 -48.78 <=-10 PASS
TNVN 11B 2472 Ant 1 2395.500 -54.44 <=-10 PASS
TNVN 11B 2472 Ant 1 2396.500 -49.44 <=-10 PASS
TNVN 11B 2472 Ant 1 2397.500 -50.62 <=-10 PASS
TNVN 11B 2472 Ant 1 2398.500 -49.54 <=-10 PASS
TNVN 11B 2472 Ant 1 2399.500 -45.29 <=-10 PASS
TNVN 11B 2472 Ant 1 2484.000 -32.54 <=-10 PASS
TNVN 11B 2472 Ant 1 2485.000 -39.52 <=-10 PASS
TNVN 11B 2472 Ant 1 2486.000 -36.21 <=-10 PASS
TNVN 11B 2472 Ant 1 2487.000 -39.65 <=-10 PASS
TNVN 11B 2472 Ant 1 2488.000 -36.26 <=-10 PASS
TNVN 11B 2472 Ant 1 2489.000 -37.22 <=-10 PASS
TNVN 11B 2472 Ant 1 2490.000 -33.49 <=-10 PASS
TNVN 11B 2472 Ant 1 2491.000 -40.84 <=-10 PASS
TNVN 11B 2472 Ant 1 2492.000 -40.92 <=-10 PASS
TNVN 11B 2472 Ant 1 2493.000 -42.01 <=-10 PASS
TNVN 11B 2472 Ant 1 2494.000 -39.19 <=-10 PASS
TNVN 11B 2472 Ant 1 2495.000 -41.23 <=-10 PASS
TNVN 11B 2472 Ant 1 2496.000 -46.94 <=-10 PASS
TNVN 11B 2472 Ant 1 2497.000 -43.42 <=-10 PASS
TNVN ¢ 1B le(24 12 Antilse {:2:2497 B85 |e(c) 045991 1or - 55-10: docuhenPASS
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TNVN 11B 2472 Ant 1 2498.385 -47.46 <=-20 PASS
TNVN 11B 2472 Ant 1 2499.385 -51.21 <=-20 PASS
TNVN 11B 2472 Ant 1 2500.385 -48.22 <=-20 PASS
TNVN 11B 2472 Ant 1 2501.385 -563.29 <=-20 PASS
TNVN 11B 2472 Ant 1 2502.385 -52.91 <=-20 PASS
TNVN 11B 2472 Ant 1 2503.385 -51.77 <=-20 PASS
TNVN 11B 2472 Ant 1 2504.385 -49.79 <=-20 PASS
TNVN 11B 2472 Ant 1 2505.385 -562.78 <=-20 PASS
TNVN 11B 2472 Ant 1 2506.385 -51.72 <=-20 PASS
TNVN 11B 2472 Ant 1 2507.385 -49.49 <=-20 PASS
TNVN 11B 2472 Ant 1 2508.385 -49.52 <=-20 PASS
TNVN 11B 2472 Ant 1 2509.385 -46.41 <=-20 PASS
TNVN 11B 2472 Ant 1 2510.385 -49.48 <=-20 PASS
TNVN 11B 2472 Ant 1 2511.385 -560.77 <=-20 PASS
TNVN 11B 2472 Ant 1 2511.770 -47.52 <=-20 PASS
TNVN 1G 2412 Ant 1 2366.863 -49.39 <=-20 PASS -
TNVN 11G 2412 Ant 1 2367.226 -46.39 <=-20 PASS ?
TNVN 111G 2412 Ant 1 2367.863 -44 .46 <=-20 PASS H
TNVN 1G 2412 Ant 1 2368.863 -45.71 <=-20 PASS \F
TNVN 11G 2412 Ant 1 2369.863 -44.67 <=-20 PASS ™S
TNVN 111G 2412 Ant 1 2370.863 -43.26 <=-20 PASS
TNVN 1G 2412 Ant 1 2371.863 -43.02 <=-20 PASS
TNVN 11G 2412 Ant 1 2372.863 -47.43 <=-20 PASS
TNVN 111G 2412 Ant 1 2373.863 -49.11 <=-20 PASS
TNVN 1G 2412 Ant 1 2374.863 -44.57 <=-20 PASS
TNVN 11G 2412 Ant 1 2375.863 -45.06 <=-20 PASS
TNVN 111G 2412 Ant 1 2376.863 -44.08 <=-20 PASS
TNVN 11G 2412 Ant 1 2377.863 -46.97 <=-20 PASS
TNVN 11G 2412 Ant 1 2378.863 -43.78 <=-20 PASS
TNVN 111G 2412 Ant 1 2379.863 -45.39 <=-20 PASS
TNVN 11G 2412 Ant 1 2380.863 -44.66 <=-20 PASS
TNVN 11G 2412 Ant 1 2381.863 -43.79 <=-20 PASS
TNVN 111G 2412 Ant 1 2382.863 -43.46 <=-20 PASS
TNVN 11G 2412 Ant 1 2383.500 -43.85 <=-10 PASS
TNVN 11G 2412 Ant 1 2383.863 -42.84 <=-10 PASS
TNVN me le( 2432 Antilse :2:2884:500m e (<) am43:524 1or - 55-10: docuhenPASS
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TNVN 1G 2412 Ant 1 2385.500 -46.78 <=-10 PASS
TNVN 11G 2412 Ant 1 2386.500 -39.23 <=-10 PASS
TNVN 11G 2412 Ant 1 2387.500 -40.21 <=-10 PASS
TNVN 11G 2412 Ant 1 2388.500 -40.77 <=-10 PASS
TNVN 11G 2412 Ant 1 2389.500 -41.06 <=-10 PASS
TNVN 11G 2412 Ant 1 2390.500 -34.37 <=-10 PASS
TNVN 11G 2412 Ant 1 2391.500 -37.91 <=-10 PASS
TNVN 11G 2412 Ant 1 2392.500 -36.91 <=-10 PASS
TNVN 11G 2412 Ant 1 2393.500 -37.97 <=-10 PASS
TNVN 11G 2412 Ant 1 2394.500 -35.31 <=-10 PASS
TNVN 1G 2412 Ant 1 2395.500 -39.39 <=-10 PASS
TNVN 11G 2412 Ant 1 2396.500 -37.76 <=-10 PASS
TNVN 11G 2412 Ant 1 2397.500 -30.45 <=-10 PASS
TNVN 11G 2412 Ant 1 2398.500 -30.81 <=-10 PASS
TNVN 11G 2412 Ant 1 2399.500 -32.67 <=-10 PASS
TNVN 11G 2412 Ant 1 2484.000 -50.99 <=-10 PASS
TNVN 11G 2412 Ant 1 2485.000 -63.57 <=-10 PASS
TNVN 11G 2412 Ant 1 2486.000 -50.68 <=-10 PASS
TNVN 11G 2412 Ant 1 2487.000 -51.22 <=-10 PASS
TNVN 1G 2412 Ant 1 2488.000 -50.48 <=-10 PASS
TNVN 11G 2412 Ant 1 2489.000 -44.76 <=-10 PASS
TNVN 11G 2412 Ant 1 2490.000 -48.51 <=-10 PASS
TNVN 11G 2412 Ant 1 2491.000 -46.94 <=-10 PASS
TNVN 11G 2412 Ant 1 2492.000 -48.37 <=-10 PASS
TNVN 11G 2412 Ant 1 2493.000 -49.47 <=-10 PASS
TNVN 11G 2412 Ant 1 2494.000 -62.27 <=-10 PASS
TNVN 11G 2412 Ant 1 2495.000 -50.31 <=-10 PASS
TNVN 11G 2412 Ant 1 2496.000 -49.76 <=-10 PASS
TNVN 11G 2412 Ant 1 2497.000 -50.76 <=-10 PASS
TNVN 11G 2412 Ant 1 2498.000 -A7.77 <=-10 PASS
TNVN 11G 2412 Ant 1 2499.000 -51.17 <=-10 PASS
TNVN 11G 2412 Ant 1 2499.637 -52.58 <=-10 PASS
TNVN 111G 2412 Ant 1 2500.000 -51.42 <=-10 PASS
TNVN 11G 2412 Ant 1 2500.637 -50.91 <=-20 PASS
TNVN 11G 2412 Ant 1 2501.637 -47.36 <=-20 PASS
TNVN 11G 2412 Ant 1 2502.637 -50.28 <=-20 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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TNVN 1G 2412 Ant 1 2503.637 -65.47 <=-20 PASS
TNVN 11G 2412 Ant 1 2504.637 -47.86 <=-20 PASS
TNVN 111G 2412 Ant 1 2505.637 -53.21 <=-20 PASS
TNVN 11G 2412 Ant 1 2506.637 -47.69 <=-20 PASS
TNVN 11G 2412 Ant 1 2507.637 -62.97 <=-20 PASS
TNVN 111G 2412 Ant 1 2508.637 -51.97 <=-20 PASS
TNVN 111G 2412 Ant 1 2509.637 -49.76 <=-20 PASS
TNVN 11G 2412 Ant 1 2510.637 -563.82 <=-20 PASS
TNVN 111G 2412 Ant 1 2511.637 -63.37 <=-20 PASS
TNVN 11G 2412 Ant 1 2512.637 -48.94 <=-20 PASS
TNVN 11G 2412 Ant 1 2513.637 -54.26 <=-20 PASS
TNVN 111G 2412 Ant 1 2514.637 -51.08 <=-20 PASS
TNVN 1G 2412 Ant 1 2515.637 -50.65 <=-20 PASS
TNVN 1G 2412 Ant 1 2516.274 -47.81 <=-20 PASS
TNVN 111G 2412 Ant 1 2516.637 -53.21 <=-20 PASS
TNVN 1G 2472 Ant 1 2366.869 -52.07 <=-20 PASS
TNVN 11G 2472 Ant 1 2367.238 -50.89 <=-20 PASS
TNVN 111G 2472 Ant 1 2367.869 -55.36 <=-20 PASS
TNVN 1G 2472 Ant 1 2368.869 -52.22 <=-20 PASS
TNVN 11G 2472 Ant 1 2369.869 -63.45 <=-20 PASS
TNVN 111G 2472 Ant 1 2370.869 -563.83 <=-20 PASS
TNVN 1G 2472 Ant 1 2371.869 -52.02 <=-20 PASS
TNVN 11G 2472 Ant 1 2372.869 -63.72 <=-20 PASS
TNVN 111G 2472 Ant 1 2373.869 -50.97 <=-20 PASS
TNVN 1G 2472 Ant 1 2374.869 -50.02 <=-20 PASS
TNVN 11G 2472 Ant 1 2375.869 -55.66 <=-20 PASS
TNVN 111G 2472 Ant 1 2376.869 -562.67 <=-20 PASS
TNVN 11G 2472 Ant 1 2377.869 -49.48 <=-20 PASS
TNVN 11G 2472 Ant 1 2378.869 -561.57 <=-20 PASS
TNVN 111G 2472 Ant 1 2379.869 -54.12 <=-20 PASS
TNVN 11G 2472 Ant 1 2380.869 -53.99 <=-20 PASS
TNVN 11G 2472 Ant 1 2381.869 -51.36 <=-20 PASS
TNVN 111G 2472 Ant 1 2382.869 -563.42 <=-20 PASS
TNVN 11G 2472 Ant 1 2383.500 -53.06 <=-10 PASS
TNVN 11G 2472 Ant 1 2383.869 -50.18 <=-10 PASS
TNVN me le( 2472 Antilse :2:2384 5000 e (<) 048614 1or - 55-10: docuhenPASS
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TNVN 11G 2472 Ant1 | 2385.500 -51.99 <=-10 PASS

TNVN 11G 2472 Ant1 | 2386.500 -52.89 <=-10 PASS

TNVN 11G 2472 Ant1 | 2387.500 -48.46 <=-10 PASS

TNVN 11G 2472 Ant1 | 2388.500 -48.12 <=-10 PASS

TNVN 11G 2472 Ant1 | 2389.500 4717 <=-10 PASS

TNVN 11G 2472 Ant1 | 2390.500 -48.85 <=-10 PASS

TNVN 11G 2472 Ant1 | 2391.500 -47.89 <=-10 PASS

TNVN 11G 2472 Ant1 | 2392.500 -50.52 <=-10 PASS

TNVN 11G 2472 Ant1 | 2393.500 -49.79 <=-10 PASS

TNVN 11G 2472 Ant1 | 2394.500 -51.09 <=-10 PASS

TNVN 11G 2472 Ant1 | 2395.500 -49.18 <=-10 PASS

TNVN 11G 2472 Ant1 | 2396.500 -47.36 <=-10 PASS

TNVN 11G 2472 Ant1 | 2397.500 -46.36 <=-10 PASS

TNVN 11G 2472 Ant1 | 2398.500 -49.62 <=-10 PASS

TNVN 11G 2472 Ant1 | 2399.500 -46.92 <=-10 PASS

TNVN 11G 2472 Ant1 | 2484.000 -35.52 <=-10 PASS R
TNVN 11G 2472 Ant1 | 2485.000 -36.47 <=-10 PASS QQ
TNVN 11G 2472 Ant1 | 2486.000 -37.79 <=-10 PASS {::
TNVN 11G 2472 Ant1 | 2487.000 -35.69 <=-10 PASS J
TNVN 11G 2472 Ant1 | 2488.000 -37.45 <=-10 PASS ~
TNVN 11G 2472 Ant1 | 2489.000 -33.52 <=-10 PASS

TNVN 11G 2472 Ant1 | 2490.000 -40.15 <=-10 PASS

TNVN 11G 2472 Ant1 | 2491.000 -31.21 <=-10 PASS

TNVN 11G 2472 Ant1 | 2492.000 -42.38 <=-10 PASS

TNVN 11G 2472 Ant1 | 2493.000 -36.77 <=-10 PASS

TNVN 11G 2472 Ant1 | 2494.000 -37.86 <=-10 PASS

TNVN 11G 2472 Ant1 | 2495.000 -36.18 <=-10 PASS

TNVN 11G 2472 Ant1 | 2496.000 -40.68 <=-10 PASS

TNVN 11G 2472 Ant1 | 2497.000 -40.12 <=-10 PASS

TNVN 11G 2472 Ant1 | 2498.000 -40.07 <=-10 PASS

TNVN 11G 2472 Ant1 | 2499.000 -45.39 <=-10 PASS

TNVN 11G 2472 Ant1 | 2499.631 -44.21 <=-10 PASS

TNVN 11G 2472 Ant1 | 2500.000 -40.12 <=-10 PASS

TNVN 11G 2472 Ant1 | 2500.631 -47.64 <=-20 PASS

TNVN 11G 2472 Ant1 | 2501.631 -44.51 <=-20 PASS

TNVN -, Me 1e(24724 unles Aablse }at2B02:633mple(s) areddkahld for P days 5728 docuhentHASS
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TNVN 1G 2472 Ant 1 2503.631 -43.57 <=-20 PASS
TNVN 11G 2472 Ant 1 2504.631 -45.79 <=-20 PASS
TNVN 111G 2472 Ant 1 2505.631 -44 .86 <=-20 PASS
TNVN 11G 2472 Ant 1 2506.631 -47.02 <=-20 PASS
TNVN 11G 2472 Ant 1 2507.631 -43.48 <=-20 PASS
TNVN 111G 2472 Ant 1 2508.631 -44.09 <=-20 PASS
TNVN 111G 2472 Ant 1 2509.631 -44.86 <=-20 PASS
TNVN 11G 2472 Ant 1 2510.631 -46.07 <=-20 PASS
TNVN 111G 2472 Ant 1 2511.631 -47.31 <=-20 PASS
TNVN 11G 2472 Ant 1 2512.631 -44.69 <=-20 PASS
TNVN 11G 2472 Ant 1 2513.631 -47.32 <=-20 PASS
TNVN 111G 2472 Ant 1 2514.631 -46.29 <=-20 PASS
TNVN 1G 2472 Ant 1 2515.631 -46.64 <=-20 PASS
TNVN 1G 2472 Ant 1 2516.262 -45.91 <=-20 PASS
TNVN 111G 2472 Ant 1 2516.631 -47.49 <=-20 PASS
TNVN 11N20 2412 Ant 1 2364.693 -47.87 <=-20 PASS
TNVN 11N20 2412 Ant 1 2364.886 -47.12 <=-20 PASS
TNVN 11N20 2412 Ant 1 2365.693 -44.92 <=-20 PASS
TNVN 11N20 2412 Ant 1 2366.693 -45.61 <=-20 PASS
TNVN 11N20 2412 Ant 1 2367.693 -48.81 <=-20 PASS
TNVN 11N20 2412 Ant 1 2368.693 -46.78 <=-20 PASS
TNVN 11N20 2412 Ant 1 2369.693 -44.28 <=-20 PASS
TNVN 11N20 2412 Ant 1 2370.693 -46.89 <=-20 PASS
TNVN 11N20 2412 Ant 1 2371.693 -48.88 <=-20 PASS
TNVN 11N20 2412 Ant 1 2372.693 -48.27 <=-20 PASS
TNVN 11N20 2412 Ant 1 2373.693 -49.05 <=-20 PASS
TNVN 11N20 2412 Ant 1 2374.693 -44.06 <=-20 PASS
TNVN 11N20 2412 Ant 1 2375.693 -45.19 <=-20 PASS
TNVN 11N20 2412 Ant 1 2376.693 -41.54 <=-20 PASS
TNVN 11N20 2412 Ant 1 2377.693 -43.77 <=-20 PASS
TNVN 11N20 2412 Ant 1 2378.693 -47.07 <=-20 PASS
TNVN 11N20 2412 Ant 1 2379.693 -41.57 <=-20 PASS
TNVN 11N20 2412 Ant 1 2380.693 -45.79 <=-20 PASS
TNVN 11N20 2412 Ant 1 2381.693 -42.77 <=-20 PASS
TNVN 11N20 2412 Ant 1 2382.500 -40.86 <=-10 PASS
TNVN 11N20 le( 2412 Antilse {:2:2882:693m e (c) am42:91d 1or - &5-10: docuhen PASS
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TNVN 11N20 2412 Ant 1 2383.500 -44.31 <=-10 PASS
TNVN 11N20 2412 Ant 1 2384.500 -43.57 <=-10 PASS
TNVN 11N20 2412 Ant 1 2385.500 -47.08 <=-10 PASS
TNVN 11N20 2412 Ant 1 2386.500 -42.71 <=-10 PASS
TNVN 11N20 2412 Ant 1 2387.500 -42.37 <=-10 PASS
TNVN 11N20 2412 Ant 1 2388.500 -35.69 <=-10 PASS
TNVN 11N20 2412 Ant 1 2389.500 -37.86 <=-10 PASS
TNVN 11N20 2412 Ant 1 2390.500 -38.21 <=-10 PASS
TNVN 11N20 2412 Ant 1 2391.500 -39.39 <=-10 PASS
TNVN 11N20 2412 Ant 1 2392.500 -35.52 <=-10 PASS
TNVN 11N20 2412 Ant 1 2393.500 -34.89 <=-10 PASS
TNVN 11N20 2412 Ant 1 2394.500 -34.02 <=-10 PASS
TNVN 11N20 2412 Ant 1 2395.500 -33.16 <=-10 PASS
TNVN 11N20 2412 Ant 1 2396.500 -33.57 <=-10 PASS
TNVN 11N20 2412 Ant 1 2397.500 -31.21 <=-10 PASS
TNVN 11N20 2412 Ant 1 2398.500 -35.49 <=-10 PASS
TNVN 11N20 2412 Ant 1 2399.500 -34.12 <=-10 PASS
TNVN 11N20 2412 Ant 1 2484.000 -45.46 <=-10 PASS
TNVN 11N20 2412 Ant 1 2485.000 -49.59 <=-10 PASS
TNVN 11N20 2412 Ant 1 2486.000 -49.87 <=-10 PASS
TNVN 11N20 2412 Ant 1 2487.000 -54.16 <=-10 PASS
TNVN 11N20 2412 Ant 1 2488.000 -50.01 <=-10 PASS
TNVN 11N20 2412 Ant 1 2489.000 -49.16 <=-10 PASS
TNVN 11N20 2412 Ant 1 2490.000 -51.92 <=-10 PASS
TNVN 11N20 2412 Ant 1 2491.000 -563.78 <=-10 PASS
TNVN 11N20 2412 Ant 1 2492.000 -47.76 <=-10 PASS
TNVN 11N20 2412 Ant 1 2493.000 -52.36 <=-10 PASS
TNVN 11N20 2412 Ant 1 2494.000 -45.39 <=-10 PASS
TNVN 11N20 2412 Ant 1 2495.000 -52.06 <=-10 PASS
TNVN 11N20 2412 Ant 1 2496.000 -50.76 <=-10 PASS
TNVN 11N20 2412 Ant 1 2497.000 -49.11 <=-10 PASS
TNVN 11N20 2412 Ant 1 2498.000 -45.56 <=-10 PASS
TNVN 11N20 2412 Ant 1 2499.000 -50.91 <=-10 PASS
TNVN 11N20 2412 Ant 1 2500.000 -50.87 <=-10 PASS
TNVN 11N20 2412 Ant 1 2500.807 -47.57 <=-10 PASS
TNVN 11N20 le( 2412 Ant.lse {:2:2601 0000 e (<) a4 7924 1or - &5-10: docuhen PASS
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TNVN 11N20 2412 Ant 1 2501.807 -48.38 <=-20 PASS
TNVN 11N20 2412 Ant 1 2502.807 -54.51 <=-20 PASS
TNVN 11N20 2412 Ant 1 2503.807 -46.08 <=-20 PASS
TNVN 11N20 2412 Ant 1 2504.807 -52.57 <=-20 PASS
TNVN 11N20 2412 Ant 1 2505.807 -54.54 <=-20 PASS
TNVN 11N20 2412 Ant 1 2506.807 -52.01 <=-20 PASS
TNVN 11N20 2412 Ant 1 2507.807 -50.66 <=-20 PASS
TNVN 11N20 2412 Ant 1 2508.807 -53.48 <=-20 PASS
TNVN 11N20 2412 Ant 1 2509.807 -49.51 <=-20 PASS
TNVN 11N20 2412 Ant 1 2510.807 -52.36 <=-20 PASS
TNVN 11N20 2412 Ant 1 2511.807 -52.89 <=-20 PASS
TNVN 11N20 2412 Ant 1 2512.807 -51.11 <=-20 PASS
TNVN 11N20 2412 Ant 1 2513.807 -52.97 <=-20 PASS
TNVN 11N20 2412 Ant 1 2514.807 -49.73 <=-20 PASS
TNVN 11N20 2412 Ant 1 2515.807 -54.16 <=-20 PASS
TNVN 11N20 2412 Ant 1 2516.807 -49.88 <=-20 PASS -
TNVN 11N20 2412 Ant 1 2517.807 -48.32 <=-20 PASS ?
TNVN 11N20 2412 Ant 1 2518.614 -50.38 <=-20 PASS H
TNVN 11N20 2412 Ant 1 2518.807 -49.51 <=-20 PASS \F
TNVN 11N20 2472 Ant 1 2364.698 -50.88 <=-20 PASS ™S
TNVN 11N20 2472 Ant 1 2364.896 -50.11 <=-20 PASS
TNVN 11N20 2472 Ant 1 2365.698 -47.15 <=-20 PASS
TNVN 11N20 2472 Ant 1 2366.698 -56.09 <=-20 PASS
TNVN 11N20 2472 Ant 1 2367.698 -565.27 <=-20 PASS
TNVN 11N20 2472 Ant 1 2368.698 -565.29 <=-20 PASS
TNVN 11N20 2472 Ant 1 2369.698 -53.98 <=-20 PASS
TNVN 11N20 2472 Ant 1 2370.698 -54.58 <=-20 PASS
TNVN 11N20 2472 Ant 1 2371.698 -55.18 <=-20 PASS
TNVN 11N20 2472 Ant 1 2372.698 -55.21 <=-20 PASS
TNVN 11N20 2472 Ant 1 2373.698 -49.95 <=-20 PASS
TNVN 11N20 2472 Ant 1 2374.698 -49.26 <=-20 PASS
TNVN 11N20 2472 Ant 1 2375.698 -50.49 <=-20 PASS
TNVN 11N20 2472 Ant 1 2376.698 -53.41 <=-20 PASS
TNVN 11N20 2472 Ant 1 2377.698 -56.15 <=-20 PASS
TNVN 11N20 2472 Ant 1 2378.698 -48.68 <=-20 PASS
TNVN 11N20 le(24 12 Antdse |2:2379:698 =55:19¢ &7-20: docuhen PASS

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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TNVN 11N20 2472 Ant 1 2380.698 -51.09 <=-20 PASS
TNVN 11N20 2472 Ant 1 2381.698 -563.26 <=-20 PASS
TNVN 11N20 2472 Ant 1 2382.500 -50.19 <=-10 PASS
TNVN 11N20 2472 Ant 1 2382.698 -51.12 <=-10 PASS
TNVN 11N20 2472 Ant 1 2383.500 -562.79 <=-10 PASS
TNVN 11N20 2472 Ant 1 2384.500 -52.36 <=-10 PASS
TNVN 11N20 2472 Ant 1 2385.500 -52.49 <=-10 PASS
TNVN 11N20 2472 Ant 1 2386.500 -51.82 <=-10 PASS
TNVN 11N20 2472 Ant 1 2387.500 -50.71 <=-10 PASS
TNVN 11N20 2472 Ant 1 2388.500 -53.86 <=-10 PASS
TNVN 11N20 2472 Ant 1 2389.500 -50.56 <=-10 PASS
TNVN 11N20 2472 Ant 1 2390.500 -52.32 <=-10 PASS
TNVN 11N20 2472 Ant 1 2391.500 -51.49 <=-10 PASS
TNVN 11N20 2472 Ant 1 2392.500 -49.79 <=-10 PASS
TNVN 11N20 2472 Ant 1 2393.500 -51.66 <=-10 PASS
TNVN 11N20 2472 Ant 1 2394.500 -54.99 <=-10 PASS
TNVN 11N20 2472 Ant 1 2395.500 -49.26 <=-10 PASS
TNVN 11N20 2472 Ant 1 2396.500 -53.52 <=-10 PASS
TNVN 11N20 2472 Ant 1 2397.500 -54.21 <=-10 PASS
TNVN 11N20 2472 Ant 1 2398.500 -56.17 <=-10 PASS
TNVN 11N20 2472 Ant 1 2399.500 -50.11 <=-10 PASS
TNVN 11N20 2472 Ant 1 2484.000 -32.68 <=-10 PASS
TNVN 11N20 2472 Ant 1 2485.000 -34.26 <=-10 PASS
TNVN 11N20 2472 Ant 1 2486.000 -30.01 <=-10 PASS
TNVN 11N20 2472 Ant 1 2487.000 -36.16 <=-10 PASS
TNVN 11N20 2472 Ant 1 2488.000 -38.73 <=-10 PASS
TNVN 11N20 2472 Ant 1 2489.000 -36.97 <=-10 PASS
TNVN 11N20 2472 Ant 1 2490.000 -36.99 <=-10 PASS
TNVN 11N20 2472 Ant 1 2491.000 -34.11 <=-10 PASS
TNVN 11N20 2472 Ant 1 2492.000 -39.71 <=-10 PASS
TNVN 11N20 2472 Ant 1 2493.000 -38.67 <=-10 PASS
TNVN 11N20 2472 Ant 1 2494.000 -39.46 <=-10 PASS
TNVN 11N20 2472 Ant 1 2495.000 -37.61 <=-10 PASS
TNVN 11N20 2472 Ant 1 2496.000 -40.39 <=-10 PASS
TNVN 11N20 2472 Ant 1 2497.000 -39.27 <=-10 PASS
TNVN 11N20 le( 2402 Antilse :2:2498.:000m e (<) 043624 1or - &5-10: docuhen PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N20 2472 Ant 1 2499.000 -43.75 <=-10 PASS
TNVN 11N20 2472 Ant 1 2500.000 -42.46 <=-10 PASS
TNVN 11N20 2472 Ant 1 2500.802 -44.86 <=-10 PASS
TNVN 11N20 2472 Ant 1 2501.000 -41.77 <=-10 PASS
TNVN 11N20 2472 Ant 1 2501.802 -45.56 <=-20 PASS
TNVN 11N20 2472 Ant 1 2502.802 -47.37 <=-20 PASS
TNVN 11N20 2472 Ant 1 2503.802 -46.06 <=-20 PASS
TNVN 11N20 2472 Ant 1 2504.802 -46.06 <=-20 PASS
TNVN 11N20 2472 Ant 1 2505.802 -48.01 <=-20 PASS
TNVN 11N20 2472 Ant 1 2506.802 -49.51 <=-20 PASS
TNVN 11N20 2472 Ant 1 2507.802 -46.43 <=-20 PASS
TNVN 11N20 2472 Ant 1 2508.802 -44.66 <=-20 PASS
TNVN 11N20 2472 Ant 1 2509.802 -48.97 <=-20 PASS
TNVN 11N20 2472 Ant 1 2510.802 -46.46 <=-20 PASS
TNVN 11N20 2472 Ant 1 2511.802 -47.76 <=-20 PASS
TNVN 11N20 2472 Ant 1 2512.802 -44.99 <=-20 PASS
TNVN 11N20 2472 Ant 1 2513.802 -45.01 <=-20 PASS
TNVN 11N20 2472 Ant 1 2514.802 -48.98 <=-20 PASS
TNVN 11N20 2472 Ant 1 2515.802 -50.86 <=-20 PASS
TNVN 11N20 2472 Ant 1 2516.802 -48.39 <=-20 PASS
TNVN 11N20 2472 Ant 1 2517.802 -48.39 <=-20 PASS
TNVN 11N20 2472 Ant 1 2518.604 -47.12 <=-20 PASS
TNVN 11N20 2472 Ant 1 2518.802 -45.67 <=-20 PASS
TNVN 11N40 2422 Ant 1 2327.870 -49.46 <=-20 PASS
TNVN 11N40 2422 Ant 1 2328.185 -63.15 <=-20 PASS
TNVN 11N40 2422 Ant 1 2329.185 -52.92 <=-20 PASS
TNVN 11N40 2422 Ant 1 2330.185 -562.97 <=-20 PASS
TNVN 11N40 2422 Ant 1 2331.185 -60.56 <=-20 PASS
TNVN 11N40 2422 Ant 1 2332.185 -50.31 <=-20 PASS
TNVN 11N40 2422 Ant 1 2333.185 -50.49 <=-20 PASS
TNVN 11N40 2422 Ant 1 2334.185 -49.99 <=-20 PASS
TNVN 11N40 2422 Ant 1 2335.185 -52.56 <=-20 PASS
TNVN 11N40 2422 Ant 1 2336.185 -52.87 <=-20 PASS
TNVN 11N40 2422 Ant 1 2337.185 -54.31 <=-20 PASS
TNVN 11N40 2422 Ant 1 2338.185 -50.86 <=-20 PASS
TNVN 11N40 le(2422 Antilse {:2:2839:188m e (c) a=80:534 1or - &7-20: docuhen PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2422 Ant 1 2340.185 -51.77 <=-20 PASS

TNVN 11N40 2422 Ant 1 2341.185 -51.38 <=-20 PASS

TNVN 11N40 2422 Ant 1 2342.185 -53.48 <=-20 PASS

TNVN 11N40 2422 Ant 1 2343.185 -50.97 <=-20 PASS

TNVN 11N40 2422 Ant 1 2344.185 -52.02 <=-20 PASS

TNVN 11N40 2422 Ant 1 2345.185 -50.89 <=-20 PASS

TNVN 11N40 2422 Ant 1 2346.185 -45.47 <=-20 PASS

TNVN 11N40 2422 Ant 1 2347.185 -52.58 <=-20 PASS

TNVN 11N40 2422 Ant 1 2348.185 -48.66 <=-20 PASS

TNVN 11N40 2422 Ant 1 2349.185 -45.02 <=-20 PASS

TNVN 11N40 2422 Ant 1 2350.185 -48.69 <=-20 PASS

TNVN 11N40 2422 Ant 1 2351.185 -48.21 <=-20 PASS

TNVN 11N40 2422 Ant 1 2352.185 -49.77 <=-20 PASS

TNVN 11N40 2422 Ant 1 2353.185 -45.31 <=-20 PASS

TNVN 11N40 2422 Ant 1 2354.185 -46.28 <=-20 PASS

TNVN 11N40 2422 Ant 1 2355.185 -43.88 <=-20 PASS N
TNVN 11N40 2422 Ant 1 2356.185 -51.69 <=-20 PASS %
TNVN 11N40 2422 Ant 1 2357.185 -47.59 <=-20 PASS I:
TNVN 11N40 2422 Ant 1 2358.185 -47.51 <=-20 PASS ;
TNVN 11N40 2422 Ant 1 2359.185 -50.27 <=-20 PASS =~
TNVN 11N40 2422 Ant 1 2360.185 -44.68 <=-20 PASS

TNVN 11N40 2422 Ant 1 2361.185 -44.82 <=-20 PASS

TNVN 11N40 2422 Ant 1 2362.185 -42.52 <=-20 PASS

TNVN 11N40 2422 Ant 1 2363.185 -45.28 <=-20 PASS

TNVN 11N40 2422 Ant 1 2364.185 -41.79 <=-10 PASS

TNVN 11N40 2422 Ant 1 2364.500 -45.21 <=-10 PASS

TNVN 11N40 2422 Ant 1 2365.500 -42.82 <=-10 PASS

TNVN 11N40 2422 Ant 1 2366.500 -45.87 <=-10 PASS

TNVN 11N40 2422 Ant 1 2367.500 -41.49 <=-10 PASS

TNVN 11N40 2422 Ant 1 2368.500 -49.97 <=-10 PASS

TNVN 11N40 2422 Ant 1 2369.500 -43.44 <=-10 PASS

TNVN 11N40 2422 Ant 1 2370.500 -44.12 <=-10 PASS

TNVN 11N40 2422 Ant 1 2371.500 -47.02 <=-10 PASS

TNVN 11N40 2422 Ant 1 2372.500 -45.29 <=-10 PASS

TNVN 11N40 2422 Ant 1 2373.500 -43.31 <=-10 PASS

TNVN 11N40 le( 2422 Antdse |2:2374:500 40794 &5-10: docuhen PASS

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2422 Ant 1 2375.500 -45.57 <=-10 PASS
TNVN 11N40 2422 Ant 1 2376.500 -41.47 <=-10 PASS
TNVN 11N40 2422 Ant 1 2377.500 -42.42 <=-10 PASS
TNVN 11N40 2422 Ant 1 2378.500 -40.38 <=-10 PASS
TNVN 11N40 2422 Ant 1 2379.500 -42.67 <=-10 PASS
TNVN 11N40 2422 Ant 1 2380.500 -42.19 <=-10 PASS
TNVN 11N40 2422 Ant 1 2381.500 -41.21 <=-10 PASS
TNVN 11N40 2422 Ant 1 2382.500 -39.01 <=-10 PASS
TNVN 11N40 2422 Ant 1 2383.500 -38.79 <=-10 PASS
TNVN 11N40 2422 Ant 1 2384.500 -33.87 <=-10 PASS
TNVN 11N40 2422 Ant 1 2385.500 -38.91 <=-10 PASS
TNVN 11N40 2422 Ant 1 2386.500 -38.98 <=-10 PASS
TNVN 11N40 2422 Ant 1 2387.500 -36.68 <=-10 PASS
TNVN 11N40 2422 Ant 1 2388.500 -35.79 <=-10 PASS
TNVN 11N40 2422 Ant 1 2389.500 -35.77 <=-10 PASS
TNVN 11N40 2422 Ant 1 2390.500 -39.47 <=-10 PASS
TNVN 11N40 2422 Ant 1 2391.500 -39.09 <=-10 PASS
TNVN 11N40 2422 Ant 1 2392.500 -39.79 <=-10 PASS
TNVN 11N40 2422 Ant 1 2393.500 -39.99 <=-10 PASS
TNVN 11N40 2422 Ant 1 2394.500 -39.61 <=-10 PASS
TNVN 11N40 2422 Ant 1 2395.500 -34.93 <=-10 PASS
TNVN 11N40 2422 Ant 1 2396.500 -36.36 <=-10 PASS
TNVN 11N40 2422 Ant 1 2397.500 -35.17 <=-10 PASS
TNVN 11N40 2422 Ant 1 2398.500 -33.62 <=-10 PASS
TNVN 11N40 2422 Ant 1 2399.500 -34.72 <=-10 PASS
TNVN 11N40 2422 Ant 1 2484.000 -43.39 <=-10 PASS
TNVN 11N40 2422 Ant 1 2485.000 -52.59 <=-10 PASS
TNVN 11N40 2422 Ant 1 2486.000 -40.87 <=-10 PASS
TNVN 11N40 2422 Ant 1 2487.000 -48.59 <=-10 PASS
TNVN 11N40 2422 Ant 1 2488.000 -47.49 <=-10 PASS
TNVN 11N40 2422 Ant 1 2489.000 -49.02 <=-10 PASS
TNVN 11N40 2422 Ant 1 2490.000 -42.42 <=-10 PASS
TNVN 11N40 2422 Ant 1 2491.000 -47.86 <=-10 PASS
TNVN 11N40 2422 Ant 1 2492.000 -45.47 <=-10 PASS
TNVN 11N40 2422 Ant 1 2493.000 -51.51 <=-10 PASS
TNVN 11N40 le( 2422 Antdse |2:2494:000 46584 &5-10: docuhen PASS

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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TNVN 11N40 2422 Ant 1 2495.000 -50.93 <=-10 PASS
TNVN 11N40 2422 Ant 1 2496.000 -47.89 <=-10 PASS
TNVN 11N40 2422 Ant 1 2497.000 -48.78 <=-10 PASS
TNVN 11N40 2422 Ant 1 2498.000 -49.86 <=-10 PASS
TNVN 11N40 2422 Ant 1 2499.000 -50.58 <=-10 PASS
TNVN 11N40 2422 Ant 1 2500.000 -52.49 <=-10 PASS
TNVN 11N40 2422 Ant 1 2501.000 -46.82 <=-10 PASS
TNVN 11N40 2422 Ant 1 2502.000 -50.19 <=-10 PASS
TNVN 11N40 2422 Ant 1 2503.000 -48.81 <=-10 PASS
TNVN 11N40 2422 Ant 1 2504.000 -47.32 <=-10 PASS
TNVN 11N40 2422 Ant 1 2505.000 -48.06 <=-10 PASS
TNVN 11N40 2422 Ant 1 2506.000 -50.98 <=-10 PASS
TNVN 11N40 2422 Ant 1 2507.000 -48.99 <=-10 PASS
TNVN 11N40 2422 Ant 1 2508.000 -51.37 <=-10 PASS
TNVN 11N40 2422 Ant 1 2509.000 -53.26 <=-10 PASS
TNVN 11N40 2422 Ant 1 2510.000 -48.96 <=-10 PASS
TNVN 11N40 2422 Ant 1 2511.000 -50.88 <=-10 PASS
TNVN 11N40 2422 Ant 1 2512.000 -51.82 <=-10 PASS
TNVN 11N40 2422 Ant 1 2513.000 -51.69 <=-10 PASS
TNVN 11N40 2422 Ant 1 2514.000 -53.09 <=-10 PASS
TNVN 11N40 2422 Ant 1 2515.000 -50.87 <=-10 PASS
TNVN 11N40 2422 Ant 1 2516.000 -50.79 <=-10 PASS
TNVN 11N40 2422 Ant 1 2517.000 -49.87 <=-10 PASS
TNVN 11N40 2422 Ant 1 2518.000 -52.91 <=-10 PASS
TNVN 11N40 2422 Ant 1 2519.000 -50.92 <=-10 PASS
TNVN 11N40 2422 Ant 1 2519.315 -52.51 <=-10 PASS
TNVN 11N40 2422 Ant 1 2520.315 -52.96 <=-20 PASS
TNVN 11N40 2422 Ant 1 2521.315 -51.88 <=-20 PASS
TNVN 11N40 2422 Ant 1 2522.315 -51.78 <=-20 PASS
TNVN 11N40 2422 Ant 1 2523.315 -56.71 <=-20 PASS
TNVN 11N40 2422 Ant 1 2524.315 -51.71 <=-20 PASS
TNVN 11N40 2422 Ant 1 2525.315 -46.78 <=-20 PASS
TNVN 11N40 2422 Ant 1 2526.315 -54.77 <=-20 PASS
TNVN 11N40 2422 Ant 1 2527.315 -52.12 <=-20 PASS
TNVN 11N40 2422 Ant 1 2528.315 -52.39 <=-20 PASS
TNVN 11N40 le( 2422 Antdse |12:2629:818 e (<) 250884 for - &7-20: docuhen PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2422 Ant 1 2530.315 -52.07 <=-20 PASS
TNVN 11N40 2422 Ant 1 2531.315 -54.57 <=-20 PASS
TNVN 11N40 2422 Ant 1 2532.315 -51.32 <=-20 PASS
TNVN 11N40 2422 Ant 1 2533.315 -49.57 <=-20 PASS
TNVN 11N40 2422 Ant 1 2534.315 -50.56 <=-20 PASS
TNVN 11N40 2422 Ant 1 2535.315 -53.99 <=-20 PASS
TNVN 11N40 2422 Ant 1 2536.315 -54.28 <=-20 PASS
TNVN 11N40 2422 Ant 1 2537.315 -563.46 <=-20 PASS
TNVN 11N40 2422 Ant 1 2538.315 -56.21 <=-20 PASS
TNVN 11N40 2422 Ant 1 2539.315 -563.82 <=-20 PASS
TNVN 11N40 2422 Ant 1 2540.315 -63.07 <=-20 PASS
TNVN 11N40 2422 Ant 1 2541.315 -53.89 <=-20 PASS
TNVN 11N40 2422 Ant 1 2542.315 -54.36 <=-20 PASS
TNVN 11N40 2422 Ant 1 2543.315 -59.31 <=-20 PASS
TNVN 11N40 2422 Ant 1 2544 315 -565.37 <=-20 PASS
TNVN 11N40 2422 Ant 1 2545.315 -54.07 <=-20 PASS -
TNVN 11N40 2422 Ant 1 2546.315 -51.97 <=-20 PASS ?
TNVN 11N40 2422 Ant 1 2547.315 -54.56 <=-20 PASS H
TNVN 11N40 2422 Ant 1 2548.315 -563.67 <=-20 PASS \F
TNVN 11N40 2422 Ant 1 2549.315 -63.27 <=-20 PASS ™S
TNVN 11N40 2422 Ant 1 2550.315 -55.98 <=-20 PASS
TNVN 11N40 2422 Ant 1 2551.315 -49.12 <=-20 PASS
TNVN 11N40 2422 Ant 1 2552.315 -565.07 <=-20 PASS
TNVN 11N40 2422 Ant 1 2553.315 -56.06 <=-20 PASS
TNVN 11N40 2422 Ant 1 2554.315 -563.32 <=-20 PASS
TNVN 11N40 2422 Ant 1 2555.315 -54.79 <=-20 PASS
TNVN 11N40 2422 Ant 1 2555.630 -55.59 <=-20 PASS
TNVN 11N40 2462 Ant 1 2328.362 -48.21 <=-20 PASS
TNVN 11N40 2462 Ant 1 2328.431 -45.54 <=-20 PASS
TNVN 11N40 2462 Ant 1 2329.431 -46.96 <=-20 PASS
TNVN 11N40 2462 Ant 1 2330.431 -41.48 <=-20 PASS
TNVN 11N40 2462 Ant 1 2331.431 -47.99 <=-20 PASS
TNVN 11N40 2462 Ant 1 2332.431 -46.42 <=-20 PASS
TNVN 11N40 2462 Ant 1 2333.431 -43.07 <=-20 PASS
TNVN 11N40 2462 Ant 1 2334.431 -44.28 <=-20 PASS
TNVN 11N40 le( 2462 Antilse (21283543 mefers) amd 2974 for - &7-20: docuhen PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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TNVN 11N40 2462 Ant 1 2336.431 -47.31 <=-20 PASS
TNVN 11N40 2462 Ant 1 2337.431 -49.05 <=-20 PASS
TNVN 11N40 2462 Ant 1 2338.431 -49.27 <=-20 PASS
TNVN 11N40 2462 Ant 1 2339.431 -47.61 <=-20 PASS
TNVN 11N40 2462 Ant 1 2340.431 -46.28 <=-20 PASS
TNVN 11N40 2462 Ant 1 2341.431 -43.81 <=-20 PASS
TNVN 11N40 2462 Ant 1 2342.431 -47.33 <=-20 PASS
TNVN 11N40 2462 Ant 1 2343.431 -47.11 <=-20 PASS
TNVN 11N40 2462 Ant 1 2344.431 -48.88 <=-20 PASS
TNVN 11N40 2462 Ant 1 2345.431 -46.55 <=-20 PASS
TNVN 11N40 2462 Ant 1 2346.431 -49.51 <=-20 PASS
TNVN 11N40 2462 Ant 1 2347.431 -44.29 <=-20 PASS
TNVN 11N40 2462 Ant 1 2348.431 -43.15 <=-20 PASS
TNVN 11N40 2462 Ant 1 2349.431 -50.76 <=-20 PASS
TNVN 11N40 2462 Ant 1 2350.431 -46.11 <=-20 PASS
TNVN 11N40 2462 Ant 1 2351.431 -51.16 <=-20 PASS
TNVN 11N40 2462 Ant 1 2352.431 -48.89 <=-20 PASS
TNVN 11N40 2462 Ant 1 2353.431 -47.31 <=-20 PASS
TNVN 11N40 2462 Ant 1 2354.431 -45.55 <=-20 PASS
TNVN 11N40 2462 Ant 1 2355.431 -51.37 <=-20 PASS
TNVN 11N40 2462 Ant 1 2356.431 -45.18 <=-20 PASS
TNVN 11N40 2462 Ant 1 2357.431 -49.39 <=-20 PASS
TNVN 11N40 2462 Ant 1 2358.431 -52.71 <=-20 PASS
TNVN 11N40 2462 Ant 1 2359.431 -47.95 <=-20 PASS
TNVN 11N40 2462 Ant 1 2360.431 -48.31 <=-20 PASS
TNVN 11N40 2462 Ant 1 2361.431 -40.36 <=-20 PASS
TNVN 11N40 2462 Ant 1 2362.431 -51.19 <=-20 PASS
TNVN 11N40 2462 Ant 1 2363.431 -42.74 <=-20 PASS
TNVN 11N40 2462 Ant 1 2364.431 -52.36 <=-10 PASS
TNVN 11N40 2462 Ant 1 2364.500 -49.36 <=-10 PASS
TNVN 11N40 2462 Ant 1 2365.500 -46.47 <=-10 PASS
TNVN 11N40 2462 Ant 1 2366.500 -48.95 <=-10 PASS
TNVN 11N40 2462 Ant 1 2367.500 -42.66 <=-10 PASS
TNVN 11N40 2462 Ant 1 2368.500 -47.11 <=-10 PASS
TNVN 11N40 2462 Ant 1 2369.500 -42.28 <=-10 PASS
TNVN 11N40 le( 2462 Antilse :2:2870:500m e (<) a~48:864 1or - &5-10: docuhen PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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TNVN 11N40 2462 Ant 1 2371.500 -47.35 <=-10 PASS
TNVN 11N40 2462 Ant 1 2372.500 -43.51 <=-10 PASS
TNVN 11N40 2462 Ant 1 2373.500 -42.33 <=-10 PASS
TNVN 11N40 2462 Ant 1 2374.500 -46.31 <=-10 PASS
TNVN 11N40 2462 Ant 1 2375.500 -46.31 <=-10 PASS
TNVN 11N40 2462 Ant 1 2376.500 -51.85 <=-10 PASS
TNVN 11N40 2462 Ant 1 2377.500 -49.35 <=-10 PASS
TNVN 11N40 2462 Ant 1 2378.500 -44.06 <=-10 PASS
TNVN 11N40 2462 Ant 1 2379.500 -49.26 <=-10 PASS
TNVN 11N40 2462 Ant 1 2380.500 -40.66 <=-10 PASS
TNVN 11N40 2462 Ant 1 2381.500 -47.71 <=-10 PASS
TNVN 11N40 2462 Ant 1 2382.500 -46.01 <=-10 PASS
TNVN 11N40 2462 Ant 1 2383.500 -45.16 <=-10 PASS
TNVN 11N40 2462 Ant 1 2384.500 -45.74 <=-10 PASS
TNVN 11N40 2462 Ant 1 2385.500 -48.69 <=-10 PASS
TNVN 11N40 2462 Ant 1 2386.500 -47.47 <=-10 PASS
TNVN 11N40 2462 Ant 1 2387.500 -44.97 <=-10 PASS
TNVN 11N40 2462 Ant 1 2388.500 -42.21 <=-10 PASS
TNVN 11N40 2462 Ant 1 2389.500 -44.48 <=-10 PASS
TNVN 11N40 2462 Ant 1 2390.500 -45.53 <=-10 PASS
TNVN 11N40 2462 Ant 1 2391.500 -39.68 <=-10 PASS
TNVN 11N40 2462 Ant 1 2392.500 -45.68 <=-10 PASS
TNVN 11N40 2462 Ant 1 2393.500 -41.18 <=-10 PASS
TNVN 11N40 2462 Ant 1 2394.500 -43.26 <=-10 PASS
TNVN 11N40 2462 Ant 1 2395.500 -45.77 <=-10 PASS
TNVN 11N40 2462 Ant 1 2396.500 -42.39 <=-10 PASS
TNVN 11N40 2462 Ant 1 2397.500 -41.31 <=-10 PASS
TNVN 11N40 2462 Ant 1 2398.500 -45.97 <=-10 PASS
TNVN 11N40 2462 Ant 1 2399.500 -45.18 <=-10 PASS
TNVN 11N40 2462 Ant 1 2484.000 -40.68 <=-10 PASS
TNVN 11N40 2462 Ant 1 2485.000 -43.71 <=-10 PASS
TNVN 11N40 2462 Ant 1 2486.000 -31.77 <=-10 PASS
TNVN 11N40 2462 Ant 1 2487.000 -34.37 <=-10 PASS
TNVN 11N40 2462 Ant 1 2488.000 -43.95 <=-10 PASS
TNVN 11N40 2462 Ant 1 2489.000 -33.07 <=-10 PASS
TNVN 11N40 le( 2462 Antilse :2:2490:000m e (<) a4 7354 for - &5-10: docuhen PASS
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TNVN 11N40 2462 Ant1 | 2491.000 -32.93 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2492.000 -34.59 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2493.000 -40.56 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2494.000 -38.68 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2495.000 -40.83 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2496.000 -35.47 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2497.000 -38.29 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2498.000 -38.27 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2499.000 -37.19 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2500.000 -40.23 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2501.000 -40.27 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2502.000 -43.95 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2503.000 -39.34 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2504.000 -40.57 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2505.000 -38.78 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2506.000 -34.56 <=-10 PASS R
TNVN 11N40 2462 Ant1 | 2507.000 -38.66 <=-10 PASS QQ
TNVN 11N40 2462 Ant1 | 2508.000 -39.08 <=-10 PASS '_::
TNVN 11N40 2462 Ant1 | 2509.000 -38.04 <=-10 PASS J
TNVN 11N40 2462 Ant1 | 2510.000 -40.95 <=-10 PASS ~
TNVN 11N40 2462 Ant1 | 2511.000 -39.57 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2512.000 -42.15 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2513.000 -37.13 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2514.000 -34.44 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2515.000 -39.46 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2516.000 -46.64 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2517.000 -40.15 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2518.000 -42.18 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2519.000 -43.78 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2519.069 -40.83 <=-10 PASS

TNVN 11N40 2462 Ant1 | 2520.069 -42.59 <=-20 PASS

TNVN 11N40 2462 Ant1 | 2521.069 -43.74 <=-20 PASS

TNVN 11N40 2462 Ant1 | 2522.069 -46.05 <=-20 PASS

TNVN 11N40 2462 Ant1 | 2523.069 -40.37 <=-20 PASS

TNVN 11N40 2462 Ant1 | 2524.069 -39.44 <=-20 PASS

TNVN -, 1ANA0 - |1 24621 |- Antd. | 2525.069 43.19: $=-20. <o} PASS
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TNVN 11N40 2462 Ant 1 2526.069 -44.85 <=-20 PASS
TNVN 11N40 2462 Ant 1 2527.069 -49.54 <=-20 PASS
TNVN 11N40 2462 Ant 1 2528.069 -47.36 <=-20 PASS
TNVN 11N40 2462 Ant 1 2529.069 -41.73 <=-20 PASS
TNVN 11N40 2462 Ant 1 2530.069 -45.57 <=-20 PASS
TNVN 11N40 2462 Ant 1 2531.069 -47.96 <=-20 PASS
TNVN 11N40 2462 Ant 1 2532.069 -47.85 <=-20 PASS
TNVN 11N40 2462 Ant 1 2533.069 -41.46 <=-20 PASS
TNVN 11N40 2462 Ant 1 2534.069 -49.24 <=-20 PASS
TNVN 11N40 2462 Ant 1 2535.069 -48.83 <=-20 PASS
TNVN 11N40 2462 Ant 1 2536.069 -47.86 <=-20 PASS
TNVN 11N40 2462 Ant 1 2537.069 -45.94 <=-20 PASS
TNVN 11N40 2462 Ant 1 2538.069 -46.16 <=-20 PASS
TNVN 11N40 2462 Ant 1 2539.069 -50.76 <=-20 PASS
TNVN 11N40 2462 Ant 1 2540.069 -50.68 <=-20 PASS
TNVN 11N40 2462 Ant 1 2541.069 -50.65 <=-20 PASS
TNVN 11N40 2462 Ant 1 2542.069 -49.77 <=-20 PASS
TNVN 11N40 2462 Ant 1 2543.069 -52.14 <=-20 PASS
TNVN 11N40 2462 Ant 1 2544.069 -51.96 <=-20 PASS
TNVN 11N40 2462 Ant 1 2545.069 -53.62 <=-20 PASS
TNVN 11N40 2462 Ant 1 2546.069 -49.93 <=-20 PASS
TNVN 11N40 2462 Ant 1 2547.069 -48.36 <=-20 PASS
TNVN 11N40 2462 Ant 1 2548.069 -48.74 <=-20 PASS
TNVN 11N40 2462 Ant 1 2549.069 -562.27 <=-20 PASS
TNVN 11N40 2462 Ant 1 2550.069 -47.56 <=-20 PASS
TNVN 11N40 2462 Ant 1 2551.069 -563.26 <=-20 PASS
TNVN 11N40 2462 Ant 1 2552.069 -45.63 <=-20 PASS
TNVN 11N40 2462 Ant 1 2553.069 -47.64 <=-20 PASS
TNVN 11N40 2462 Ant 1 2554.069 -48.73 <=-20 PASS
TNVN 11N40 2462 Ant 1 2555.069 -43.97 <=-20 PASS
TNVN 11N40 2462 Ant 1 2555.138 -44.97 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2364.693 -59.73 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2364.886 -56.58 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2365.693 -56.26 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2366.693 -57.63 <=-20 PASS
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TNVN 11AX20 2412 Ant 1 2367.693 -57.14 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2368.693 -55.98 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2369.693 -56.76 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2370.693 -61.69 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2371.693 -56.65 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2372.693 -60.93 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2373.693 -58.98 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2374.693 -61.57 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2375.693 -54.43 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2376.693 -57.07 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2377.693 -65.27 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2378.693 -54.16 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2379.693 -55.55 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2380.693 -563.76 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2381.693 -53.28 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2382.500 -561.27 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2382.693 -56.43 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2383.500 -54.13 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2384.500 -51.24 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2385.500 -56.48 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2386.500 -563.37 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2387.500 -54.05 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2388.500 -54.95 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2389.500 -51.73 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2390.500 -52.55 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2391.500 -63.17 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2392.500 -50.59 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2393.500 -46.85 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2394.500 -48.03 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2395.500 -48.85 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2396.500 -45.83 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2397.500 -46.23 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2398.500 -47.57 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2399.500 -42.53 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2484.000 -59.44 <=-10 PASS
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TNVN 11AX20 2412 Ant 1 2485.000 -563.36 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2486.000 -52.87 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2487.000 -59.98 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2488.000 -63.73 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2489.000 -54.07 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2490.000 -52.48 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2491.000 -568.11 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2492.000 -54.15 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2493.000 -54.13 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2494.000 -562.47 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2495.000 -54.64 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2496.000 -563.33 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2497.000 -50.47 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2498.000 -51.97 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2499.000 -53.66 <=-10 PASS
TNVN 11AX20 2412 Ant 1 2500.000 -54.96 <=-10 PASS -
TNVN 11AX20 2412 Ant 1 2500.807 -51.21 <=-10 PASS ?
TNVN 11AX20 2412 Ant 1 2501.000 -48.49 <=-10 PASS H
TNVN 11AX20 2412 Ant 1 2501.807 -54.33 <=-20 PASS \F
TNVN 11AX20 2412 Ant 1 2502.807 -62.23 <=-20 PASS ™S
TNVN 11AX20 2412 Ant 1 2503.807 -48.97 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2504.807 -58.36 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2505.807 -56.67 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2506.807 -50.62 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2507.807 -56.29 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2508.807 -54.67 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2509.807 -55.01 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2510.807 -58.84 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2511.807 -55.56 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2512.807 -55.69 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2513.807 -57.21 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2514.807 -52.92 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2515.807 -59.97 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2516.807 -54.33 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2517.807 -54.63 <=-20 PASS
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TNVN 11AX20 2412 Ant 1 2518.614 -54.76 <=-20 PASS
TNVN 11AX20 2412 Ant 1 2518.807 -563.76 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2364.698 -55.69 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2364.896 -52.78 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2365.698 -562.24 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2366.698 -563.57 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2367.698 -57.95 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2368.698 -60.19 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2369.698 -54.91 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2370.698 -565.73 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2371.698 -58.16 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2372.698 -61.28 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2373.698 -57.06 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2374.698 -54.56 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2375.698 -54.16 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2376.698 -568.33 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2377.698 -59.87 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2378.698 -54.38 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2379.698 -56.16 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2380.698 -57.51 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2381.698 -54.18 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2382.500 -563.55 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2382.698 -52.99 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2383.500 -52.87 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2384.500 -56.16 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2385.500 -57.47 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2386.500 -52.93 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2387.500 -51.99 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2388.500 -56.14 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2389.500 -54.09 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2390.500 -54.86 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2391.500 -54.96 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2392.500 -50.17 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2393.500 -562.75 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2394.500 -52.88 <=-10 PASS
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TNVN 11AX20 2472 Ant 1 2395.500 -57.46 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2396.500 -56.19 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2397.500 -57.39 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2398.500 -568.27 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2399.500 -53.11 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2484.000 -32.29 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2485.000 -37.59 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2486.000 -31.16 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2487.000 -40.19 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2488.000 -40.49 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2489.000 -39.61 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2490.000 -41.67 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2491.000 -39.73 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2492.000 -40.99 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2493.000 -42.19 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2494.000 -45.33 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2495.000 -38.83 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2496.000 -43.97 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2497.000 -44.15 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2498.000 -43.26 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2499.000 -45.77 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2500.000 -48.38 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2500.802 -45.49 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2501.000 -46.81 <=-10 PASS
TNVN 11AX20 2472 Ant 1 2501.802 -46.76 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2502.802 -47.27 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2503.802 -46.93 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2504.802 -51.19 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2505.802 -50.83 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2506.802 -50.48 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2507.802 -50.28 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2508.802 -47.23 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2509.802 -54.01 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2510.802 -50.73 <=-20 PASS
TNVN 11AX20 2472 Ant 1 2511.802 -46.13 <=-20 PASS
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TNVN 11AX20 2472 Ant 1 2512.802 -568.23 <=-20 PASS

TNVN 11AX20 2472 Ant 1 2513.802 -55.28 <=-20 PASS

TNVN 11AX20 2472 Ant 1 2514.802 -56.79 <=-20 PASS

TNVN 11AX20 2472 Ant 1 2515.802 -57.73 <=-20 PASS

TNVN 11AX20 2472 Ant 1 2516.802 -62.77 <=-20 PASS

TNVN 11AX20 2472 Ant 1 2517.802 -33.49 <=-20 PASS

TNVN 11AX20 2472 Ant 1 2518.604 -38.55 <=-20 PASS

TNVN 11AX20 2472 Ant 1 2518.802 -31.87 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2327.870 -38.57 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2328.185 -40.53 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2329.185 -40.64 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2330.185 -41.76 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2331.185 -40.29 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2332.185 -41.73 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2333.185 -40.41 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2334.185 -45.91 <=-20 PASS N
TNVN 11AX40 2422 Ant 1 2335.185 -38.09 <=-20 PASS %
TNVN 11AX40 2422 Ant 1 2336.185 -43.65 <=-20 PASS I:
TNVN 11AX40 2422 Ant 1 2337.185 -43.33 <=-20 PASS ;
TNVN 11AX40 2422 Ant 1 2338.185 -44.31 <=-20 PASS =~
TNVN 11AX40 2422 Ant 1 2339.185 -43.97 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2340.185 -45.98 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2341.185 -46.53 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2342.185 -46.46 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2343.185 -45.33 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2344.185 -48.47 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2345.185 -49.03 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2346.185 -563.75 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2347.185 -49.94 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2348.185 -51.86 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2349.185 -51.93 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2350.185 -46.26 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2351.185 -52.83 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2352.185 -50.99 <=-20 PASS

TNVN 11AX40 2422 Ant 1 2353.185 -46.88 <=-20 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



A
.y HUAK TESTING Page 90 of 178 Report No.: HK2404081609-2ER

TNVN 11AX40 2422 Ant 1 2354.185 -48.41 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2355.185 -48.23 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2356.185 -563.76 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2357.185 -45.41 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2358.185 -48.96 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2359.185 -54.76 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2360.185 -49.53 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2361.185 -48.96 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2362.185 -46.78 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2363.185 -562.47 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2364.185 -47.33 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2364.500 -50.11 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2365.500 -46.63 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2366.500 -50.57 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2367.500 -40.86 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2368.500 -48.59 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2369.500 -42.61 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2370.500 -47.41 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2371.500 -47.38 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2372.500 -50.23 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2373.500 -44.58 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2374.500 -41.47 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2375.500 -48.36 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2376.500 -50.43 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2377.500 -44.21 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2378.500 -47.93 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2379.500 -45.07 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2380.500 -46.06 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2381.500 -44.17 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2382.500 -44.87 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2383.500 -40.39 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2384.500 -33.99 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2385.500 -41.18 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2386.500 -41.91 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2387.500 -43.06 <=-10 PASS
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TNVN 11AX40 2422 Ant 1 2388.500 -43.53 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2389.500 -42.88 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2390.500 -39.16 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2391.500 -40.11 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2392.500 -41.06 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2393.500 -39.89 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2394.500 -40.36 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2395.500 -39.33 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2396.500 -39.59 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2397.500 -39.18 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2398.500 -37.32 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2399.500 -38.87 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2484.000 -48.07 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2485.000 -54.97 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2486.000 -45.18 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2487.000 -54.34 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2488.000 -561.27 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2489.000 -51.26 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2490.000 -49.93 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2491.000 -52.08 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2492.000 -51.18 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2493.000 -562.77 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2494.000 -46.31 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2495.000 -51.44 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2496.000 -51.91 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2497.000 -50.87 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2498.000 -50.85 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2499.000 -51.44 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2500.000 -562.07 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2501.000 -53.58 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2502.000 -55.81 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2503.000 -57.35 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2504.000 -54.24 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2505.000 -563.71 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2506.000 -56.58 <=-10 PASS
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TNVN 11AX40 2422 Ant 1 2507.000 -49.73 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2508.000 -565.57 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2509.000 -52.46 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2510.000 -52.11 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2511.000 -57.08 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2512.000 -56.33 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2513.000 -51.87 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2514.000 -58.51 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2515.000 -564.27 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2516.000 -58.48 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2517.000 -54.16 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2518.000 -60.97 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2519.000 -563.26 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2519.315 -54.97 <=-10 PASS
TNVN 11AX40 2422 Ant 1 2520.315 -55.76 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2521.315 -61.25 <=-20 PASS -
TNVN 11AX40 2422 Ant 1 2522.315 -565.79 <=-20 PASS ?
TNVN 11AX40 2422 Ant 1 2523.315 -56.96 <=-20 PASS H
TNVN 11AX40 2422 Ant 1 2524.315 -52.49 <=-20 PASS \F
TNVN 11AX40 2422 Ant 1 2525.315 -52.63 <=-20 PASS ™S
TNVN 11AX40 2422 Ant 1 2526.315 -52.99 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2527.315 -56.11 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2528.315 -57.29 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2529.315 -56.47 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2530.315 -58.18 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2531.315 -55.24 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2532.315 -54.33 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2533.315 -53.28 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2534.315 -54.28 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2535.315 -54.43 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2536.315 -565.39 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2537.315 -55.41 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2538.315 -55.47 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2539.315 -55.68 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2540.315 -56.29 <=-20 PASS
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TNVN 11AX40 2422 Ant 1 2541.315 -58.93 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2542.315 -54.28 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2543.315 -62.81 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2544315 -58.07 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2545.315 -55.69 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2546.315 -53.64 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2547.315 -60.16 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2548.315 -67.27 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2549.315 -57.96 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2550.315 -57.78 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2551.315 -56.79 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2552.315 -54.83 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2553.315 -60.51 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2554.315 -56.41 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2555.315 -54.59 <=-20 PASS
TNVN 11AX40 2422 Ant 1 2555.630 -58.67 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2328.362 -51.68 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2328.431 -46.91 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2329.431 -48.51 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2330.431 -48.53 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2331.431 -47.26 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2332.431 -49.35 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2333.431 -42.56 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2334.431 -50.95 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2335.431 -47.46 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2336.431 -48.67 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2337.431 -48.86 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2338.431 -48.01 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2339.431 -47.28 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2340.431 -47.46 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2341.431 -43.84 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2342.431 -47.41 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2343.431 -45.48 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2344.431 -44.13 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2345.431 -45.58 <=-20 PASS
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TNVN 11AX40 2462 Ant 1 2346.431 -47.39 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2347.431 -48.69 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2348.431 -46.26 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2349.431 -45.57 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2350.431 -45.67 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2351.431 -48.59 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2352.431 -45.66 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2353.431 -47.74 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2354.431 -47.81 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2355.431 -43.95 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2356.431 -41.86 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2357.431 -47.71 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2358.431 -49.28 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2359.431 -44.96 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2360.431 -46.76 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2361.431 -42.43 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2362.431 -48.01 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2363.431 -47.07 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2364.431 -50.91 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2364.500 -45.47 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2365.500 -46.27 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2366.500 -48.31 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2367.500 -43.76 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2368.500 -45.97 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2369.500 -45.26 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2370.500 -48.48 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2371.500 -47.78 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2372.500 -43.69 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2373.500 -40.58 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2374.500 -45.86 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2375.500 -45.28 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2376.500 -53.88 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2377.500 -47.39 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2378.500 -41.63 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2379.500 -45.81 <=-10 PASS
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TNVN 11AX40 2462 Ant1 | 2380.500 -47.86 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2381.500 -51.56 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2382.500 -49.84 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2383.500 -48.06 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2384.500 -53.15 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2385.500 -52.99 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2386.500 -53.36 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2387.500 -50.95 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2388.500 -45.37 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2389.500 -49.16 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2390.500 -52.03 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2391.500 -50.29 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2392.500 -48.97 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2393.500 -48.15 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2394.500 -44.49 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2395.500 -51.48 <=-10 PASS R
TNVN 11AX40 2462 Ant1 | 2396.500 -52.26 <=-10 PASS QQ
TNVN 11AX40 2462 Ant1 | 2397.500 -49.69 <=-10 PASS {::
TNVN 11AX40 2462 Ant1 | 2398.500 -47.67 <=-10 PASS J
TNVN 11AX40 2462 Ant1 | 2399.500 -52.74 <=-10 PASS ~
TNVN 11AX40 2462 Ant1 | 2484.000 -46.39 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2485.000 -58.13 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2486.000 -45.37 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2487.000 -45.66 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2488.000 -29.76 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2489.000 -29.89 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2490.000 -33.93 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2491.000 -30.17 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2492.000 -31.43 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2493.000 -29.04 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2494.000 -30.86 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2495.000 -31.34 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2496.000 -33.04 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2497.000 -34.44 <=-10 PASS

TNVN 11AX40 2462 Ant1 | 2498.000 -31.43 <=-10 PASS
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TNVN 11AX40 2462 Ant 1 2499.000 -39.56 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2500.000 -37.24 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2501.000 -42.23 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2502.000 -40.83 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2503.000 -37.14 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2504.000 -39.23 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2505.000 -39.84 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2506.000 -41.02 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2507.000 -46.16 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2508.000 -40.34 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2509.000 -43.71 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2510.000 -45.15 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2511.000 -45.63 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2512.000 -45.74 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2513.000 -40.54 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2514.000 -48.54 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2515.000 -42.24 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2516.000 -48.96 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2517.000 -44.53 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2518.000 -52.34 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2519.000 -47.53 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2519.069 -44.54 <=-10 PASS
TNVN 11AX40 2462 Ant 1 2520.069 -47.41 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2521.069 -49.82 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2522.069 -49.74 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2523.069 -43.43 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2524.069 -48.34 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2525.069 -47.41 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2526.069 -49.42 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2527.069 -53.62 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2528.069 -49.85 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2529.069 -48.13 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2530.069 -47.84 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2531.069 -48.82 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2532.069 -53.63 <=-20 PASS
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TNVN 11AX40 2462 Ant 1 2533.069 -45.83 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2534.069 -55.66 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2535.069 -51.24 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2536.069 -563.41 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2537.069 -563.52 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2538.069 -563.13 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2539.069 -563.92 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2540.069 -565.13 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2541.069 -58.61 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2542.069 -563.34 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2543.069 -55.42 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2544.069 -58.25 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2545.069 -568.73 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2546.069 -54.61 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2547.069 -52.84 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2548.069 -55.55 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2549.069 -56.21 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2550.069 -49.21 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2551.069 -56.23 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2552.069 -50.43 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2553.069 -50.72 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2554.069 -563.92 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2555.069 -47.73 <=-20 PASS
TNVN 11AX40 2462 Ant 1 2555.138 -45.76 <=-20 PASS
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Ant 2
Teg.t. Test Test Ant Freq Result Limit Verdict
Condition Mode Channel [MHZ] [dBm] [dBm]
TNVN 11B 2412 Ant2 | 2375.520 -66.31 <=-20 PASS
TNVN 11B 2412 Ant2 | 2376.010 -64.61 <=-20 PASS
TNVN 11B 2412 Ant2 [ 2377.010 -62.24 <=-20 PASS
TNVN 11B 2412 Ant2 | 2378.010 -63.02 <=-20 PASS
TNVN 11B 2412 Ant2 | 2379.010 -68.31 <=-20 PASS
TNVN 11B 2412 Ant2 [ 2380.010 -66.03 <=-20 PASS
TNVN 11B 2412 Ant2 | 2381.010 -60.51 <=-20 PASS
TNVN 11B 2412 Ant2 | 2382.010 -62.96 <=-20 PASS
TNVN 11B 2412 Ant2 [ 2383.010 -63.84 <=-20 PASS
TNVN 11B 2412 Ant2 | 2384.010 -61.01 <=-20 PASS
TNVN 11B 2412 Ant2 | 2385.010 -54.31 <=-20 PASS
TNVN 11B 2412 Ant2 [ 2386.010 -54.03 <=-20 PASS
TNVN 11B 2412 Ant2 | 2387.010 -52.93 <=-20 PASS
TNVN 11B 2412 Ant2 | 2388.010 -54.21 <=-10 PASS
TNVN 11B 2412 Ant2 [ 2388.500 -56.01 <=-10 PASS é
TNVN 11B 2412 Ant2 | 2389.500 -58.13 <=-10 PASS H
TNVN 11B 2412 Ant2 | 2390.500 -56.15 <=-10 PASS F
TNVN 11B 2412 Ant2 [ 2391.500 -52.26 <=-10 PASS s
TNVN 11B 2412 Ant2 | 2392.500 -58.91 <=-10 PASS
TNVN 11B 2412 Ant2 | 2393.500 -51.86 <=-10 PASS
TNVN 11B 2412 Ant2 [ 2394.500 -43.26 <=-10 PASS
TNVN 11B 2412 Ant2 | 2395.500 -46.56 <=-10 PASS
TNVN 11B 2412 Ant2 | 2396.500 -38.51 <=-10 PASS
TNVN 11B 2412 Ant2 [ 2397.500 -34.83 <=-10 PASS
TNVN 11B 2412 Ant2 | 2398.500 -42.11 <=-10 PASS
TNVN 11B 2412 Ant2 | 2399.500 -50.71 <=-10 PASS
TNVN 11B 2412 Ant2 [ 2484.000 -66.76 <=-10 PASS
TNVN 11B 2412 Ant2 | 2485.000 -68.03 <=-10 PASS
TNVN 11B 2412 Ant2 | 2486.000 -64.43 <=-10 PASS
TNVN 11B 2412 Ant2 [ 2487.000 -68.81 <=-10 PASS
TNVN 11B 2412 Ant2 | 2488.000 -63.42 <=-10 PASS
TNVN 11B 2412 Ant2 | 2489.000 -67.69 <=-10 PASS
TNVN 11B 2412 Ant2 [ 2490.000 -65.83 <=-10 PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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TNVN 11B 2412 Ant2 [ 2491.000 -65.24 <=-10 PASS
TNVN 11B 2412 Ant2 | 2492.000 -58.46 <=-10 PASS
TNVN 11B 2412 Ant2 | 2493.000 -58.08 <=-10 PASS
TNVN 11B 2412 Ant2 [ 2494.000 -62.16 <=-10 PASS
TNVN 11B 2412 Ant2 | 2495.000 -60.31 <=-10 PASS
TNVN 11B 2412 Ant2 | 2495.490 -59.32 <=-10 PASS
TNVN 11B 2412 Ant2 [ 2496.490 -59.94 <=-20 PASS
TNVN 11B 2412 Ant2 | 2497.490 -568.14 <=-20 PASS
TNVN 11B 2412 Ant2 | 2498.490 -57.07 <=-20 PASS
TNVN 11B 2412 Ant2 [ 2499.490 -58.66 <=-20 PASS
TNVN 11B 2412 Ant2 | 2500.490 -60.15 <=-20 PASS
TNVN 11B 2412 Ant2 | 2501.490 -569.17 <=-20 PASS
TNVN 11B 2412 Ant2 [ 2502.490 -59.27 <=-20 PASS
TNVN 11B 2412 Ant2 | 2503.490 -59.25 <=-20 PASS
TNVN 11B 2412 Ant2 | 2504.490 -60.88 <=-20 PASS
TNVN 11B 2412 Ant2 [ 2505.490 -58.05 <=-20 PASS
TNVN 11B 2412 Ant2 | 2506.490 -58.48 <=-20 PASS
TNVN 11B 2412 Ant2 | 2507.490 -58.94 <=-20 PASS
TNVN 11B 2412 Ant2 [ 2507.980 -57.06 <=-20 PASS
TNVN 11B 2472 Ant2 [ 2375.592 -64.77 <=-20 PASS
TNVN 11B 2472 Ant2 | 2376.046 -64.07 <=-20 PASS
TNVN 11B 2472 Ant2 [ 2377.046 -62.98 <=-20 PASS
TNVN 11B 2472 Ant2 | 2378.046 -63.86 <=-20 PASS
TNVN 11B 2472 Ant2 | 2379.046 -63.63 <=-20 PASS
TNVN 11B 2472 Ant2 [ 2380.046 -62.82 <=-20 PASS
TNVN 11B 2472 Ant2 | 2381.046 -59.61 <=-20 PASS
TNVN 11B 2472 Ant2 | 2382.046 -63.54 <=-20 PASS
TNVN 11B 2472 Ant2 [ 2383.046 -61.11 <=-20 PASS
TNVN 11B 2472 Ant2 | 2384.046 -62.64 <=-20 PASS
TNVN 11B 2472 Ant2 | 2385.046 -59.95 <=-20 PASS
TNVN 11B 2472 Ant2 [ 2386.046 -60.56 <=-20 PASS
TNVN 11B 2472 Ant2 | 2387.046 -64.58 <=-20 PASS
TNVN 11B 2472 Ant2 | 2388.046 -60.64 <=-10 PASS
TNVN 11B 2472 Ant2 [ 2388.500 -64.33 <=-10 PASS
TNVN 11B 2472 Ant2 | 2389.500 -56.84 <=-10 PASS
TNVN ¢ 1B le(24 12 Ant2c {:2:2390:500m e (c) a=63:884 1or - 55-10: docuhenPASS
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TNVN 1G 2412 Ant2 [ 2487.000 -50.32 <=-10 PASS
TNVN 11G 2412 Ant2 | 2488.000 -54.06 <=-10 PASS
TNVN 111G 2412 Ant2 | 2489.000 -563.46 <=-10 PASS
TNVN 11G 2412 Ant2 [ 2490.000 -61.74 <=-10 PASS
TNVN 11G 2412 Ant2 | 2491.000 -57.86 <=-10 PASS
TNVN 111G 2412 Ant2 | 2492.000 -55.28 <=-10 PASS
TNVN 111G 2412 Ant2 [ 2493.000 -59.41 <=-10 PASS
TNVN 11G 2412 Ant2 | 2494.000 -68.75 <=-10 PASS
TNVN 111G 2412 Ant2 | 2495.000 -62.37 <=-10 PASS
TNVN 11G 2412 Ant2 [ 2496.000 -56.21 <=-10 PASS
TNVN 11G 2412 Ant2 | 2497.000 -56.46 <=-10 PASS
TNVN 111G 2412 Ant2 | 2498.000 -55.64 <=-10 PASS
TNVN 1G 2412 Ant2 [ 2499.000 -60.25 <=-10 PASS
TNVN 1G 2412 Ant2 | 2499.487 -59.21 <=-10 PASS
TNVN 111G 2412 Ant2 | 2500.487 -565.05 <=-20 PASS
TNVN 1G 2412 Ant2 [ 2501.487 -55.06 <=-20 PASS
TNVN 11G 2412 Ant2 | 2502.487 -55.84 <=-20 PASS
TNVN 111G 2412 Ant2 | 2503.487 -62.65 <=-20 PASS
TNVN 1G 2412 Ant2 [ 2504.487 -69.77 <=-20 PASS
TNVN 11G 2412 Ant2 | 2505.487 -61.78 <=-20 PASS
TNVN 111G 2412 Ant2 | 2506.487 -57.32 <=-20 PASS
TNVN 1G 2412 Ant2 [ 2507.487 -58.01 <=-20 PASS
TNVN 11G 2412 Ant2 | 2508.487 -59.64 <=-20 PASS
TNVN 111G 2412 Ant2 | 2509.487 -61.17 <=-20 PASS
TNVN 1G 2412 Ant2 [ 2510.487 -57.18 <=-20 PASS
TNVN 11G 2412 Ant2 | 2511.487 -61.55 <=-20 PASS
TNVN 111G 2412 Ant2 | 2512.487 -60.55 <=-20 PASS
TNVN 11G 2412 Ant2 [ 2513.487 -60.38 <=-20 PASS
TNVN 11G 2412 Ant2 | 2514.487 -58.34 <=-20 PASS
TNVN 111G 2412 Ant2 | 2515.487 -61.46 <=-20 PASS
TNVN 11G 2412 Ant2 [ 2515.974 -61.95 <=-20 PASS
TNVN 11G 2472 Ant2 | 2367.534 -63.16 <=-20 PASS
TNVN 111G 2472 Ant2 | 2368.017 -62.76 <=-20 PASS
TNVN 11G 2472 Ant2 [ 2369.017 -60.94 <=-20 PASS
TNVN 11G 2472 Ant2 | 2370.017 -69.75 <=-20 PASS
TNVN me le( 2472 ANt2e 1212801 :04L e s) 250324 for - 55-20: docuhenPASS
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TNVN 11G 2472 Ant2 | 2372.017 -54.97 <=-20 PASS

TNVN 11G 2472 Ant2 | 2373.017 -56.39 <=-20 PASS

TNVN 11G 2472 Ant2 | 2374.017 -53.97 <=-20 PASS

TNVN 11G 2472 Ant2 | 2375.017 -52.19 <=-20 PASS

TNVN 11G 2472 Ant2 | 2376.017 -59.11 <=-20 PASS

TNVN 11G 2472 Ant2 | 2377.017 -56.18 <=-20 PASS

TNVN 11G 2472 Ant2 | 2378.017 -55.24 <=-20 PASS

TNVN 11G 2472 Ant2 | 2379.017 -51.47 <=-20 PASS

TNVN 11G 2472 Ant2 | 2380.017 -51.55 <=-20 PASS

TNVN 11G 2472 Ant2 | 2381.017 -49.64 <=-20 PASS

TNVN 11G 2472 Ant2 | 2382.017 -57.87 <=-20 PASS

TNVN 11G 2472 Ant2 | 2383.017 -54.67 <=-20 PASS

TNVN 11G 2472 Ant2 | 2384.017 -52.29 <=-10 PASS

TNVN 11G 2472 Ant2 | 2384.500 -48.21 <=-10 PASS

TNVN 11G 2472 Ant2 | 2385.500 -50.98 <=-10 PASS

TNVN 11G 2472 Ant2 | 2386.500 -52.48 <=-10 PASS R
TNVN 11G 2472 Ant2 | 2387.500 -55.19 <=-10 PASS QQ
TNVN 11G 2472 Ant2 | 2388.500 -50.05 <=-10 PASS '_::
TNVN 11G 2472 Ant2 | 2389.500 -54.41 <=-10 PASS J
TNVN 11G 2472 Ant2 | 2390.500 -50.87 <=-10 PASS ~
TNVN 11G 2472 Ant2 | 2391.500 -53.07 <=-10 PASS

TNVN 11G 2472 Ant2 | 2392.500 -48.56 <=-10 PASS

TNVN 11G 2472 Ant2 | 2393.500 -51.78 <=-10 PASS

TNVN 11G 2472 Ant2 | 2394.500 -55.08 <=-10 PASS

TNVN 11G 2472 Ant2 | 2395.500 -54.87 <=-10 PASS

TNVN 11G 2472 Ant2 | 2396.500 -50.58 <=-10 PASS

TNVN 11G 2472 Ant2 | 2397.500 -53.94 <=-10 PASS

TNVN 11G 2472 Ant2 | 2398.500 -51.48 <=-10 PASS

TNVN 11G 2472 Ant2 | 2399.500 52.17 <=-10 PASS

TNVN 11G 2472 Ant2 | 2484.000 -48.15 <=-10 PASS

TNVN 11G 2472 Ant2 | 2485.000 -37.34 <=-10 PASS

TNVN 11G 2472 Ant2 | 2486.000 -35.86 <=-10 PASS

TNVN 11G 2472 Ant2 | 2487.000 -28.88 <=-10 PASS

TNVN 11G 2472 Ant2 | 2488.000 -31.25 <=-10 PASS

TNVN 11G 2472 Ant2 | 2489.000 -37.87 <=-10 PASS

TNVN -, Me 2472 -} Ant2.|..2490.000 -31.59 <=-10. 0w} PASS
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TNVN 1G 2472 Ant2 [ 2491.000 -32.49 <=-10 PASS
TNVN 11G 2472 Ant2 | 2492.000 -31.77 <=-10 PASS
TNVN 111G 2472 Ant2 | 2493.000 -34.61 <=-10 PASS
TNVN 11G 2472 Ant2 [ 2494.000 -34.94 <=-10 PASS
TNVN 11G 2472 Ant2 | 2495.000 -35.44 <=-10 PASS
TNVN 111G 2472 Ant2 | 2496.000 -43.05 <=-10 PASS
TNVN 111G 2472 Ant2 [ 2497.000 -44.69 <=-10 PASS
TNVN 11G 2472 Ant2 | 2498.000 -40.31 <=-10 PASS
TNVN 111G 2472 Ant2 | 2499.000 -39.19 <=-10 PASS
TNVN 11G 2472 Ant2 [ 2499.483 -43.01 <=-10 PASS
TNVN 11G 2472 Ant2 | 2500.483 -36.89 <=-20 PASS
TNVN 111G 2472 Ant2 | 2501.483 -41.69 <=-20 PASS
TNVN 1G 2472 Ant2 [ 2502.483 -43.15 <=-20 PASS
TNVN 1G 2472 Ant2 | 2503.483 -43.24 <=-20 PASS
TNVN 111G 2472 Ant2 | 2504.483 -45.49 <=-20 PASS
TNVN 1G 2472 Ant2 [ 2505.483 -43.94 <=-20 PASS
TNVN 11G 2472 Ant2 | 2506.483 -43.19 <=-20 PASS
TNVN 111G 2472 Ant2 | 2507.483 -44.18 <=-20 PASS
TNVN 1G 2472 Ant2 [ 2508.483 -45.06 <=-20 PASS
TNVN 11G 2472 Ant2 | 2509.483 -47.53 <=-20 PASS
TNVN 111G 2472 Ant2 | 2510.483 -48.89 <=-20 PASS
TNVN 1G 2472 Ant2 [ 2511.483 -45.07 <=-20 PASS
TNVN 11G 2472 Ant2 | 2512.483 -46.14 <=-20 PASS
TNVN 111G 2472 Ant2 | 2513.483 -46.91 <=-20 PASS
TNVN 1G 2472 Ant2 [ 2514.483 -43.43 <=-20 PASS
TNVN 11G 2472 Ant2 | 2515.483 -48.31 <=-20 PASS
TNVN 111G 2472 Ant2 | 2515.966 -44 17 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2364.840 -51.94 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2365.180 -46.09 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2365.840 -47.61 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2366.840 -46.91 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2367.840 -45.24 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2368.840 -43.65 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2369.840 -49.38 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2370.840 -45.54 <=-20 PASS
TNVN 11N20 le( 2412 Ant2.c |2:2371:840 44334 &7-20: docuhen PASS
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TNVN 11N20 2412 Ant2 | 2372.840 -52.96 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2373.840 -49.81 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2374.840 -47.34 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2375.840 -44.26 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2376.840 -47.16 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2377.840 -46.31 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2378.840 -43.91 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2379.840 -42.27 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2380.840 -40.94 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2381.840 -44.24 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2382.500 -46.84 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2382.840 -41.89 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2383.500 -42.88 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2384.500 -44.04 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2385.500 -45.98 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2386.500 -39.99 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2387.500 -40.44 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2388.500 -39.97 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2389.500 -38.87 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2390.500 -38.46 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2391.500 -37.64 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2392.500 -34.94 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2393.500 -34.14 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2394.500 -32.37 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2395.500 -30.28 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2396.500 -31.84 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2397.500 -30.27 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2398.500 -31.24 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2399.500 -36.59 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2484.000 -54.48 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2485.000 -563.55 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2486.000 -50.27 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2487.000 -57.16 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2488.000 -55.98 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2489.000 -53.08 <=-10 PASS
TNVN 11N20 le( 2412 Ant.2:c {:2:2490:000m e (<) a=52:89d 1or - &5-10: docuhen PASS
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TNVN 11N20 2412 Ant2 | 2491.000 -50.07 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2492.000 -45.79 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2493.000 -48.85 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2494.000 -51.64 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2495.000 -51.69 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2496.000 -47.48 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2497.000 -50.07 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2498.000 -65.77 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2499.000 -52.06 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2500.000 -46.14 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2500.660 -52.31 <=-10 PASS
TNVN 11N20 2412 Ant2 [ 2501.000 -55.49 <=-10 PASS
TNVN 11N20 2412 Ant2 | 2501.660 -50.55 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2502.660 -57.08 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2503.660 -58.35 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2504.660 -56.74 <=-20 PASS -
TNVN 11N20 2412 Ant2 [ 2505.660 -54.69 <=-20 PASS ?
TNVN 11N20 2412 Ant2 [ 2506.660 -54.31 <=-20 PASS H
TNVN 11N20 2412 Ant2 | 2507.660 -48.95 <=-20 PASS \F
TNVN 11N20 2412 Ant2 [ 2508.660 -52.84 <=-20 PASS ™S
TNVN 11N20 2412 Ant2 [ 2509.660 -55.14 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2510.660 -56.88 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2511.660 -56.07 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2512.660 -54.68 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2513.660 -45.77 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2514.660 -54.01 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2515.660 -48.88 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2516.660 -54.59 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2517.660 -54.26 <=-20 PASS
TNVN 11N20 2412 Ant2 [ 2518.320 -54.53 <=-20 PASS
TNVN 11N20 2412 Ant2 | 2518.660 -564.77 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2364.846 -56.88 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2365.192 -57.78 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2365.846 -54.37 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2366.846 -53.96 <=-20 PASS
TNVN 11N20 le( 2402 Ant2.c |1::2367 :846 -54.554 &7-20: docuhen PASS
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TNVN 11N20 2472 Ant2 | 2368.846 -59.46 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2369.846 -55.89 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2370.846 -62.07 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2371.846 -563.25 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2372.846 -59.69 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2373.846 -56.37 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2374.846 -59.15 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2375.846 -54.04 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2376.846 -56.14 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2377.846 -55.68 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2378.846 -50.54 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2379.846 -56.96 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2380.846 -54.98 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2381.846 -568.75 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2382.500 -50.96 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2382.846 -57.07 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2383.500 -52.98 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2384.500 -52.25 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2385.500 -54.34 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2386.500 -54.26 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2387.500 -52.84 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2388.500 -54.17 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2389.500 -56.88 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2390.500 -51.94 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2391.500 -54.89 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2392.500 -563.87 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2393.500 -55.08 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2394.500 -50.67 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2395.500 -55.59 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2396.500 -56.65 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2397.500 -52.65 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2398.500 -562.47 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2399.500 -54.34 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2484.000 -36.34 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2485.000 -30.46 <=-10 PASS
TNVN 11N20 le(24 12 Ant.2:c {:2:2486:000m e (<) a=30484 1or - &5-10: docuhen PASS
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TNVN 11N20 2472 Ant2 | 2487.000 -33.33 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2488.000 -32.74 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2489.000 -37.18 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2490.000 -34.14 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2491.000 -38.53 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2492.000 -43.05 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2493.000 -40.15 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2494.000 -42.84 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2495.000 -42.78 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2496.000 -39.95 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2497.000 -41.27 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2498.000 -46.97 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2499.000 -45.57 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2500.000 -43.67 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2500.654 -48.03 <=-10 PASS
TNVN 11N20 2472 Ant2 | 2501.000 -47.57 <=-10 PASS
TNVN 11N20 2472 Ant2 [ 2501.654 -46.33 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2502.654 -47.44 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2503.654 -45.24 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2504.654 -45.28 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2505.654 -51.44 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2506.654 -48.96 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2507.654 -48.47 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2508.654 -51.04 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2509.654 -50.04 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2510.654 -50.58 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2511.654 -54.13 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2512.654 -57.77 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2513.654 -57.62 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2514.654 -563.13 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2515.654 -46.98 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2516.654 -45.25 <=-20 PASS
TNVN 11N20 2472 Ant2 [ 2517.654 -47.56 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2518.308 -44.37 <=-20 PASS
TNVN 11N20 2472 Ant2 | 2518.654 -49.08 <=-20 PASS
TNVN 11N40 le( 2422 Anti2c {:2:2828:802m|e(c) amd T2 tor - &7-20: docuhen PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2422 Ant2 | 2328.504 -58.45 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2329.502 -51.84 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2330.502 -48.69 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2331.502 -50.13 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2332.502 -63.37 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2333.502 -563.97 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2334.502 -51.04 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2335.502 -50.07 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2336.502 -46.48 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2337.502 -43.18 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2338.502 -48.97 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2339.502 -50.27 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2340.502 -563.09 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2341.502 -49.53 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2342.502 -45.66 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2343.502 -49.25 <=-20 PASS N
TNVN 11N40 2422 Ant2 | 2344.502 -51.53 <=-20 PASS %
TNVN 11N40 2422 Ant2 [ 2345.502 -49.77 <=-20 PASS I:
TNVN 11N40 2422 Ant2 | 2346.502 -49.28 <=-20 PASS ;
TNVN 11N40 2422 Ant2 | 2347.502 -51.11 <=-20 PASS =~
TNVN 11N40 2422 Ant2 [ 2348.502 -47.72 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2349.502 -51.31 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2350.502 -50.67 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2351.502 -49.89 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2352.502 -52.84 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2353.502 -48.28 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2354.502 -45.39 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2355.502 -45.58 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2356.502 -47.65 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2357.502 -49.74 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2358.502 -50.28 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2359.502 -51.21 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2360.502 -47.89 <=-20 PASS

TNVN 11N40 2422 Ant2 | 2361.502 -47.39 <=-20 PASS

TNVN 11N40 2422 Ant2 [ 2362.502 -44.53 <=-20 PASS

TNVN 11N40 le( 2422 Ant2.c |12:2363:502 54824 &7-20: docuhen PASS

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2422 Ant2 | 2364.500 -44.51 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2364.502 -43.69 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2365.500 -48.67 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2366.500 -49.39 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2367.500 -41.91 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2368.500 -42.03 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2369.500 -43.23 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2370.500 -45.89 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2371.500 -42.57 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2372.500 -41.13 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2373.500 -40.69 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2374.500 -45.06 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2375.500 -40.96 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2376.500 -39.85 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2377.500 -4417 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2378.500 -46.83 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2379.500 -40.17 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2380.500 -41.48 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2381.500 -36.08 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2382.500 -33.33 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2383.500 -43.49 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2384.500 -39.96 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2385.500 -43.57 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2386.500 -37.43 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2387.500 -39.66 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2388.500 -36.36 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2389.500 -36.03 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2390.500 -36.44 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2391.500 -36.73 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2392.500 -38.21 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2393.500 -38.96 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2394.500 -34.41 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2395.500 -40.07 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2396.500 -37.78 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2397.500 -37.06 <=-10 PASS
TNVN 11N40 le(2422 Ant2. |12:2398:500 37484 &5-10: docuhen PASS

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2422 Ant2 | 2399.500 -35.66 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2484.000 -47.49 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2485.000 -47.61 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2486.000 -50.88 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2487.000 -45.76 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2488.000 -50.61 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2489.000 -48.53 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2490.000 -44.89 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2491.000 -45.34 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2492.000 -50.66 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2493.000 -45.18 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2494.000 -51.27 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2495.000 -45.07 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2496.000 -50.28 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2497.000 -46.26 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2498.000 -46.56 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2499.000 -46.39 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2500.000 -47.34 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2501.000 -563.38 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2502.000 -47.28 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2503.000 -47.86 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2504.000 -54.56 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2505.000 -53.89 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2506.000 -50.68 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2507.000 -51.81 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2508.000 -52.35 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2509.000 -56.08 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2510.000 -52.81 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2511.000 -54.03 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2512.000 -54.18 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2513.000 -562.47 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2514.000 -49.77 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2515.000 -51.51 <=-10 PASS
TNVN 11N40 2422 Ant2 | 2516.000 -565.23 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2517.000 -52.86 <=-10 PASS
TNVN 11N40 le(2422 Ant.2c {:2:2518:000m e (<) a=83atdd for - &5-10: docuhen PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2422 Ant2 | 2518.998 -54.87 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2519.000 -55.29 <=-10 PASS
TNVN 11N40 2422 Ant2 [ 2519.998 -52.16 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2520.998 -565.33 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2521.998 -56.56 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2522.998 -50.67 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2523.998 -51.98 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2524.998 -55.39 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2525.998 -57.29 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2526.998 -52.93 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2527.998 -52.33 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2528.998 -568.27 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2529.998 -55.46 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2530.998 -54.08 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2531.998 -53.36 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2532.998 -51.76 <=-20 PASS -
TNVN 11N40 2422 Ant2 [ 2533.998 -58.69 <=-20 PASS ?
TNVN 11N40 2422 Ant2 [ 2534.998 -56.68 <=-20 PASS H
TNVN 11N40 2422 Ant2 | 2535.998 -56.51 <=-20 PASS \F
TNVN 11N40 2422 Ant2 [ 2536.998 -56.37 <=-20 PASS ™S
TNVN 11N40 2422 Ant2 [ 2537.998 -52.93 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2538.998 -56.31 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2539.998 -56.66 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2540.998 -55.96 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2541.998 -57.77 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2542.998 -56.45 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2543.998 -57.61 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2544.998 -52.96 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2545.998 -56.67 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2546.998 -54.38 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2547.998 -57.49 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2548.998 -57.88 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2549.998 -55.37 <=-20 PASS
TNVN 11N40 2422 Ant2 | 2550.998 -56.73 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2551.998 -56.21 <=-20 PASS
TNVN 11N40 le(2422 Ant2.c |1::2652:998 -57..86 &7-20: docuhen PASS

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com
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TNVN 11N40 2422 Ant2 | 2553.998 -52.66 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2554.996 -53.98 <=-20 PASS
TNVN 11N40 2422 Ant2 [ 2554.998 -57.37 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2328.494 -57.46 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2328.497 -58.81 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2329.497 -58.67 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2330.497 -57.26 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2331.497 -63.26 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2332.497 -60.29 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2333.497 -58.41 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2334.497 -55.01 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2335.497 -53.06 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2336.497 -52.88 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2337.497 -55.89 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2338.497 -57.68 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2339.497 -57.09 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2340.497 -60.69 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2341.497 -55.36 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2342.497 -55.58 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2343.497 -57.46 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2344.497 -58.59 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2345.497 -58.68 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2346.497 -59.81 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2347.497 -57.39 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2348.497 -65.27 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2349.497 -568.17 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2350.497 -54.51 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2351.497 -56.18 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2352.497 -54.16 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2353.497 -51.29 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2354.497 -54.15 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2355.497 -55.18 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2356.497 -53.53 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2357.497 -54.71 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2358.497 -54.88 <=-20 PASS
TNVN 11N40 le( 2462 Ant2c 2128359497 e (<) a=83:69d 1or - &7-20: docuhen PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2462 Ant2 | 2360.497 -51.93 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2361.497 -56.17 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2362.497 -56.49 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2363.497 -565.73 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2364.497 -57.01 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2364.500 -57.56 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2365.500 -563.16 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2366.500 -54.67 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2367.500 -51.67 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2368.500 -54.41 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2369.500 -50.68 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2370.500 -54.63 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2371.500 -52.38 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2372.500 -54.44 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2373.500 -50.19 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2374.500 -49.51 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2375.500 -54.97 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2376.500 -52.87 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2377.500 -56.43 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2378.500 -62.27 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2379.500 -52.36 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2380.500 -50.78 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2381.500 -52.69 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2382.500 -49.99 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2383.500 -50.16 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2384.500 -48.33 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2385.500 -48.61 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2386.500 -52.97 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2387.500 -52.61 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2388.500 -48.63 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2389.500 -51.46 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2390.500 -49.47 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2391.500 -49.69 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2392.500 -46.67 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2393.500 -46.67 <=-10 PASS
TNVN 11N40 le( 2462 Ant.2c {:2:2394:500m e (<) a=50:384 1or - &5-10: docuhen PASS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2462 Ant2 | 2395.500 -51.37 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2396.500 -52.13 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2397.500 -50.17 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2398.500 -52.69 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2399.500 -51.98 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2484.000 -35.71 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2485.000 -39.07 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2486.000 -34.74 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2487.000 -39.07 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2488.000 -569.77 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2489.000 -31.54 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2490.000 -34.66 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2491.000 -49.78 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2492.000 -49.93 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2493.000 -37.39 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2494.000 -32.19 <=-10 PASS N
TNVN 11N40 2462 Ant2 [ 2495.000 -35.19 <=-10 PASS %
TNVN 11N40 2462 Ant2 [ 2496.000 -35.77 <=-10 PASS I:
TNVN 11N40 2462 Ant2 | 2497.000 -34.37 <=-10 PASS 3
TNVN 11N40 2462 Ant2 [ 2498.000 -33.48 <=-10 PASS =~
TNVN 11N40 2462 Ant2 [ 2499.000 -40.28 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2500.000 -40.48 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2501.000 -33.63 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2502.000 -34.33 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2503.000 -39.84 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2504.000 -36.77 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2505.000 -34.73 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2506.000 -40.01 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2507.000 -38.38 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2508.000 -37.93 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2509.000 -41.44 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2510.000 -36.57 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2511.000 -40.58 <=-10 PASS

TNVN 11N40 2462 Ant2 | 2512.000 -43.56 <=-10 PASS

TNVN 11N40 2462 Ant2 [ 2513.000 -38.66 <=-10 PASS

TNVN 11N40 le( 2462 Ant2. |12:2614:000 =35.384 &5-10: docuhen PASS

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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TNVN 11N40 2462 Ant2 | 2515.000 -34.28 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2516.000 -41.99 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2517.000 -44.53 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2518.000 -40.39 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2519.000 -45.73 <=-10 PASS
TNVN 11N40 2462 Ant2 [ 2519.003 -43.08 <=-10 PASS
TNVN 11N40 2462 Ant2 | 2520.003 -44.83 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2521.003 -42.97 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2522.003 -45.93 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2523.003 -45.66 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2524.003 -43.44 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2525.003 -49.61 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2526.003 -47.17 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2527.003 -45.77 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2528.003 -42.38 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2529.003 -50.21 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2530.003 -50.46 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2531.003 -45.25 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2532.003 -47.62 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2533.003 -44.46 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2534.003 -43.73 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2535.003 -49.16 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2536.003 -46.46 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2537.003 -48.21 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2538.003 -42.89 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2539.003 -48.58 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2540.003 -46.56 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2541.003 -51.78 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2542.003 -51.08 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2543.003 -49.58 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2544.003 -563.61 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2545.003 -43.78 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2546.003 -54.36 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2547.003 -50.93 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2548.003 -51.69 <=-20 PASS
TNVN 11N40 le( 2462 Ant2. |12:2649:003 -50.99¢ &7-20: docuhen PASS
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TNVN 11N40 2462 Ant2 | 2550.003 -55.66 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2551.003 -51.78 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2552.003 -563.47 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2553.003 -51.83 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2554.003 -563.46 <=-20 PASS
TNVN 11N40 2462 Ant2 [ 2555.003 -48.28 <=-20 PASS
TNVN 11N40 2462 Ant2 | 2555.006 -56.08 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2364.693 -49.93 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2364.886 -48.88 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2365.693 -47.96 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2366.693 -563.23 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2367.693 -50.78 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2368.693 -51.39 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2369.693 -51.46 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2370.693 -52.67 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2371.693 -51.91 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2372.693 -51.88 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2373.693 -50.77 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2374.693 -52.28 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2375.693 -48.16 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2376.693 -45.13 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2377.693 -43.89 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2378.693 -50.51 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2379.693 -45.67 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2380.693 -50.53 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2381.693 -45.36 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2382.500 -43.17 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2382.693 -44.59 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2383.500 -43.71 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2384.500 -43.48 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2385.500 -45.78 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2386.500 -45.49 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2387.500 -43.78 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2388.500 -43.22 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2389.500 -43.98 <=-10 PASS
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TNVN 11AX20 2412 Ant2 | 2390.500 -39.86 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2391.500 -38.83 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2392.500 -39.78 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2393.500 -39.73 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2394.500 -41.99 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2395.500 -35.67 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2396.500 -35.36 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2397.500 -37.59 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2398.500 -36.68 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2399.500 -37.27 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2484.000 -47.88 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2485.000 -54.86 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2486.000 -50.67 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2487.000 -565.67 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2488.000 -53.58 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2489.000 -50.13 <=-10 PASS -
TNVN 11AX20 2412 Ant2 [ 2490.000 -563.13 <=-10 PASS ?
TNVN 11AX20 2412 Ant2 [ 2491.000 -54.81 <=-10 PASS H
TNVN 11AX20 2412 Ant2 | 2492.000 -54.56 <=-10 PASS \F
TNVN 11AX20 2412 Ant2 [ 2493.000 -52.91 <=-10 PASS ™S
TNVN 11AX20 2412 Ant2 [ 2494.000 -49.66 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2495.000 -50.73 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2496.000 -52.18 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2497.000 -50.08 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2498.000 -46.34 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2499.000 -55.63 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2500.000 -54.65 <=-10 PASS
TNVN 11AX20 2412 Ant2 | 2500.807 -49.24 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2501.000 -50.08 <=-10 PASS
TNVN 11AX20 2412 Ant2 [ 2501.807 -53.63 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2502.807 -565.33 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2503.807 -49.31 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2504.807 -55.97 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2505.807 -52.46 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2506.807 -53.06 <=-20 PASS
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TNVN 11AX20 2412 Ant2 | 2507.807 -54.16 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2508.807 -56.21 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2509.807 -54.47 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2510.807 -562.27 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2511.807 -55.09 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2512.807 -57.21 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2513.807 -65.27 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2514.807 -55.36 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2515.807 -58.53 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2516.807 -52.87 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2517.807 -52.96 <=-20 PASS
TNVN 11AX20 2412 Ant2 [ 2518.614 -53.49 <=-20 PASS
TNVN 11AX20 2412 Ant2 | 2518.807 -51.46 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2364.698 -55.94 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2364.896 -54.53 <=-20 PASS
TNVN 11AX20 2472 Ant2 | 2365.698 -51.93 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2366.698 -57.86 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2367.698 -57.27 <=-20 PASS
TNVN 11AX20 2472 Ant2 | 2368.698 -58.61 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2369.698 -565.15 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2370.698 -59.81 <=-20 PASS
TNVN 11AX20 2472 Ant2 | 2371.698 -565.17 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2372.698 -56.69 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2373.698 -563.37 <=-20 PASS
TNVN 11AX20 2472 Ant2 | 2374.698 -57.33 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2375.698 -52.96 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2376.698 -56.93 <=-20 PASS
TNVN 11AX20 2472 Ant2 | 2377.698 -58.54 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2378.698 -50.07 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2379.698 -52.03 <=-20 PASS
TNVN 11AX20 2472 Ant2 | 2380.698 -56.88 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2381.698 -62.17 <=-20 PASS
TNVN 11AX20 2472 Ant2 [ 2382.500 -53.91 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2382.698 -51.33 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2383.500 -53.83 <=-10 PASS
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TNVN 11AX20 2472 Ant2 | 2384.500 -54.63 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2385.500 -63.73 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2386.500 -52.51 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2387.500 -50.97 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2388.500 -56.79 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2389.500 -51.21 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2390.500 -52.29 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2391.500 -50.78 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2392.500 -50.64 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2393.500 -54.26 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2394.500 -563.33 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2395.500 -56.13 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2396.500 -65.79 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2397.500 -55.91 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2398.500 -56.38 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2399.500 -63.27 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2484.000 -33.19 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2485.000 -38.75 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2486.000 -34.06 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2487.000 -34.11 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2488.000 -42.19 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2489.000 -40.69 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2490.000 -40.69 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2491.000 -40.73 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2492.000 -38.56 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2493.000 -40.98 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2494.000 -40.76 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2495.000 -40.11 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2496.000 -44.56 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2497.000 -43.88 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2498.000 -45.01 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2499.000 -43.21 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2500.000 -47.27 <=-10 PASS
TNVN 11AX20 2472 Ant2 | 2500.802 -47.79 <=-10 PASS
TNVN 11AX20 2472 Ant2 [ 2501.000 -44.18 <=-10 PASS
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TNVN 11AX20 2472 Ant2 | 2501.802 -48.88 <=-20 PASS

TNVN 11AX20 2472 Ant2 | 2502.802 -50.03 <=-20 PASS

TNVN 11AX20 2472 Ant2 [ 2503.802 -47.99 <=-20 PASS

TNVN 11AX20 2472 Ant2 | 2504.802 -49.57 <=-20 PASS

TNVN 11AX20 2472 Ant2 [ 2505.802 -48.47 <=-20 PASS

TNVN 11AX20 2472 Ant2 [ 2506.802 -49.23 <=-20 PASS

TNVN 11AX20 2472 Ant2 | 2507.802 -50.99 <=-20 PASS

TNVN 11AX20 2472 Ant2 [ 2508.802 -47.49 <=-20 PASS

TNVN 11AX20 2472 Ant2 [ 2509.802 -51.26 <=-20 PASS

TNVN 11AX20 2472 Ant2 | 2510.802 -46.83 <=-20 PASS

TNVN 11AX20 2472 Ant2 | 2511.802 -48.58 <=-20 PASS

TNVN 11AX20 2472 Ant2 [ 2512.802 -47.48 <=-20 PASS

TNVN 11AX20 2472 Ant2 | 2513.802 -48.43 <=-20 PASS

TNVN 11AX20 2472 Ant2 [ 2514.802 -49.28 <=-20 PASS

TNVN 11AX20 2472 Ant2 [ 2515.802 -51.21 <=-20 PASS

TNVN 11AX20 2472 Ant2 | 2516.802 -52.16 <=-20 PASS N
TNVN 11AX20 2472 Ant2 [ 2517.802 -51.05 <=-20 PASS %
TNVN 11AX20 2472 Ant2 [ 2518.604 -48.83 <=-20 PASS I:
TNVN 11AX20 2472 Ant2 | 2518.802 -51.85 <=-20 PASS ;
TNVN 11AX40 2422 Ant2 [ 2327.870 -51.18 <=-20 PASS =~
TNVN 11AX40 2422 Ant2 [ 2328.185 -55.16 <=-20 PASS

TNVN 11AX40 2422 Ant2 | 2329.185 -564.27 <=-20 PASS

TNVN 11AX40 2422 Ant2 [ 2330.185 -52.34 <=-20 PASS

TNVN 11AX40 2422 Ant2 [ 2331.185 -59.63 <=-20 PASS

TNVN 11AX40 2422 Ant2 | 2332.185 -52.86 <=-20 PASS

TNVN 11AX40 2422 Ant2 [ 2333.185 -51.19 <=-20 PASS

TNVN 11AX40 2422 Ant2 | 2334.185 -55.68 <=-20 PASS

TNVN 11AX40 2422 Ant2 | 2335.185 -52.21 <=-20 PASS

TNVN 11AX40 2422 Ant2 [ 2336.185 -53.58 <=-20 PASS

TNVN 11AX40 2422 Ant2 [ 2337.185 -50.36 <=-20 PASS

TNVN 11AX40 2422 Ant2 | 2338.185 -563.78 <=-20 PASS

TNVN 11AX40 2422 Ant2 [ 2339.185 -563.53 <=-20 PASS

TNVN 11AX40 2422 Ant2 [ 2340.185 -51.98 <=-20 PASS

TNVN 11AX40 2422 Ant2 | 2341.185 -563.18 <=-20 PASS

TNVN 11AX40 2422 Ant2 [ 2342.185 -52.63 <=-20 PASS
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TNVN 11AX40 2422 Ant2 | 2343.185 -51.89 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2344.185 -55.26 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2345.185 -54.99 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2346.185 -50.66 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2347.185 -55.51 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2348.185 -47.29 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2349.185 -48.01 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2350.185 -52.68 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2351.185 -51.07 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2352.185 -51.01 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2353.185 -51.51 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2354.185 -50.66 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2355.185 -47.58 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2356.185 -51.01 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2357.185 -48.08 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2358.185 -49.69 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2359.185 -50.59 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2360.185 -47.14 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2361.185 -50.88 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2362.185 -44.23 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2363.185 -51.99 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2364.185 -43.43 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2364.500 -47.91 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2365.500 -44.43 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2366.500 -49.19 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2367.500 -42.26 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2368.500 -48.78 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2369.500 -46.68 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2370.500 -44.74 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2371.500 -48.96 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2372.500 -48.86 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2373.500 -42.51 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2374.500 -45.96 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2375.500 -47.55 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2376.500 -48.47 <=-10 PASS
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TNVN 11AX40 2422 Ant2 | 2377.500 -45.98 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2378.500 -46.51 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2379.500 -45.59 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2380.500 -44.18 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2381.500 -47.83 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2382.500 -41.27 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2383.500 -38.26 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2384.500 -34.59 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2385.500 -41.29 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2386.500 -39.31 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2387.500 -41.98 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2388.500 -38.11 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2389.500 -37.45 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2390.500 -41.16 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2391.500 -35.99 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2392.500 -39.61 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2393.500 -38.69 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2394.500 -39.63 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2395.500 -38.09 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2396.500 -41.08 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2397.500 -37.61 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2398.500 -38.19 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2399.500 -39.93 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2484.000 -47.07 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2485.000 -563.67 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2486.000 -44.08 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2487.000 -50.99 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2488.000 -46.98 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2489.000 -51.16 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2490.000 -51.09 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2491.000 -52.64 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2492.000 -49.36 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2493.000 -50.94 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2494.000 -48.76 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2495.000 -52.99 <=-10 PASS
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TNVN 11AX40 2422 Ant2 | 2496.000 -51.76 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2497.000 -48.91 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2498.000 -51.13 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2499.000 -563.36 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2500.000 -563.13 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2501.000 -51.39 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2502.000 -53.96 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2503.000 -54.11 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2504.000 -50.88 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2505.000 -563.97 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2506.000 -57.73 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2507.000 -53.18 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2508.000 -52.96 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2509.000 -53.66 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2510.000 -563.19 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2511.000 -56.21 <=-10 PASS -
TNVN 11AX40 2422 Ant2 [ 2512.000 -56.36 <=-10 PASS ?
TNVN 11AX40 2422 Ant2 [ 2513.000 -50.81 <=-10 PASS H
TNVN 11AX40 2422 Ant2 | 2514.000 -565.71 <=-10 PASS \F
TNVN 11AX40 2422 Ant2 [ 2515.000 -54.95 <=-10 PASS ™S
TNVN 11AX40 2422 Ant2 [ 2516.000 -59.23 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2517.000 -563.69 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2518.000 -54.03 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2519.000 -53.96 <=-10 PASS
TNVN 11AX40 2422 Ant2 | 2519.315 -568.59 <=-10 PASS
TNVN 11AX40 2422 Ant2 [ 2520.315 -51.06 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2521.315 -55.16 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2522.315 -55.06 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2523.315 -60.08 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2524.315 -56.67 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2525.315 -52.64 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2526.315 -565.17 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2527.315 -56.16 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2528.315 -52.54 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2529.315 -56.87 <=-20 PASS
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TNVN 11AX40 2422 Ant2 | 2530.315 -55.53 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2531.315 -55.91 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2532.315 -50.29 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2533.315 -563.76 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2534.315 -55.14 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2535.315 -57.43 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2536.315 -57.78 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2537.315 -52.48 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2538.315 -563.33 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2539.315 -56.76 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2540.315 -57.66 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2541.315 -57.44 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2542.315 -54.53 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2543.315 -59.36 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2544.315 -57.16 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2545.315 -57.29 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2546.315 -63.77 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2547.315 -56.49 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2548.315 -54.81 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2549.315 -57.96 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2550.315 -59.45 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2551.315 -565.49 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2552.315 -54.08 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2553.315 -57.01 <=-20 PASS
TNVN 11AX40 2422 Ant2 | 2554.315 -58.21 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2555.315 -56.23 <=-20 PASS
TNVN 11AX40 2422 Ant2 [ 2555.630 -568.27 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2328.362 -48.96 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2328.431 -49.19 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2329.431 -48.26 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2330.431 -45.29 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2331.431 -50.29 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2332.431 -50.77 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2333.431 -42.88 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2334.431 -47.49 <=-20 PASS
TNVN 11AX40 le( 2462 Ant2c 21283543 mfers) amd 7384 for - &7-20: docuhen PASS
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TNVN 11AX40 2462 Ant2 | 2336.431 -50.89 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2337.431 -45.38 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2338.431 -49.81 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2339.431 -45.21 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2340.431 -47.03 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2341.431 -45.29 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2342.431 -46.91 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2343.431 -46.27 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2344.431 -45.67 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2345.431 -45.77 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2346.431 -48.66 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2347.431 -42.49 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2348.431 -46.54 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2349.431 -46.76 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2350.431 -46.48 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2351.431 -48.83 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2352.431 -45.09 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2353.431 -50.09 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2354.431 -46.86 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2355.431 -46.87 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2356.431 -43.73 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2357.431 -47.28 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2358.431 -47.98 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2359.431 -42.91 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2360.431 -46.46 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2361.431 -41.76 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2362.431 -46.66 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2363.431 -43.09 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2364.431 -47.98 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2364.500 -47.27 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2365.500 -40.59 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2366.500 -48.09 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2367.500 -44.18 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2368.500 -46.39 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2369.500 -45.61 <=-10 PASS
TNVN 11AX40 le( 2462 Ant.2:c {:2:2870:500m e (<) a=50:891 1or - &5-10: docuhen PASS
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TNVN 11AX40 2462 Ant2 | 2371.500 -44.47 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2372.500 -43.91 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2373.500 -39.06 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2374.500 -41.48 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2375.500 -46.83 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2376.500 -50.59 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2377.500 -48.96 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2378.500 -46.28 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2379.500 -44.48 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2380.500 -39.38 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2381.500 -46.79 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2382.500 -45.21 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2383.500 -47.73 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2384.500 -45.97 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2385.500 -49.45 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2386.500 -47.07 <=-10 PASS R
TNVN 11AX40 2462 Ant2 | 2387.500 -39.63 <=-10 PASS QQ
TNVN 11AX40 2462 Ant2 | 2388.500 -45.28 <=-10 PASS {::
TNVN 11AX40 2462 Ant2 | 2389.500 -43.17 <=-10 PASS J
TNVN 11AX40 2462 Ant2 | 2390.500 -44.89 <=-10 PASS ~
TNVN 11AX40 2462 Ant2 | 2391.500 -40.61 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2392.500 -43.19 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2393.500 -40.65 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2394.500 -40.79 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2395.500 -41.58 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2396.500 -41.31 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2397.500 -41.88 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2398.500 -44.81 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2399.500 -47.44 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2484.000 -42.59 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2485.000 -28.19 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2486.000 -42.28 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2487.000 -32.76 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2488.000 -32.28 <=-10 PASS

TNVN 11AX40 2462 Ant2 | 2489.000 -39.68 <=-10 PASS

TNVN oo 1 1AXA0. | oo 2462 0o Ant.2.- |..2490.000 A4AT. $=-10. <o} PASS
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TNVN 11AX40 2462 Ant2 | 2491.000 -36.06 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2492.000 -30.28 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2493.000 -36.86 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2494.000 -49.63 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2495.000 -31.07 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2496.000 -49.83 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2497.000 -34.75 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2498.000 -30.58 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2499.000 -33.76 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2500.000 -39.75 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2501.000 -32.75 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2502.000 -33.75 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2503.000 -28.98 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2504.000 -33.35 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2505.000 -33.35 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2506.000 -35.83 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2507.000 -37.55 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2508.000 -35.68 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2509.000 -37.83 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2510.000 -38.96 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2511.000 -36.54 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2512.000 -39.58 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2513.000 -35.77 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2514.000 -36.16 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2515.000 -35.83 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2516.000 -42.06 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2517.000 -39.15 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2518.000 -37.44 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2519.000 -41.78 <=-10 PASS
TNVN 11AX40 2462 Ant2 [ 2519.069 -36.87 <=-10 PASS
TNVN 11AX40 2462 Ant2 | 2520.069 -39.97 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2521.069 -42.45 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2522.069 -40.17 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2523.069 -38.35 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2524.069 -42.76 <=-20 PASS
TNVN 11AX40 le( 2462 Ant2.c |1::2625:069 44254 &7-20: docuhen PASS
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TNVN 11AX40 2462 Ant2 | 2526.069 -44.35 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2527.069 -46.63 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2528.069 -46.36 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2529.069 -42.24 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2530.069 -41.08 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2531.069 -43.07 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2532.069 -44.85 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2533.069 -39.38 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2534.069 -50.07 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2535.069 -46.27 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2536.069 -44.93 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2537.069 -43.06 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2538.069 -44.66 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2539.069 -47.47 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2540.069 -48.74 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2541.069 -48.74 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2542.069 -49.17 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2543.069 -50.87 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2544.069 -51.87 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2545.069 -51.04 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2546.069 -47.58 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2547.069 -48.25 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2548.069 -46.87 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2549.069 -47.24 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2550.069 -47.95 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2551.069 -48.06 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2552.069 -41.77 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2553.069 -42.58 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2554.069 -44.27 <=-20 PASS
TNVN 11AX40 2462 Ant2 [ 2555.069 -42.88 <=-20 PASS
TNVN 11AX40 2462 Ant2 | 2555.138 -45.52 <=-20 PASS
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11B_2412_Ant1_2400MHz-2BW to 2400MHz
Transmitter unwanted emissions in the out-of-band domain

Level [dBm]

] (dBm) e Limit

T T T T T T T T T T T T T T T T T T T T T T T T T T T T 1
2372 2374 2376 2378 2380 2382 2384 2386 2388 2350 2352 2394 2396 2398 2400
Freq [MHz]

11B_2412_Ant 1_2483.5MHz to 2483.5MHz+2BW
Transmitter unwanted emissions in the out-of-band domain

Level [dBm]

/M T R\

J——— (dBm) e Limit

T T T T T T T T T T T T T T T T T T T T T T T T T T T T T
2484 2486 2488 24490 2492 2494 2496 2498 2500 2502 2504 2806 2503 2510 2512
Freq [MHz]

11B_2472 Ant 1_2483.5MHz to 2483.5MHz+2BW
Transmitter unwanted emissions in the out-of-band domain
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Freq [MHz]
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11B_2472 Ant1_2400MHz-2BW to 2400MHz
Transmitter unwanted emissions in the out-of-band domain

Level [dBm]

J——— (dBm) e Limit

T T T T T T T T T T T T T T T T T T T T T T T T T T T T T
2484 2486 2488 24490 2492 2494 2496 2498 2500 2502 2504 2806 2503 2510 2512
Freq [MHz]

11G_2412_Ant1_2400MHz-2BW to 2400MHz
Transmitter unwanted emissions in the out-of-band domain
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11G_2412_Ant 1_2483.5MHz to 2483.5MHz+2BW
Transmitter unwanted emissions in the out-of-band domain
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e
11G_2472 Ant1_2400MHz-2BW to 2400MHz
Transmitter unwanted emissions in the out-of-band domain
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11G_2472 Ant1_2483.5MHz to 2483.5MHz+2BW
Transmitter unwanted emissions in the out-of-band domain
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11N20_2412 Ant1_2400MHz-2BW to 2400MHz
Transmitter unwanted emissions in the out-of-band domain
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el
11N20_2412 Ant1_2483.5MHz to 2483.5MHz+2BW
Transmitter unwanted emissions in the out-of-band domain
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11AX20_2472_Ant 2_2400MHz-2BW to 2400MHz

Transmitter unwanted emissions in the out-of-band domain
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Transmitter unwanted emissions in the out-of-band domain
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4.1.8. Transmitter unwanted emissions in the spurious domain

Limit

According to ETSI EN 300 328 V2.2.2(2019-07) §84.3.2.9.3
The transmitter unwanted emissions in the spurious domain shall not exceed the values given in table 4.

Table 1: Transmitter limits for spurious emissions

Maximum power
Frequency Range e.r.p.(.(<1GHz) Limit when Standby
e.i.r.p.(>1 GHz)
30 MHz to 47 MHz -36 dBm 100 KHz
47 MHz to 74 MHz -54 dBm 100 KHz
74MHz to 87.5 MHz -36 dBm 100 KHz
87.5 MHz to 118 MHz -54 dBm 100 KHz
118 MHz to 174 MHz -36 dBm 100 KHz
174 MHz to 230 MHz -54 dBm 100 KHz
230 MHz to 470 MHz -36 dBm 100 KHz
470 MHz to 862 MHz -54 dBm 100 KHz
862 MHz to 1 GHz -36 dBm 100 KHz
1 GHz to 12.75 GHz -30 dBm 1 MHz

These measurements shall only be performed at normal test conditions.

The level of spurious emissions shall be measured as, either:

a) their power in a specified load (conducted spurious emissions) and their effective radiated power when
radiated by the cabinet or structure of the equipment (cabinet radiation); or

b) their effective radiated power when radiated by cabinet and antenna in case of Integral antenna equipment
with no antenna connectors.

For equipment using FHSS modulation, the measurements may be performed when normal hopping is
disabled. In this case measurements need to be performed when operating at the lowest and the highest
hopping frequency. When this is not possible, the measurement shall be performed during normal operation

(hopping).

For systems using wide band modulations other than FHSS, the measurement shall be performed at the
lowest and the highest channel on which the equipment can operate. These frequencies shall be recorded.

The equipment shall be configured to operate under its worst case situation with respect to output power.
If the equipment can operate with different Nominal Channel Bandwidths (e.g. 20 MHz and 40 MHz), then the

equipment shall be configured to operate under its worst case situation with respect to spurious emissions.

Test Procedure

According to ETSI EN 300 328 V2.2.2(2019-07) §5.4.9.2.2, Radiated measurement.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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e

Test Configuration

Effective Radiated Power measurement (30 MHz to 12.75 GHz)

Y
D

Receiving Antenna

Atlenuator

IAAAA

Signal
Generator

Substitute
Antenna

0
AL

eceiving Antenna

T

.6
=
=
c
[
S

B —

Test Results

Remark: We test all modulation type, and recorded the worst case at 802.11b mode for wifi test.
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Result . . .
Fre. (MHZz) ANT. Pol. (dBm) Limit Margin Conclusion
Below 1GHz:
171.94 \Y -74.51 -36 -38.51 PASS
242.47 Y, -70.11 -36 -34.11 PASS
326.98 \Y, -77.45 -36 -41.45 PASS
371.16 \Y -76.61 -36 -40.61 PASS
500.79 \Y, -73.16 -54 -19.16 PASS
836.74 \Y, -76.83 -36 -40.83 PASS
168.78 H -69.73 -54 -15.73 PASS
212.39 H -71.76 -36 -35.76 PASS
327.34 H -71.44 -36 -35.44 PASS
R
429.68 H -77.91 -36 -41.91 PASS ﬁ
587.18 H -78.48 -54 -24.48 PASS \F
N
840.38 H -79.72 -36 -43.72 PASS
Note:
1.Cable loss and antenna gain was combined in the calculated result.
2. Other point of the measurements are below 20dB from the limit.

n permission. The more details and the authenticity
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Fre. (MHZz) ANT. Pol. EjeBSrLrj]I)t Limit Margin Conclusion
Above 1GHz:
Test Mode: Low Channel
1341.59 H -54.05 -30 -24.05 PASS
1308.65 \Y, -55.72 -30 -25.72 PASS
2443.08 H -55.98 -30 -25.98 PASS
2534.08 V -55.46 -30 -25.46 PASS
3890.59 H -55.21 -30 -25.21 PASS
3774.46 \Y, -51.12 -30 -21.12 PASS
4315.16 H -56.96 -30 -26.96 PASS
4129.04 \Y, -54.54 -30 -24.54 PASS
5540.75 H -56.53 -30 -26.53 PASS
5453.76 \Y, -46.31 -30 -16.31 PASS
6619.28 H -51.66 -30 -21.66 PASS
6628.39 \Y, -52.85 -30 -22.85 PASS
Test Mode: High Channel

1683.25 H -51.48 -30 -21.48 PASS
1384.14 \Y, -51.94 -30 -21.94 PASS
2558.91 H -56.23 -30 -26.23 PASS
2455.71 \Y, -53.44 -30 -23.44 PASS
3601.25 H -55.12 -30 -25.12 PASS
3946.09 \Y, -52.25 -30 -22.25 PASS
4165.78 H -52.91 -30 -22.91 PASS
4030.58 \Y, -53.66 -30 -23.66 PASS
5403.55 H -53.24 -30 -23.24 PASS
5431.34 \Y, -48.85 -30 -18.85 PASS
6535.44 H -53.85 -30 -23.85 PASS
6635.35 \Y -54.38 -30 -24.38 PASS

Note:

1.Cable loss and antenna gain was combined in the calculated result.

2. Other point of the measurements are below 20dB from the limit.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901
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HUAK TESTING

4.1.9. Receiver spurious emissions

LIMIT

According to ETSI EN 300 328 V2.2.2(2019-07) 84.3.2.10.3
The spurious emissions of the receiver shall not exceed the values given in table 5.

Table 2: spurious emission limits for receivers

Frequency Maximum power, e.r.p. Measurement bandwidth
30 MHz to 1 GHz -57 dBm 100 KHz
1 GHz to 12.75 GHz -47 dBm 1 MHz
Test Procedure
The same as clause 4.1.8
Test Configuration
Effective Radiated Power measurement (30 MHz to 12.75 GHz)
Signal
Substitute Generator
Artenna
i L 4%
- (S | =5
5 B T [
&7 § Receiving Antenna
[ -
5 T
E g (Lo
=
: =

Receiving Antenna

Attenuator

The level of spurious emissions shall be measured as, either:
a) their power in a specified load (conducted spurious emissions) and their effective radiated power when
radiated by the cabinet or structure of the equipment (cabinet radiation); or
b) their effective radiated power when radiated by cabinet and antenna in case of Integral antenna
equipment withno temporary antenna connectors.
Testing shall be performed when the equipment is in a receive-only mode.
For equipment using wide band modulations other than FHSS, the measurement shall be performed at the
lowest and the highest channel on which the equipment can operate. These frequencies shall be recorded.
For equipment using FHSS modulation, the measurements may be performed when normal hopping is
disabled. In this case measurements need to be performed when operating at the lowest and the highest
hopping frequency. These frequencies shall be recorded. When disabling the normal hopping is not possible,
the measurement shall be performed during normal operation (hopping).

The results shown in this test report r - only to the sar e(s) tested unless otherwise st and the san

or written permission. The more details ar

this document cannont be
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Test Results

Remark: We test all modulation type, and recorded the worst case at 802.11b mode for wifi test.

Fre. (MHz) ANT. Pol. (Egn':) Limit | Margin | Conclusion

Below 1GHz:
174.14 V -79.33 -57 -22.33 PASS
232.27 V -77.84 -57 -20.84 PASS
306.34 V -75.81 -57 -18.81 PASS
343.58 V -75.98 -57 -18.98 PASS
486.06 V -76.51 -57 -19.51 PASS
858.08 V -76.15 -57 -19.15 PASS
180.68 H -75.16 -57 -18.16 PASS
304.25 H -70.61 -57 -13.61 PASS
330.79 H -73.63 -57 -16.63 PASS
429.26 H -76.74 -57 -19.74 PASS
605.57 H -77.32 -57 -20.32 PASS
826.06 H -78.21 -57 -21.21 PASS

Note:

1.Cable loss and antenna gain was combined in the calculated result.

2.0ther point of the measurements are below 20dB from the limit.

\ LY/
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Fre. (MHz) ANT. Pol. (EBRrE) Limit | Margin | Conclusion
Above 1GHz:
Test Mode: Lowest frequency
1756.78 H -61.86 -47 -14.86 PASS
1950.49 Vv -70.45 -47 -23.45 PASS
3114.11 H -61.55 -47 -14.55 PASS
2742.22 Y -61.73 -47 -14.73 PASS
3160.54 H -69.36 -47 -22.36 PASS
2928.67 \Y, -61.15 -47 -14.15 PASS
3887.55 H -63.91 -47 -16.91 PASS
3848.66 \Y, -67.22 -47 -20.22 PASS
4653.69 H -62.05 -47 -15.05 PASS
4466.41 \Y, -62.48 -47 -15.48 PASS
5933.06 H -66.45 -47 -19.45 PASS
5905.47 \Y -60.54 -47 -13.54 PASS
Test Mode: Highest frequency

1612.89 H -67.26 -47 -20.26 PASS
1631.18 Vv -63.18 -47 -16.18 PASS
2342.28 H -67.54 -47 -20.54 PASS
2421.49 Y -67.11 -47 -20.11 PASS
3265.91 H -69.06 -47 -22.06 PASS
3133.64 \Y, -67.43 -47 -20.43 PASS
3387.98 H -60.64 -47 -13.64 PASS
3520.35 \Y, -65.05 -47 -18.05 PASS
5247.98 H -64.35 -47 -17.35 PASS
4868.39 \Y, -61.85 -47 -14.85 PASS
6181.72 H -64.45 -47 -17.45 PASS
6070.59 \Y -64.41 -47 -17.41 PASS

Note:

1. Cable loss and antenna gain was combined in the calculated result.

2. Other point of the measurements are below 20dB from the limit.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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4.1.10. Receiver Blocking

LIMIT

According to ETSI EN 300 328 V2.2.2(2019-07) §4.3.2.11.4

While maintaining the minimum performance criteria as defined in clause 4.3.2.11.3, the blocking levels at
specified frequency offsets shall be equal to or greater than the limits defined for the applicable receiver
category provided in table 14, table 15 or table 16.

The minimum performance criterion shall be a PER less than or equal to 10 %. The manufacturer may declare
alternative performance criteria as long as that is appropriate for the intended use of the equipment.

Table 14: Receiver Blocking parameters for Receiver Category 1 equipment

Wanted signal mean power from Blocking signal | Blocking signal Type of
companion device (dBm) frequency power (dBm) blocking
(see notes 1 and 4) (MHz} (see note 4) signal
(-133 dBm + 10 x log,(OCBW)) or -68 dBm 2 380
whichever is less 9 504
(see note 2)
2300
(-139 dBm + 10 x log,o(OCBW)) or -74 dBm % ggg 34 cw
whichever is less 2 524
(see note 3) 2 584
2674

NOTE 1. OCBW is in Hz.

NOTE 2: In case of radiated measurements using a companion device and the level of the wanted
signal from the companion device cannot be determined, a relative test may be performed
using a wanted signal up to P, + 26 dB where P, is the minimum level of wanted signal

required to meet the minimum performance criteria as defined in clause 4.3.1.12.3 in the
absence of any blocking signal.

NOTE 3. In case of radiated measurements using a companion device and the level of the wanted
signal from the companion device cannot be determined, a relative test may be performed
using a wanted signal up to P, + 20 dB where P, is the minimum level of wanted signal

required to meet the minimum performance criteria as defined in clause 4.3.1.12.3 in the
absence of any blocking signal.

NOTE 4: The level specified is the level at the UUT receiver input assuming a 0 dBi antenna
assembly gain. In case of conducted measurements, this level has to be corrected for the
(in-band) antenna assembly gain (G). In case of radiated measurements, this level is
equivalent to a power flux density (FFD) in front of the UUT antenna with the UUT being
configured/positioned as recorded in clause 54322

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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Table 15: Receiver Blocking parameters receiver Category 2 equipment
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Wanted signal mean power from
companion device (dBm)
(see notes 1 and 3)

Blocking
signal
frequency
(MHz)

2 380
- m+ 10 = +
(-139 dBm + 10 x log,o(OCBW) + 10dB) | 2 277

or (-74 dBm + 10 dB) whichever is less 2 300 -34 cw
(see note 2) 2 584

OCBW is in Hz.

In case of radiated measurements using a companion device and the level of the
wanted signal from the companion device cannot be determined, a relative test
may be performed using a wanted signal up to P, + 26 dB where P, is the
minimum level of wanted signal required to meet the minimum performance criteria
as defined in clause 4.3.1.12.3 in the absence of any blocking signal.

The level specified is the level at the UUT receiver input assuming a 0 dBi antenna
assembly gain. In case of conducted measurements, this level has to be corrected
for the (in-band) antenna assembly gain (G). In case of radiated measurements,
this level is equivalent to a power flux density (PFD) in front of the UUT antenna
with the UUT being configured/positioned as recorded in clause 54 322,

Blocking
signal power
(dBm)
(see note 3)

Type of blocking
signal

NOTE 1:
NOTE 2:

NOTE 3

Table 16: Receiver Blocking parameters receiver Category 3 equipment

Wanted signal mean power from Blocking Blocking Type of blocking
companion device (dBm) signal signal power signal
(see notes 1 and 3) frequency (dBm) e
(MHz) [see hote 3) ?
(-139 dBm + 10 x log,,(OCBW) + 20 dB) 2 380 =
or (-74 dBm + 20 dB) whichever is less 2504 34 cw i
(see note 2) 2300 \
2 584
MOTE 1: QCBW is in Hz. S
MOTE 2: In case of radiated measurements using a companion device and the level of the
wanted signal from the companion device cannot be determined, a relative test
may be performed using a wanted signal up to P, + 30 dB where P___is the
minimum level of wanted signal required to meet the minimum performance
criteria as defined in clause 4.3.1.12.3 in the absence of any blocking signal.
NOTE 3. The level specified is the level at the UUT receiver input assuming a 0 dBi antenna

assembly gain. In case of conducted measurements, this level has to be corrected
for the (in-band) antenna assembly gain (G). In case of radiated measurements,
this level is equivalent to a power flux density (PFD) in front of the UUT antenna
with the UUT being configured/positioned as recorded in clause 5.4.3.2.2.

According to ETSI EN 300 328 V2.2.2(2019-07) § 4.2.3 Receiver categories

4.2.3.2.1 Receiver category 1

Adaptive equipment with a maximum RF output power greater than 10 dBm e.i.r.p. shall be considered as
receiver category 1 equipment.

4.2.3.2.2 Receiver category 2

Non-adaptive equipment with a Medium Utilization (MU) factor greater than 1 % and less than or equal to
10 % or adaptive equipment with a maximum RF output power of 10 dBm e.i.r.p. shall be considered as
receiver category 2 equipment.

4.2.3.2.3 Receiver category 3

Non-adaptive equipment with a maximum Medium Utilization (MU) factor of 1 % or adaptive equipment with a
maximum RF output power of 0 dBm e.i.r.p. shall be considered as receiver category 3 equipment.

These measurements shall only be performed at normal test conditions.

For non-frequency hopping equipment, having more than one operating channel, the equipment shall be

tested operating at both the lowest and highest operating channels. Equipment which can change their

|operatlng channel-automatically-(adaptive:channel allocatlon) and where: th|s+funct|on cannot be: dlsabled

this documershall-be tested as a-frequency hoppingequipment.he more details and the authenticity report will be confirmed at http://www.cer-mark.com
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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If the equipment can be configured to operate with different Nominal Channel Bandwidths (e.g. 20 MHz and
40 MHz) and different data rates, then the combination of the smallest channel bandwidth and the lowest data
rate for this channel bandwidth which still allows the equipment to operate as intended shall be used. This
mode of operation shall be aligned with the performance criteria defined in clause 4.3.1.12.3 or clause
4.3.2.11.3 as declared by the manufacturer (see clause 5.4.1 t)) and shall be described in the test report.

It shall be verified that this performance criteria as declared by the manufacturer is achieved.

TEST CONFIGURATION

Variable atienuator Performance
slepsize = 1dB Monitoring
7 Device
Signalling Unit ,’H T
or /
Com Qamo‘] l., _._.._._... _......E
Device ATT f ,
- i Direct. Coupler i
Splitterf ]
| Gombinar " » ! -F\TI'_ uuT
Blocking Signal f
Source i l
Spectrum
Analyzer
. Dptional

Figure 6: Test Set-up for receiver blocking

MEASUREMENT DESCRIPTION

According to ETSI EN 300 328 V2.2.2(2019-07) §5.4.11.2.1, Conducted measurements

Step 1.

* For non-FHSS equipment, the UUT shall be set to the lowest operating channel on which the blocking test
hasto be performed (see clause 5.4.11.1).

Step 2:

* The blocking signal generator is set to the first frequency as defined in the appropriate table corresponding
to the receiver category and type of equipment.

Step 3:

* With the blocking signal generator switched off, a communication link is established between the UUT and
the associated companion device using the test setup shown in figure 6.

* Unless the option provided in note 2 of the applicable table referred to in clause 5.4.11.2.1 is used, the
level of the wanted signal shall be set to the value provided in the table corresponding to the receiver category
and type of equipment. The test procedure defined in clause 5.4.2, and more in particular clause 5.4.2.2.1.2,
can be used to measure the (conducted) level of the wanted signal however no correction shall be made for
antenna gain of the companion device (step 6 in clause 5.4.2.2.1.2 shall be ignored). This level may be
measured directly at the output of the companion device and a correction is made for the coupling loss into
the UUT. The actual level for the wanted signal shall be recorded in the test report.

When the option provided in note 2 of the applicable table referred to in clause 5.4.11.2.1 is used, the
attenuation of the variable attenuator shall be increased in 1 dB steps to a value at which the minimum
performance criteria as specified in clause 4.3.1.12.3 or clause 4.3.2.11.3 is still met. The resulting level for
the wanted signal at the input of the UUT is Pmin. This signal level (Pmin) is increased by the value provided
in note 2 of the applicable table corresponding to the receiver category and type of equipment.

Step 4:

» The blocking signal at the UUT is set to the level provided in the table corresponding to the receiver category
and type of equipment.

« If the performance criteria as specified in clause 4.3.1.12.3 or clause 4.3.2.11.3 are met then proceed to step
6.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Step 5:

[ If the performance criteria as specified in clause 4.3.1.12.3 or clause 4.3.2.11.3 is not met, step 3 and step 4
shall be repeated after that the frequency of the blocking signal set in step 2 has been increased with a value
equal to the Occupied Channel Bandwidth except:

- For the blocking frequency 2 380 MHz, where this frequency offset shall be less than or equal to

10 MHz. If this frequency offset is more than 7 MHz, the level of the wanted signal shall be increased by

3 dB.

- For the blocking frequency 2 503,5 MHz, where this frequency offset shall be less than or equal to

10 MHz. If this frequency offset is more than 7 MHz, the level of the wanted signal shall be decreased by

3 dB.

« If the performance criteria as specified in clause 4.3.1.12.3 or clause 4.3.2.11.3 is still not met, step 3 and
step 4 shall be repeated after that the frequency of the blocking signal set in step 2 has been decreased with a
value equal to the Occupied Channel Bandwidth except:

- For the blocking frequency 2 380 MHz, where this frequency offset shall be less than or equal to

10 MHz. If this frequency offset is more than 7 MHz, the level of the wanted signal shall be decreased by

3 dB.

- For the blocking frequency 2 503,5 MHz, where this frequency offset shall be less than or equal to

10 MHz. If this frequency offset is more than 7 MHz, the level of the wanted signal shall be increased by

3 dB.

« If the performance criteria as specified in clause 4.3.1.12.3 or clause 4.3.2.11.3 is still not met, the UUT fails
to comply with the Receiver Blocking requirement and step 6 and step 7 are no longer required.

« It shall be recorded in the test report whether the shift of blocking frequencies as described in the present
step was used.

Step 6:

* Repeat step 4 and step 5 for each remaining combination of frequency and level for the blocking signal as
provided in the table corresponding to the receiver category and type of equipment.

Step 7:

* For non-FHSS equipment, repeat step 2 to step 6 with the UUT operating at the highest operating channel
on which the blocking test has to be performed (see clause 5.4.11.1).

Step 8:

* It shall be assessed and recorded in the test report whether the UUT complies with the Receiver Blocking
requirement.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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TEST RESULTS
Ant 1
Record 802.11b. Imbps for this test item

Channel 1
Wanted signal mean . . Blocking -
power form Companion I‘Ei:a?qcukelggysill\g/l;l:?) signal l?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.74 10 Pass
-68 2504 -34 0.62 10 Pass
-74 2300 -34 0.63 10 Pass
-74 2330 -34 0.64 10 Pass
-74 2360 -34 1.26 10 Pass
-74 2524 -34 0.48 10 Pass
-74 2584 -34 1.14 10 Pass
-74 2674 -34 0.34 10 Pass
Channel 13
Wanted signal mean Blocking signal BI(_)cking PER Limit
power for_m Companion frequency(MHz) signal (%) (%) Result
device(dBm) power(dBm)
-68 2380 -34 0.68 10 Pass
-68 2504 -34 0.76 10 Pass
-74 2300 -34 0.46 10 Pass
-74 2330 -34 1.17 10 Pass
-74 2360 -34 1.06 10 Pass
-74 2524 -34 0.43 10 Pass
-74 2584 -34 1.02 10 Pass
-74 2674 -34 0.84 10 Pass

\ LY/
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Record 802.11g. 6mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 1.23 10 Pass
-68 2504 -34 0.86 10 Pass
-74 2300 -34 0.32 10 Pass
-74 2330 -34 0.58 10 Pass
-74 2360 -34 1.04 10 Pass
-74 2524 -34 0.43 10 Pass
-74 2584 -34 1.19 10 Pass
-74 2674 -34 0.16 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.44 10 Pass
-68 2504 -34 0.37 10 Pass
-74 2300 -34 0.47 10 Pass
-74 2330 -34 1.23 10 Pass
-74 2360 -34 1.05 10 Pass
-74 2524 -34 0.66 10 Pass
-74 2584 -34 1.23 10 Pass
-74 2674 -34 0.64 10 Pass
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Record 802.11n HT20. 6.5mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.65 10 Pass
-68 2504 -34 0.38 10 Pass
-74 2300 -34 0.34 10 Pass
-74 2330 -34 0.92 10 Pass
-74 2360 -34 0.84 10 Pass
-74 2524 -34 0.28 10 Pass
-74 2584 -34 0.93 10 Pass
-74 2674 -34 0.64 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.58 10 Pass
-68 2504 -34 0.34 10 Pass
-74 2300 -34 1.13 10 Pass
-74 2330 -34 1.34 10 Pass
-74 2360 -34 1.16 10 Pass
-74 2524 -34 0.33 10 Pass
-74 2584 -34 1.25 10 Pass
-74 2674 -34 0.24 10 Pass
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Record 802.11n HT40. 13.5mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.59 10 Pass
-68 2504 -34 1.05 10 Pass
-74 2300 -34 0.55 10 Pass
-74 2330 -34 1.16 10 Pass
-74 2360 -34 1.08 10 Pass
-74 2524 -34 0.98 10 Pass
-74 2584 -34 0.72 10 Pass
-74 2674 -34 1.22 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.49 10 Pass
-68 2504 -34 0.93 10 Pass
-74 2300 -34 0.68 10 Pass
-74 2330 -34 0.22 10 Pass
-74 2360 -34 0.26 10 Pass
-74 2524 -34 0.54 10 Pass
-74 2584 -34 1.16 10 Pass
-74 2674 -34 1.19 10 Pass

/M T R\
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Record 802.11AX HE20. 6.5mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.93 10 Pass
-68 2504 -34 0.29 10 Pass
-74 2300 -34 0.64 10 Pass
-74 2330 -34 0.68 10 Pass
-74 2360 -34 0.54 10 Pass
-74 2524 -34 0.96 10 Pass
-74 2584 -34 1.14 10 Pass
-74 2674 -34 0.64 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 1.06 10 Pass
-68 2504 -34 1.28 10 Pass
-74 2300 -34 0.68 10 Pass
-74 2330 -34 0.44 10 Pass
-74 2360 -34 0.38 10 Pass
-74 2524 -34 0.49 10 Pass
-74 2584 -34 0.72 10 Pass
-74 2674 -34 0.44 10 Pass
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Record 802.11AX HE40. 13.5mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.59 10 Pass
-68 2504 -34 0.33 10 Pass
-74 2300 -34 0.45 10 Pass
-74 2330 -34 1.18 10 Pass
-74 2360 -34 0.98 10 Pass
-74 2524 -34 0.34 10 Pass
-74 2584 -34 0.94 10 Pass
-74 2674 -34 0.26 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 1.23 10 Pass
-68 2504 -34 1.16 10 Pass
-74 2300 -34 0.94 10 Pass
-74 2330 -34 0.26 10 Pass
-74 2360 -34 0.94 10 Pass
-74 2524 -34 1.24 10 Pass
-74 2584 -34 0.56 10 Pass
-74 2674 -34 0.56 10 Pass
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Ant 2
Record 802.11b. Imbps for this test item

Channel 1
Wanted signal mean . . Blocking -
power form Companion I‘Ei:a?qcukelggysill\g/l;l:?) signal l?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.94 10 Pass
-68 2504 -34 0.56 10 Pass
-74 2300 -34 0.63 10 Pass
-74 2330 -34 1.06 10 Pass
-74 2360 -34 0.65 10 Pass
-74 2524 -34 0.86 10 Pass
-74 2584 -34 0.56 10 Pass
-74 2674 -34 0.73 10 Pass
Channel 13
Wanted signal mean Blocking signal BI(_)cking PER Limit
power for_m Companion frequency(MHz) signal (%) (%) Result
device(dBm) power(dBm)
-68 2380 -34 1.13 10 Pass
-68 2504 -34 1.34 10 Pass
-74 2300 -34 1.03 10 Pass
-74 2330 -34 1.28 10 Pass
-74 2360 -34 0.28 10 Pass
-74 2524 -34 0.93 10 Pass
-74 2584 -34 0.37 10 Pass
-74 2674 -34 0.95 10 Pass

\ LY/
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Record 802.11g. 6mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.58 10 Pass
-68 2504 -34 0.66 10 Pass
-74 2300 -34 1.24 10 Pass
-74 2330 -34 0.83 10 Pass
-74 2360 -34 0.29 10 Pass
-74 2524 -34 0.36 10 Pass
-74 2584 -34 0.68 10 Pass
-74 2674 -34 0.39 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.52 10 Pass
-68 2504 -34 0.27 10 Pass
-74 2300 -34 0.58 10 Pass
-74 2330 -34 0.56 10 Pass
-74 2360 -34 0.68 10 Pass
-74 2524 -34 1.29 10 Pass
-74 2584 -34 0.89 10 Pass
-74 2674 -34 0.49 10 Pass
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Record 802.11n HT20. 6.5mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 1.16 10 Pass
-68 2504 -34 0.49 10 Pass
-74 2300 -34 0.76 10 Pass
-74 2330 -34 1.13 10 Pass
-74 2360 -34 0.44 10 Pass
-74 2524 -34 0.85 10 Pass
-74 2584 -34 0.72 10 Pass
-74 2674 -34 0.94 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.95 10 Pass
-68 2504 -34 1.43 10 Pass
-74 2300 -34 0.84 10 Pass
-74 2330 -34 1.23 10 Pass
-74 2360 -34 0.94 10 Pass
-74 2524 -34 0.89 10 Pass
-74 2584 -34 0.76 10 Pass
-74 2674 -34 0.19 10 Pass
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Record 802.11n HT40. 13.5mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.74 10 Pass
-68 2504 -34 1.08 10 Pass
-74 2300 -34 0.64 10 Pass
-74 2330 -34 0.89 10 Pass
-74 2360 -34 0.73 10 Pass
-74 2524 -34 0.84 10 Pass
-74 2584 -34 0.58 10 Pass
-74 2674 -34 1.06 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.98 10 Pass
-68 2504 -34 0.49 10 Pass
-74 2300 -34 1.33 10 Pass
-74 2330 -34 0.58 10 Pass
-74 2360 -34 0.94 10 Pass
-74 2524 -34 1.25 10 Pass
-74 2584 -34 0.43 10 Pass
-74 2674 -34 0.68 10 Pass

/M T R\
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Record 802.11AX HE20. 6.5mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.46 10 Pass
-68 2504 -34 0.56 10 Pass
-74 2300 -34 1.16 10 Pass
-74 2330 -34 0.16 10 Pass
-74 2360 -34 0.73 10 Pass
-74 2524 -34 0.63 10 Pass
-74 2584 -34 0.86 10 Pass
-74 2674 -34 0.83 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.39 10 Pass
-68 2504 -34 1.29 10 Pass
-74 2300 -34 0.64 10 Pass
-74 2330 -34 1.24 10 Pass
-74 2360 -34 1.05 10 Pass
-74 2524 -34 0.46 10 Pass
-74 2584 -34 0.93 10 Pass
-74 2674 -34 0.86 10 Pass
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Record 802.11AX HE40. 13.5mbps for this test item

Channel 1
Wanted signal mean . : Blocking -
power form Companion 5:3%%222;33?) signal I?(il)? L('(;;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.43 10 Pass
-68 2504 -34 0.99 10 Pass
-74 2300 -34 0.65 10 Pass
-74 2330 -34 0.28 10 Pass
-74 2360 -34 0.94 10 Pass
-74 2524 -34 0.66 10 Pass
-74 2584 -34 0.22 10 Pass
-74 2674 -34 0.49 10 Pass
Channel 13
Wanted signal mean . . Blocking -
power form Companion S:a?qcukéggysill\%ﬂil) signal l?(il)? L(';;)'t Result
device(dBm) power(dBm)
-68 2380 -34 0.36 10 Pass
-68 2504 -34 0.66 10 Pass
-74 2300 -34 0.23 10 Pass
-74 2330 -34 0.53 10 Pass
-74 2360 -34 1.25 10 Pass
-74 2524 -34 0.46 10 Pass
-74 2584 -34 0.48 10 Pass
-74 2674 -34 1.54 10 Pass
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4.1.11. Geo-location capability

Definition& Requirements

ETSI EN 300 328 (V2.2.2) Sub-clause 4.3.2.12.2 &4.3.2.12.3

Geo-location capability is a feature of the equipment to determine its geographical location with the purpose to
configure itself according to the regulatory requirements applicable at the geographical location where it
operates.

The geo-location capability may be present in the equipment or in an external device (temporary) associated
with the equipment operating at the same geographical location during the initial power up of the equipment.
The geographical location may also be available in equipment already installed and operating at the same
geographical location

RESULTS
This equipment does not support Geo-location.
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5. Test Setup Photos of the EUT

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK,
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6. External and Internal Photos of the EUT
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a) The type of modulation used by the equipment:
LOFHSS
B other forms of modulation
b) In case of FHSS modulation:
* In case of non-Adaptive Frequency Hopping equipment:
The number of Hopping Frequencies:
* In case of Adaptive Frequency Hopping Equipment:
The maximum number of Hopping Frequencies:
The minimum number of Hopping Frequencies:
The Dwell Time:
The Minimum Channel Occupation Time:

¢) Adaptive / non-adaptive equipment:
[Onon-adaptive Equipment
B adaptive Equipment without the possibility to switch to a non-adaptive mode
[1adaptive Equipment which can also operate in a non-adaptive mode

d) In case of adaptive equipment:
The Channel Occupancy Time implemented by the equipment: ms
B The equipment has implemented an LBT based DAA mechanism
* In case of equipment using modulation different from FHSS:
[1The equipment is Frame Based equipment
B The equipment is Load Based equipment
[OThe equipment can switch dynamically between Frame Based and Load Based equipment
The CCA time implemented by the equipment: ........ us
The value q as referred to in clause 4.3.2.5.2.2.2 .........
[IThe equipment has implemented an non-LBT based DAA mechanism
[OThe equipment can operate in more than one adaptive mode

e) In case of non-adaptive Equipment:
The maximum RF Output Power (e.i.r.p.): dBm
The maximum (corresponding) Duty Cycle: ...%
Equipment with dynamic behaviour, that behaviour is described here. (e.g. the different combinations
of duty cycle and corresponding power levels to be declared):

f) The worst case operational mode for each of the following tests:
* RF Output Power

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)

IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK,BPSK)

IEEE 802.11AX HE20: OFDM (64QAM, 16QAM, QPSK,BPSK)

IEEE 802.11AX HE40: OFDM (64QAM, 16QAM, QPSK,BPSK)

* Power Spectral Density

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE40: OFDM (64QAM, 16QAM, QPSK,BPSK)
* Duty cycle, Tx-Sequence, Tx-gap

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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* Medium Utilisation

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE40: OFDM (64QAM, 16QAM, QPSK,BPSK)
* Adaptivity & Receiver Blocking

* Occupied Channel Bandwidth

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE40: OFDM (64QAM, 16QAM, QPSK,BPSK)
* Transmitter unwanted emissions in the OOB domain

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE40: OFDM (64QAM, 16QAM, QPSK,BPSK)
* Transmitter unwanted emissions in the spurious domain
IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)

IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK,BPSK) _—
IEEE 802.11AX HE20: OFDM (64QAM, 16QAM, QPSK,BPSK) @
IEEE 802.11AX HE40: OFDM (64QAM, 16QAM, QPSK,BPSK) .
* Receiver spurious emissions -k
IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK) AFFF:
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK) \

IEEE 802.11n HT40: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE20: OFDM (64QAM, 16QAM, QPSK,BPSK)
IEEE 802.11AX HE40: OFDM (64QAM, 16QAM, QPSK,BPSK)

g) The different transmit operating modes (tick all that apply):
[JOperating mode 1: Single Antenna Equipment
LJEquipment with only 1 antenna
[JEquipment with 2 diversity antennas but only 1 antenna active at any moment in time
OSmart Antenna Systems with 2 or more antennas, but operating in a (legacy) mode where only 1
antenna is used. (e.g. IEEE 802.11™ [i.3] legacy mode in smart antenna systems)
B Operating mode 2: Smart Antenna Systems - Multiple Antennas without beam forming
[ISingle spatial stream / Standard throughput / (e.g. IEEE 802.11™ [i.3] legacy mode)
[JHigh Throughput (> 1 spatial stream) using Occupied Channel Bandwidth 1
[JHigh Throughput (> 1 spatial stream) using Occupied Channel Bandwidth 2
NOTE: Add more lines if more channel bandwidths are supported.
L1Operating mode 3: Smart Antenna Systems - Multiple Antennas with beam forming
[1Single spatial stream / Standard throughput (e.g. IEEE 802.11™ [i.3] legacy mode)
LIHigh Throughput (> 1 spatial stream) using Occupied Channel Bandwidth 1
[JHigh Throughput (> 1 spatial stream) using Occupied Channel Bandwidth 2
NOTE: Add more lines if more channel bandwidths are supported.
h) In case of Smart Antenna Systems:
* The number of Receive chains: ...........
* The number of Transmit chains: ...........
[LIsymmetrical power distribution
[Tasymmetrical power distribution
_In case of beam forming, the maximum beam forming gain: ........... :
NOTE: Beam forming gain does not include the basic gain of a single antenna.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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i) Operating Frequency Range(s) of the equipment:
* Operating Frequency Range 1: 2402 MHz to 2480 MHz
* Operating Frequency Range 2: ........... MHz to ........... MHz
NOTE: Add more lines if more Frequency Ranges are supported.

Page 177 of 178 Report No.: HK2404081609-2ER

j) Occupied Channel Bandwidth(s):
71 Occupied Channel Bandwidth 1: 802.11b: 13.111MHz
802.11g: 16.380MHz
802.11n HT20: 17.596MHz
802.11n HT40: 35.931MHz
802.11AX HE20: 18.861MHz
802.11AX HE40: 37.512MHz
[ Occupied Channel Bandwidth 2: 802.11b: 13.139MHz
802.11g: 16.38MHz
802.11n HT20: 17.598MHz
802.11n HT40: 35.933MHz
802.11AX HE20: 18.867MHz
802.11AX HE40: 37.505MHz

NOTE: Add more lines if more channel bandwidths are supported.

k) Type of Equipment (stand-alone, combined, plug-in radio device, etc.):
B Stand-alone
[JCombined Equipment (Equipment where the radio part is fully integrated within another type of
equipment)
[JPlug-in radio device (Equipment intended for a variety of host systems)
L 1 = PR

I) The extreme operating conditions that apply to the equipment:
Operating temperature range:0° C to 40° C
Operating voltage range: 43.2V to 52.8V [JAC HEDC
Details provided are for the: B stand-alone equipment
[Jcombined (or host) equipment
Lltest jig
m) The intended combination(s) of the radio equipment power settings and one or more antenna
assemblies and their corresponding e.i.r.p levels:
* Antenna Type
OlIntegral Antenna
Antenna Gain: 4dBi
If applicable, additional beam forming gain (excluding basic antenna gain): ............. dB
[JTemporary RF connector provided
[JNo temporary RF connector provided
M Dedicated Antennas (equipment with antenna connector)
[1Single power level with corresponding antenna(s)
B Multiple power settings and corresponding antenna(s)
Number of different Power Levels: .............
Power Level 1: 10.17dBm
Power Level 2: 10.42dBm
Power Level 3: ............. dBm
NOTE 1: Add more lines in case the equipment has more power levels.
NOTE 2: These power levels are conducted power levels (at antenna connector).
For each of the Power Levels, provide the intended antenna assemblies, their corresponding gains (G) and
the
resulting e.i.r.p. levels also taking into account the beamforming gain (Y) if applicable
Power Level 1:17.31dBm
Number of antenna assemblies provided for this power level: .........

= 8

]
.-II

\ §

Assembly # Gain (dBi) e.i.r.p. (dBm) Part number or model nhame
1 4 14.17
2 4 14.42

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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NOTE 3: Add more rows in case more antenna assemblies are supported for this power level.

Power Level 2: ............. dBm
Number of antenna assemblies provided for this power level: .........
Assembly # Gain (dBi) e.i.r.p. (dBm) Part number or model name
1
2
3
4
NOTE 4: Add more rows in case more antenna assemblies are supported for this power level.
Power Level 3: ............. dBm
Number of antenna assemblies provided for this power level: .........
Assembly # Gain (dBi) e.i.r.p. (dBm) Part number or model name
1
2
3
4

NOTE 5: Add more rows in case more antenna assemblies are supported for this power level.

n) The nominal voltages of the stand-alone radio equipment or the nominal voltages of the combined
(host) equipment or test jig in case of plug-in devices:
Details provided are for the: Bstand-alone equipment
[Jcombined (or host) equipment
(test jig
Supply Voltage[JAC mains State AC voltage:
EDC State DC voltage: DC 48V From POE Power or DC 12V From DC Power

In case of DC, indicate the type of power source
OInternal Power Supply
B External Power Supply or AC/DC adapter
[IBattery:
CIOther: .......eevveeeee.

0) Describe the test modes available which can facilitate testing:

p) The equipment type (e.g. Bluetooth®, IEEE 802.11™ [i.3], proprietary, etc.):
Other: NO FHSS

q) If applicable, the statistical analysis referred to in clause 5.4.1 q)
Not apply

r) If applicable, the statistical analysis referred to in clause 5.4.1r)
Not apply

s) Geo-location capability supported by the equipment:
IYes
[JThe geographical location determined by the equipment as defined in clause 4.3.1.13.2 or
clause 4.3.2.12.2 is not accessible to the user
HNo

t) Describe the minimum performance criteria that apply to the equipment (see clause 4.3.1.12.3 or
clause 4.3.2.11.3):

The minimum performance criterion shall be a PER less than or equal to 10 %.
The intended use of the equipment should be in the normal operation without lost the communication link or
no unintentionally operation occurs.

ot in full with our pric 1 permission. The mo
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



	dark_signature_error: 
	signature_error: 
		2024-04-25T16:43:57+0800
	中国
	文档加密保护




